FORD CAR PARTS SECTION 80 387
Included in this index are the following major groups in the order shown below:
RADIATOR and GRILLE
WATER PUMP and FAN
SECTIONS 80 - 86.2
PART NAME NGUR,SQJER PART NAME NGURI\SI)gER
Baffle assv. (radiator air recirculation) 8B093 Impeller (water pump) 8512
Bar (radiator grille)-horizontal 86686 Insulator (fan shroud) 8B024
Bar (radiator grille vertical) 8A150-51 Insulator (fan shroud) 8A644
8164 Insulator (radiator grille ornament rubber) 8B325
Belt (water pump, fan & generator) 8620 Kit (radiator mounting insulator) 8125
Bracket & shaft assy. (fan belt idler) 8680 Lock ring (water pump béaring) 8576
Bracket assy. (radiator grille bar) 8186-87 8630
Bracket (fan shroud to support) 8149 Moulding assy. (radiator grille opening) 8242-43
Bracket (fan shroud to support) 8A600 Moulding {radiator grille)-center 8418
Bracket (radiator grille inner) 8A123 Moulding (radiator grille extension) 8196-97
Bracket (radiator grille intermediate) 8180-81 Moulding (radiator grille lower) 8156
Bracket (radiator grille support’-Center) 8232 Moulding (radiator grille opening)-lower center 8A034
Bracket (radiator grille upper mounting) 8A278 Moulding (radiator grille opening)-lower outer 8A032-33
Bracket (radiator supplv tank support) 8A082 Moulding (radiator grille)-upper 8418
Bracket (radiator support lower) 8052 Ornament & base assy. (radiator grille) 8B075
Cap (idler pulley bearing dust) 8687 Ornament (radiator grille) 3213
Cap (radiator) 8100 Ornament (radiator grille ring) 8216
Cap (water pump housing or water outlef connection | 8A500 Ornament (radiator grille upper panel) 8259
to cylinder block) Pad (radiator support) 8124-25
Clamp assy. (heater air duct retainer) 8725 Panel (fan shroud) 8147-48
Clamp (hose) 8287 Panel (radiator grille opening) 8190-91
Clamp (water by pass) 8556 Panel (radiator grille upper) 8214
Clutch assy. (fan)-viscous drive 34616 Piston assy. (fan clutch control) BAB40
Cock (drain) 8115 Plate (radiator grille center retaining) 8408
‘Connection assy. (cylinder head water outlet) 8592-94 Plate (radiator grille ornament) 8B080
Cover (radiator grille moulding joint) 8A340 Pulley assy. (fan belt idler]) 8678
Cover (radiator grille opening panel joint) 8221 Pulley (water pump) 8509
Cover (water pump) 8508 Pump assy. (water) 8501-02
Decalcomania (fan warning) 8653 Radiator assy. 8005
Deflector assy. (radiator air) 8310-11 Repair kit (water pump) 8591
Deflector assv. (radiator air side) 8A211 Retainer (rad.grille opening ornament) 8194
Deflector assy. (radiator side air) 8104-05 Rod (radiator brace) 8133
Deflector (radiator alr upper) 8327 Seal (radiator air deflector) 8349
Diverter (water inlet) 8526-27 Seal (radiator air side) 8B018
Extension (radiator grille) 8224-5 Seal (radiator air side deflector) 3348
Extension (water pump) §A5T0 Seal (radiator upper) 8A397
Fan assy. 8800 Seal (water pump) 8564
“Frame (radiafor grille) 8§B271 Seat (water pump impeller) 8517
Gasket assortment (water connection) 8255 Shaft & bearing (water pump) 8530
Gasket (water by pass tube) 8563 Shaft (supercharger belt idler pulley bracket) 8686
Gasket (water outlet connection to cylinder head) 8255 Shaft {water pump) 8511
Gasket (water pump cover) 8513 Shim (radiator bottom support) 8126
Gasket (water pump housing) 8507 Shroud (fan) 8146
Grille (radiator) 8200 Slinger (water pump shaft) 8550
Grille (radiator) 8210 Spacer (fan shroud) 8A621
Grille (radiator) 8220 Spacer (pulley fo fanj 8546
Guard (fan) 8A61T Strap (fan shroud) 8AG26
Hose (radiator) 8260 Strap (radiator supply tank) 8A083
Hose (radiator-bulk) 8333 Support assy. (radiator grille center) 8A035
Hose (radiator drain) 8081 Support (radiator grille) 8182-83
Hose (radiator)-flexible 8260 Support (radiator lower) 8A058
8286 Support (radiator upper) 8A193
Hose (radiator lower)-moulded 8286 ] 8233
"Hose (radiator or supply tank overflow) 8A213 Tank assy. (radiator supply) 8A080
8075 Tgermostat (ass;)rt)ment gg;g
adiator supply tank 8063 Thermostat (water
!;i%zz ((x\;rater by-pgls)s ) 8597 Tube (water by pass) 8555
‘Hub (water pump pulley) 8553 Tube (water by pass)-front 8548




388

FORD CAR PARTS

SECTION 80
8003 RADIATOR ASSY.
c CORE CORE CORE | STD. EXTRAlSUPER Q
YEAR | Y C.I.D. THICK- |CO0L: |COOL-|EXTRAIAC DESCRIPTION T PART NUMBER
L. WIDTH |HEIGHT| NESS | ING | ING [COOLIN Y.
- A -
6(/62i6 |223 201/2117T1/2111/4 ] x X Use C3AZ 8A611-B guard|1| *C2AZ 8005-D
or relocate & drill holes
on existing guard
8 292 2217211717211 1/4 ] x M/T 1] C3Az 8005-C
8 292 221/21171/4 2 X x | M/T 1] *C3AZ 8005-B
8 1292 X X X | A/T 1
8 352,350 T I/3TI/TTI/4 | % M,/T 1] C3AZ 8005-C
8 [352, 390 22°1/2171/47 2 X X x [A/T 1] *C3AZ 8005-B
8 (352, 390 x | M/T 1
8 | 352, 390, 406 X X M/T 1
63 |6 j223 201/21171/2711/4 | x X 1] *C2AZ 8005-D
8 ]260, 289 23174 173/811/2 | «x X 17 *C4AZ 8005-C
8 [352,390(exc.P/C Special) [221/2[I7T1/2T1/4] x M/T 1] C3AZ 8005-C
8 {352, 390 22 1/727171/47 2 X X A/T 1] *C3AZ 8005-B
8 |352, 390 X X b 1
8 | 390, 406, 427-Also used on X X M/T 1
P/C and Special
64 |8 [223,289-"Before 12/1/63™ [231/41173/8111/2 | x X x | Bend cooler lines for 1| *C4AZ 8005-C
223 eng.
mm-"}'rom 12717637 (2017417 3/8111/4 X X x | Keep to extreme left. For 1| *C50Z 8005-C
289 eng. w/fan shroud,
bend tabs out of way
8 1352, 390, 427 22172117174 27 X X x 1] *C4AZ 8005-A
60/ P&BAIL X X X x | Screw (rad, to suppt, )- 4| 353483-852
| 5/16'"-24 x 1 1/8" (BB588)
60/ B&BAIll X x X x | Nut-Retainer(rad. to 47 350952-82
apron to lower suppt. ) (MM198)
- B -
62/64(6 {170, 200 201/47173/8[11/4] «x X x [171/4" R/B 20 1/4" 1| C70Z 8005-A
core width
8 1221 201/41173/8[11/4 | x x 1] C20Z 8005-H
8 {260, 289 X 1
8 [260, 280 20 1/417T3/8] 2 X 1] C30Z 8005-C
8 260,289 201/41173/8(11/4 x | (Deluxe hang-on A/C) 1| C20Z 8005-H
80/ [6&All X x X x | Screw (rad.to suppt.) 4| 353483-52
8 5/16"-24x11/8" (BB588)
60/ |GafAll x x x x | Nut-retainer- 4| 359952-S2
8 5/16" - 24 (MM198)
-8 -
60 |8 352, 430 24 [ITI1727T 27 X X 17 CO0SS 8005-A
8 [352, 430 24 [171/2]21/4 x 1] CO0SS 8005-B
61/63]8 | 390-"Before 1/14/61" 233/8(171/2121/4 ] «x X X 1] C1SS 8005-G
8 |300-"From 7/14/61" X X x T| C25Z 8005-B
64 [8 [390-"Before 1/2/64" 231/47171/2121/4 | «x X x | McCord 1] C4SZ 8005-A
'8 [390-"From 1/2/64" 22°1727171/4] 2 x x X 17 eC45Z 8005-D
681/62{8 [All X X x x | Bolt (rad. suppt.upper)- | 3| 20308-S7(B40)
1/4"-20x 1/2"
63/ [8 [All X X X x | Bolt{rad. to upper suppt.); 2| 371492-S2
1/4"-20 x , 56" (BB569)
* Includes oll cooler unit, When used with 5 /T or O/D do not remove oil cooler unit plugs.

# Cut or bend upper shroud tabs to accept finger guard.



FORD CAR PARTS

389

SECTION 80
8005 RADIATOR ASSY. - continved R
c CORE | CORE CORE | STD. [EXTRA|SUPER Q
YEAR|Y cC..D THICK| COOL-|COOL|EXTRAJA/C DESCRIPTION T PART NUMBER
L. WIDTH \HEIGHT, nEegs| NG | ING [COOLING Y.
- S -
60 18 352, 390 X X X x | Screw & washer (rad.to | 3] 353483-82
underbody)- (BB588)
5/16"-24x 1 1/8"
8 352,430 X X X (Upper rad. suppt. to 1
fender apron)
8 1390 x | (Panelstoupper rad. 2
suppt. )
60 (8 [352,430 X X X x | Bolt (rad.to lower 16138)] 2| 20387-S(B157)
5/16"-24 x 1"
60 |8 |352,430 C X X X x | washer (rad.to lower 2] 34956-S(X82)
16138)-5/16"
61/ |8 |All Screw (rad. to lower 4 353483-52
suppt. -15/16"-24x1 1 /8" (BB588)
63 |8 |390 X (Rad. to lwr. rad. suppt.) | 2
61/62{8 [All X Flat washer (rad. 3| 44719-S8(X17)
suppt. }-1/4"
81/ |8 [All 3 X b3 X | Nut(rad.upper suppt.)- 3] 34390-87(M92)
1/4"-20
60 |8 }352,430 X X X x | Nut-retainer-5/16"-24 3] 359218-82
(MM210)
64 8 [All X X X x | Nut-retainer(rad. o 217 359952-S2
lower suppt. ) (MM198)
61 |8 X X X x | Elbow 907 (connecttrans. | I| 375896-1I-176
oil cooler line torad.)
- X -
60 |6 (144 171/4]16 1/2]11/4 X x | (15 Fins per inch)-use 1| *C5ZZ 8005-C
with 3,89 axle & M/T
60/62|6 |144 171/4]161/2[11/4] x X x | A/T 1| *C52Z 8005-C
6 170 X X X 1 s
6 [144 17174115 1/2]11/4 (9 Fins per Inchjexc. 1| C3DZ 8005-J
1960 w/3.89 axle & M/T
6364/6 |144 171/4[151/2111/4| x x | (9 Fins per inch) 1] C3DZ 8005-J
6 |144 17174116 1/2]1 1/4 X (15 Fins per inch) 1] *C5Z2Z 8005-C
6 (170 171/4[151/2{11/4 X x | (9 Fins per Inch) & M/T | 1| C3DZ 8005-J
6 (170 171/4]16 1/2]1 1/4 X (15 Fins per inch)& M/T | 1] *C5ZZ  8005-C
6 |170 X X A/T 1
6 1200 X X b3 1
8 260 171/4116 1/2]11/4 1} *C3DZ 8005-K
60/63{8 |All X X X x | Bolt(rad. to suppt.)- 4]  20547-88(B156)
5/16'-24 x 3/4"
63 6 144,170 x | {(Rad, & shroud brkt, to 2
rad, supply)
64  |6&4 All X X X x | (Rad.to suppt.) 4 B
63 |6 144,170 x | Flatwasher(rad. & shroud| 2] 44722-S8(X19)
brkt. to suppt. )-5/16"
628 144, 170, 260 x | (Rad.to rad. suppt.) 4
60/ |8 [AIl X X X X | Lockwasher-5/16" 4| 34806-57(X64)
63 |6 {144,170 X X X Lockwasher(rad. & shroud 2] %34941-57
brkt. to rad. suppt.)5/16"
64 B Al X X X x | (Rad. to rad, suppt. ) 4
63 6 |144,170 x | Nut{rad, & shroudbrkt. 2] 33798-58(M62)
to rad. suppt. )-5/16"-24
63 144,170, 260 x | Nut(rad.to Iower rad. 2|  353766-S
suppt. }-5/16" (MM 269)
63 144,170,260 X X X X | Nut(rad, to Iower rad, 2] 34393-STMIB)
suppt.)-5/16"-24 lock
All 3 X X x | Nut-ret, (rad.tosuppt.) [4] 359952-S2
(M198)
* Includes oil cooler unit (when used with 5/T or O/D, do not remove oil cooler unit plugs)



390 SECTION 80 FORD CAR PARTS

YEAR | MODEL JevC] cip. ] DESCRIPTION [QTY]  PART NUMBER
8B024 INSULATOR - FAN SHROUD
64,/ S-with A/C 8 ! \ 6 1 C4SZ 8B024-A
o P
. 8A032-3 MOULDING - RADIATOR GRILLE OPENING - LOWER OUTER o
60 A 6&8 All R. H, -with attaching parts 1 COAB 8A032-C
L. H. -with attaching parts 1 COAB 8A033-C
B Nut-1/4"-20 4 = 33795-S7(M49)
o - Lockwasher-1/4" |4 | 34940-87(X88)
) T Flat washer-1/4" 4 44719-S8(X17)

_8A034 MOULDING - RADIATOR GRILLE OPENING - LOWER CENTER

Lockwasher-1/4"

34940-57(X88)

60 A 6&8 All With attaching parts 1 COAB 8A034-C
- e — Retainer | 6 *COAB 8A071-B
U T TNut-174"-20 6 | 33795-S7(M49)
6
6

Flat washer-1/4"

44719-88(X17)

L

8AOJ35 SUPPORTASSY.-RADIATOR Gill.l.l CENTER

60/61 X(except A/C) 6 - 144 "1 | CODB 8A035-A
; Screw(suppt.thrubody at fender apronsuppt.and/ |1or2| 353483-S2(BB588)
or tohood catch striker panel)-5/16"-24x1 1/8" ° ‘
- __ Nut retainer assy. -5/16"-24 | 1 ' 359952-S2(MMI98
T T Rut-5/187-24 | 1 354299-S2(MM156)
61 X | 8 | All | Nut-retainer assy.-1/4"-20 27| 354394-S2(MMI87)
60/ 61 b( {6 | All " Screw(supporttofrt.cross member)No.14-14x 12| 1T | 31497-58(U254)
60/61 X ) ‘E‘ All " Nut (suppt. to rad. & apron suppt. )-5,/16"-24 1 | 33798-S8(M62)
8052 BRACKET - RADIATOR SUPPORT LOWER
63 la | 8 60,2891 Includes C3AZ 8125-A pad "2 | Cc3az 8o052-A
64 A 6&8 "All Includes C3AZ 8125-A pad 2 C4AZ 8052-A
63/ A TB&S. Screw (brackettorad.suppt.)-5/16"-24 x 1 1/8" 2 E 353483-S2(BB588)
63/ A 6&8 Nut retainer (brkt. to rad. suppt,)-5/16"-24 2 | 359952-52(MM198)
| | I | \
8063 HOSE -RADIATOR SUPPLY TANK - Cut from 51A 8333- A hose
- ]
8075 HOSE - OVERFLOW - Cutlg?m C2AZ 9324-D
: i ‘ L
|
BBO75 ORNAMENT - RADIATOR GRILLE - Refer to Group 8213
1 - T | L
BAO80 TANK ASSY.-RADIATOR SUPPLY . Refer to Group 8502
g . w ]
8B08O PLATE - RADIATOR GRILLE ORNAMENT - Refer to Group 8213
! P \ |
8081 HOSE - RADIATOR DRAIN - Cut from C2AZ 9324-D
] T ! [
8AO82 BRACKET-RADIATOR SUPPLY TANK SUPPORY
60/63 1A 16 223 1 C3AZ 8A082-A
i \ \ |
| [ l
S8AO83 STRAP - RADIATOR SUPPLYTANK

333

COAA 8A083-A

60/63 A (except A/C)
{ 223 | 3.0"long-. 76" wide x , 06" thick-lmprovise

 *COAE 8A083-A

60/63 | A-with A/C L6 |
" Bolt (strap to tank)-5/16"-18 x 1/2"

60/63 | A (except A/C) \ . 223 | Nut-5/16"-18

| 34392-57(M393)

60/63 |A-with A/C i 223 | Bolt (strap to tank)-5/16"-24 x 1 /2"

| 20311-S8(B153)

6
60/63 | 3
60/63 ‘A (except A/C) 6 . 233
6
6
6

1
1
| 1 | 20310-58(B48)
1
1
1

1
60/63 |A-with A/C ! 223 | Bolt (strap to idler pulley and compressor 1 20347-58(B156)
| | support bracket)-5/16"-24 x 3/4" , |
60/63 |A-with A/C [6 223 | Nut-5/16"-24 lor2| 33798-S8(M62)
60,63 [A-withA/C | 6 ] 223 | Lockwasher -5/16™ lor2} 34806-57(X64)

l L l

8BO93 BAFFLEASSY.-RADIATOR AIR RECIRCULATION

62/63 |S 87390 |

|1 | C25Z 8B093-B

|

\




FORD CAR PARTS

391

SECTION 80
“YEAR | MODEL TeYL.] CiD. | DESCRIPTION [Qry.]  PART NUMBER
8100 CAP - RADIATOR
60/ [A,B,S, X(144,170,200,221,223, (6&8| All 12-15 lb. pressure-zinc plate finish 1 B8A 8100-A
260, 289, 292, 352, 390, 406, 427, 430 12-15 1b. pressure-chrome finish-also supplied | 1 C28Z 8100-A
in (6980) dress-up kits | (Rs-512)
]
60/ A, B,S,X(144, 170, 200, 221, 223, 260,6&8 | All 112-15 1b. pressure-pressure release vent cap- 1 [ C1UZ 8100-A
|289, 292, 352, 390, 406, 427, 430 ‘ | zinc plate \
| | i [T 1b.pressure-pressure release vent cap- 1 B2AZ 8100-A
| optional for taxis-zinc plate |
[ 7 1b. pressure-pressure reléase vent cap- 1 B2AZ 8100-B
‘l 'L optional for taxis- chrome
[ | I
3100 CAP ASSORTMINY - RADIATOR
60/ | | [ Regular design [AR| C8PZ 8100-A
Consists of the following
(1) B2TZ 8100-A (RS-8) (2) B2VY 8100-A (RS-16)
(4) B2AZ 8100-F (RS-9) (1) CTDZ 8100-A (RS-17)
(4) BBA 8100-A (RS-12)
60/ | | [ Safety-vented design AR'|  C8PZ 8100-B
Conslsts of the [ollowing
(1) B2AZ 8100-C (RL-8) (2) B2VY 8100-B (RL-16)
(4) B2AZ 8100-A (RL-9) (1) C4RA 8100-K (RL-17)
(4) C1UZ 8100-A (RL-12)
——810a-5 DIFLECTOR ASSY. - RADIATOR SIDE AIR - Also Refer to Group 8310-11
60 s ‘ 8 ‘ All | R.H. -less weatherstrip - Not replaced 1 *B9S 8104-A
| L.H. -less weatherstrip- Not replaced 1 *B9S 8105-A
0 6% | Al | Lockwasher-5/16" |4 |[w34041-87
60 S (with F/M or C/M) |8 | All Connector (oil cooler tubes to radiator) 2 | 371612-58 (II-36)
B[S 8 | All Bolt (deflector to grille)-1/4"-20 x 1/2" 2 | 20308-87(B40)
60 % 8 [All | Nut-1/4™-20 AR | 33795-S7(M49)
80 8 | ANl | Lockwasher-1/4" AR | 34805-58(X62)
80 3 B [ All Flat washer-5/16" AR | 447722-88(X19)
|
81135 COCK - DRAIN
W/ |A,B,5,X B&8 ALl | 1/4" pipe thead-includes extension | Tor2 BA 8115
| 1 |
T UATIS BRACKET - RADIATOR GRILLE INNER
84 A 6&8[ All | 1 C4AZ 8A123-A
62 6 144170 2 CIKB 8AI123-A
62 X 6 [144,170] Screw(brkt.torad.suppt.)-No.14-14 x 1/2" tapping | 4 31497-S8(U254)
|
$123.2 - RY- RUBBER - Also refer to Group 8126
- A -
63 p‘ 8_260,289 4.08'" long-upper-also part of C3AZ 8A193-A -2 C3AZ 8124-A
8 [260289| 3. 42" long-lower-also part of C3AZ 8052-A 2 C3AZ 8125-A
B (A 6% 8223280 Uoper-also furnished with C4AZ 8A193-C T2 C3AZ 8124-A
6&81223 289[ Lower-also furnished with C4AZ 8052-A 2 C3AZ 8125-A
8 (352390 Upper-also furnished with C4AZ 8A193-B ' 2 C3AZ 8125-A
427
B&8| All Upper | 2 C4AZ 8125-C
lI 1;3353 ATl II Lower -. 40" thick x 1, 72" diameter |2 C4AZ 8125-B
P
8126 SHIM - RADIATOR BOTTOM SUPPORT
83 m—}m "Fibre-6 1/2" long-2" wide-with slotted center | AR | C3AZ 8126-A
84 A 6&8| All | Steel or fibre board-, 06" x 2" round-with AR C4AZ 8126-B
slot-front end to frame
A B& B[ AIl | Steel-27 round w/3 holes-radiator to frame 2 C4AZ B8126-C
support
| |
T _§I35___ROD - RADIATOR BRACE
63 A [ 8 |280,289 23.80" long 1 C3AZ 8133-A




392

FORD CAR PARTS

SECTION 80
VEAR | MODEL TevL] Cib. | DESCRIPTION [ QY] — PART NUMBER
8146 SHROUD - FAN
T A<
60 |A-with A/C |8 P92352 Upper |1 [ CIAZ 8i147-A
61 [A-with A/C 8 992352 Upper T CIl1AZ 81d7-X
| | 1390 ! Lower ‘ 1! C3AZ 8148-B
62 |A-with A/C '8 292,352 Upper 1] C3AZ 8147-B
| | 390 | Lower | 1| c3aZ 8148-B
|A-with H/D extra cooling | 8 352390\ Upper-with 1. 25 ratio slip fan clutch 1 C3AZ 8147-B
| | 8 [352390 Lower -with 1.25 ratio slip fan clutch , 1 C3AZ 8148-B
63 A-with A/C ; 8 [260,2891 R.H. | 1 | C3AZ 8147-A
! | L.H. 1 | C3AZ 8148-A
~WIth &/C B $52390 Upper - | C3AZ 8147-B
"Before 1/2/63" | 8 1352390 Lower 1 C3AZ 8148-B
"From 1/2/63" '8 |353390 Lower l 1 C3MY 8148-A
| A-with H/D extra cooling | 8 1352390 Upper-with 1. 25 ratio slip fan clutch | 1| csAz 8147-B
18 1352390 Lower-with 1, 25 ratio slip fan clutch j 1 J C3AZ 8148-B
b4 A-with A/C "Before 12/1/63"" | 8 | 289 | R.H.-Use w/23 1/4" core width radiator 1 C4AZ 8147-A
| | | L.H. { 1 f C4AZ 8148-B
? "From 12/1/63" |8 | 280 | Onepiece type-use w/20 1/4" core width radiator| 1 C4AZ B8146-A
1A-w1th A/C or H/D extra cooling |8 352390/ Upper |1 C3AZ 8147-B
| | Lower-use with C3AZ 8A621-B 1] camy suss-a
| 1 ]
B -
82 B-with A/C ‘77 221 [ R, H, -straight brackets 1 C20Z 8147-A
! | L.H, 1 C20Z 8148-A
Bowith A/C i y 760 | R.H.-bént brackets 1 -
; | L.H. 1 C20Z 8148-B
63 ;B-with A/C 8 \ 221 | R, H, -not used with extra cooling radiator. 1 C20Z 8147-A
| | straight brackets i
! L.H. 1 C20Z 8148-A
63 B-with A/C "8 1221 | R.H. -used w/extra cooling radiator-bent brkis.| 1 C20Z 8147-B
. J | L.H. 1 | €20z 8148-B
B3/83 |B-with A/C-or B Special-280 | 8 260,289 R, H. -bent brackets 1] €207 3147-B
| L.H, | 1| €20z 8148-B
1 ! P
-5
B0 |S-with A/T {8 353430/ Upper 1 CIAZ BI1a7-A"
| 8 L52,4301 Lower - Not replaced 1 *C0SS 8148-A
61/63 |S 8§ 390 | R.H. 1 C4SZ B8147-A
' | I L.H. 1 C4SZ 8148-A
64/ [S-with A/C 8390 | R.H \ T | C45Z BI47-A
| | L.H. 1 C4SZ 8148-A
| [ | !
- X -
62/64 #X-with A/C |6 F4417Q\ One-piece type [ 1 C3DZ 8146-C
: 200 |
63/ X-with A/C I's 1‘260,289; One-piece type- yJ T C3DZ 8146-D
84 IS-A/C | 8 [ All | Bolt (R, H,panel to L.H, panel)-5/16"-24x3/4" | 4 | 20347-S8(BI56)
62/63 |A-with A/C or H/D extra cooling |8 1292, 353( Bolt (panel to radiator)-1/47-20 x 1/2" |2 | 20308-S7-8(B40)
| 390
63 {A-with A/C ]‘ 8 |26Q 289 Bolt (panels to radiator) |’ 4 |
62/63 [B-with A/C | 8 P21,260| Screw (panels & radiator to support)- 4 | 353483-52 (BB588)
| | 5/16"-24 x 1 1/8" hex. head ( !
62/63 |A-with A/C or H/D extra cooling | 8 1203352 Screw (panel & radiator to support) [i 2 ][
1390
64 lB-with A/C ’ 8 ‘ 260 l Screw(panels, rad., condenser to fender apron) I 4 I
61/83 |S-with A/C |8 |All | Screw (R.H. & L.H. panel to radiator or to lor2
1 radiator support bracket)- l
64 lS-with A/C \ 390 [ Screw (panels to upper radiator support) l ’
60/ [A-with A/C i 8 1260,289] Screw (8147 panel to 8148 panel)- 2 | 42742-S7-8(U2A)
| 1/4"-20 x 1/2" hex, head
84 B-with A/C & 20" radiator 8 | 260 | Screw &washer(R. H. panel to L. H. panel)- AR | 27185-82(UITTA)
| No.10-32 x 1 5/8"
63 1A 35?,390‘ Screw (lower panel to upper panel) 2
680/64 8 | All | Screw(upper panel to lower panel)-No.10-32x1"| 2 50555-58 (U160)

A
l

|

I




FORD CAR PARTS

393

SECTION 80
YEAR | MODEL TCVL] 1D, ] DESCRIPTION [@Y]  PART NUMBER
8146 SHROUD - FAN - continued o
64 A -with A/C "8 352300 Screw(upper panel to lwr, pane)-No, 10-32x13/4"| 2_[*55039-S2
82/63 |B-with A/C 8 221,260 Screw(L. H. panel to R. H. panel)- No.10-32x.50", 2 ' 27081-S8 (U175)
64 X 16 - All Screw(panel to sapport)- 1/4"-20 x 1/2% {4 40927-S8 (U262)
62/ IX-with A/C 6&8° All ' Screw (panel to bracket to support) 4
64 X '8 Al Screw(panel to support)-1/4"-20x3/4" 4 3592_E§_~S§_H3574D)
62/ |B '8 "TAlIl | Screw (shroud to radiator)-No.14-14 x 1/21‘77_ i 4 31497-88(U254)
64 A g 1352390 Screw &washer(panel to radiator)-1/4"-20x1, 12" 2 370386-57-4BB186)
83 |8 353,300, Screw (panel {0 radiator)-1 4m-20x 7/8" i 7273 370519-S(BB125)
64 -with A/C 78 352,390 Lockwasher(upper panel to lower panel)-No.10 2  34939-82 (X-86)
62/63 B-with A/C '8 221260 Lockwasher(L.H.panel to R. H.panel)-No,10 . 2 | 34903-S8 (X96)
80/64 A 78 | All . Lockwasher-No.10 o 2 1 34803-87(X60)
64 $-with A/C 8300 . Lockwasher (R.H.panel to L.Iilzganel)-S/lG" i1 ‘*34941 -87
62/63 A-with A/C or H/D extra cooling |8 292,352, Flatwasher (panel to radiator)-1/4" i 2 | 44719-88(X17)
‘ 390
63 A-with A/C | 8 260,280 Flatwasher (panels to radiator) Pay
64 X 6 ! All Flatwasher(panel to support}-1/4" | 4 i 44720-88 (X18)
63 X (144, 170, 221, 260) B&s8 Flat washer (panel to bracket to support) "4
62/63 A-with A/C or H/D extra cooling | 8 [292,352] Nut (panel to radiator)-1/4"-20 lock | 27 } 34390-57-8(M92)
; . 390
63 {A—with A/C i | 260 | Nut (panels to radiator) |4
64 X 8 1 All ' Nut(panelto support)-1/4"-20 spring | 4 | 374803-532
62/ |B-withX/C,A/C 78 AIl " Nut (shroud to radiator)-No, 12A spring ¢ 4 383375-82(MM284
60/64 |A-with A/C 8 [All . Nut retainer-No, 10-32 2 [7359602-8(MM21)
62/63 B-with A/C ©8 921,260: Nut retainer (R.H.panel to L. H.panel) 2
63 A (260, 289, 352, 390) | & | . Nut retainer (panel to panel) P |
82/63 B-with A/C T8 221,260 Nut retainer (panels & rad. to Support)-5/16"-24 | 4 | 350052-S2(MMI198)
62/ |A-with A/C or H/D extra cooling '1 8 ;92.352, 2
390 i
84 1‘A J ‘289 352, Nut-retainer (panel to support) 4
D390 |
64 -with A/C \ 8 1260 - Nut-retainer(panels, rad. , condenser to apron) 4
61463 |S-with A/C . 8 ~All | Nut retainer 2
64/ |S-with A/C 8 ' 390 | Nut retainer (L.H, panel to R. H. panel) 1|
84/ S-with A/C ‘ 8 ‘, 390 | Nut retainer (panels to upper radiator support) | 2 \
80/ |A-with A/C T8 Al Nut-retainer (8147 panel to 8148 panel)-1/4"-20° 2 = 354394-S2(MMI187)
01147-8 PANEL - FAN SHROU? - Refer to Groun 8146 :
8149 BRACKET - FAN SHROUD TO SUPPORT
63 |A-with A/C "From 1727637 '8 '[352,390 Used with C3AZ 8147-B & C3MY 8148-A 71T caMY 8149-A
64 A-with A/C '8 B52390 T2 T CaMy 8149-A
61/63 |S-with A/C ™8~ All' " Tmprovise-. 06 steel-1" wide x 3" long 17 *C1ISS 8AB00-A~
64 [S-with &/C [8 7390 " "L shape-rolled edges-used w/McCord rad. | 1 ' C45Z B8149-A
‘ 8 1390 | | "L" shape-straight edges-used w/Ford rad. ' 1 i%x CA4SE 8A600-A
62/ X-with A/C,P/S or extra cooling | 6 144.170 {47 T C2pZ 8149-A
\ 200
63/ |(X-with A/C | 8 260,289 ) | 4 C3DZ 8149-B
1 ""Nut retainer 5/16224 | AR | 359952-852(MM198)
63 |s-with A/C 8§ 7390 Screw (bracket to radiator)-5/16'"-24 x 118" ¢ 2 | 353483-S2(BB588)
84 |S-with A/C "8 390 Bolt (bracket fo radiator)-5/16"-24 x 1/2" AR ‘2’03’1‘1‘57 8(B153)
| : ‘ ; 1
;lnso.t BAR - RADIATOR GRILLE ‘vtnlcn - Refer to Group 8200 -
88152 HEATER KIT - ENGINE COOLANT
80/ 1 water cooled vehicles 16&81 All | 500 watt-external tank type i 1 | C3RZ 8B152-A
i 1000 watt-external tank type "1 | C3RZ 8B152-B
8180-1 BRACKET - RADIATOR GRII.LE INTERMEDIATE
60 S 8 All T R.H. ‘[ 17 *B8S 8I80-A
18 | Al L.H. © 1] %xB8S 8181-A

‘ " Flatwasher-1/4"

| O "~ Bolt {bracket to grille)-1/4""-20 x 1/2""

4 44719-S8(X17)
2or4; 20308-57(B40)

e | Screw (bracket to front bumper impact bar)-
| . 1/4"-20 x 1/2" pan head

T20r4#50517-513

] Nut-1/4"-20

‘dor8' 33795-57(M49)

L Lockwasher-1/4" e

l40r8| 34805-88(X62)

[




394

FORD CAR PARTS

SECTION 80
YEAR | MODEL JCYLT CIB. ] DESCRIPTION | QTY.]  “PART NUMBER
8182-3 SUPPORT - RADIATOR GRILLE
~ A .
61 |A &8 Al | Outer-R. H. 1 C1AB 8182-A
! 6&8 All | Outer-L.H. 1 C1AB 8183-A
62 [A ‘6&8' All [ Outer-R. H. | 1 C2AB 8182-A
| |6&:8| All | OQuter-L.H. 1 | C2AB 8183-A
1A &8 Al "R H. T CIAZ BIBZ-A
P | L.H. 1 C4AZ 8183-A
« B -
62 B 6&8 All ‘\ R. H. -outer 1 C20B 8182-A
: 6&8 All | L.H. -outer 1 C20B _8183-A
s -
680 |s '8 "All | Outer | 2| B8S _ 8182-A
60 |8 | 8 [TAl | Nut-1/4"-30 | 2ord] 33795-57(M49)
60 S "8 | Al T Lockwasher-1/4" 20r4| 34805-S8(X62)
60 ‘A 16&8 All | Screw (support toapron support}-No, 12-12x1/2"| 2 | 32024-57-8(U344)
61/ | T T I Screw (support to front fender apron and 4 [ 353483-32(BB588)
. ) radiator)-5/16"-24 x 1 1/8" hex. head
64 A 8&8| All | Screw (support to radiator support) 4
T R | Nut Retainer 5/16"-24 4 | 354394-S2(MM187)
60 [s | 8 TAIl | Bolt (support & deflector to grille)- 2 | 20308-87(B40)
] L ( 1/4"-20 x 1/2"-hex. hd.
60 s \ 8 Al | Screw (support to front bumper)-1/47-20 x 172" 2 | #50517-518
| | \ | pan, hd. cross recessed ‘
62 B &8 All | Screw (support to front fender apron & radiator | 4 ' 353483-S2(BB588)
| ) | | _support)-5/16"-24 x 1 1/8" '
62 B T 6&8 Al | Nut retainer-5/16"-34 4 | 359952-S2(MM198)
64 iA 6&8| All | Nut retainer (support to radiator support) 4
% N l
8190 PANEL - RADIATOR GRILLE OPENING
62 B T B&BAIT | 1 CZ0B 8190-B
62 B B& 8| AIl ~ " Screw (panel to front fender)-5/167-24 % 11876 | 353483-S2(BB588)
62 'B |6&B8,TAIl" [ Retainer nut-5/167-2% § [ 359952-53MM198)
62 B i6€8| AIl | Bolt (panel to body-5 required & panel to hood 8 | 20387-S8(B157)
! | } \ lock & grille support-3 required)-5/16"-24x 1"
62 B |6&8[ All | Lockwasher (panel to body & support)-5/16" | 8 [ 34906-S8(X98)
| I 1
8A193 SUPPORY - RADIATOR UPPER
- A -
60  [A-with A/C [8 262352 22 1/2" long [81 [ C3AZ 8233-A
61/63 |A (1963) | 8 |260,289] Includes (2) C3AZ 8124-A pads 1 C3AZ 8A193-A
jA-A/C or fan clutch |8 1352390 1 0 C3AZ 8233-A
64 A [6&8{223,289| Includes (2) C3AZ §124-A pads 1 C4AZ 8A193-C
|A-with A/C : 8 B52,390, Includes (2) C3AZ 8125-A pads 1 C4AZ 8A193-B
L | a27
| |
-8 -
61/83 |S 8 1350 | 1 | CiSZ BAI183-D
64/ [s '8 1390 | 1 C45Z 8A193-C
61/ |s i | Screw (supporttoair deflectors)-5/16"24x 1 18| 2 353483-S2(BB586)
61/ IS | | Nut Retainer 5/16"-24 3 | 359952-S2(MM198)
61/ S ! Screw (support to front end sheet metal)- 3 | 353483-52(BB588)
\ 1 \ \ 5/16"-24 x 1 1/8"
80 1 78 | Al | Screw (support to radiator)-1/4™-20 x 3/4" | 3 | 40953-88(U263)
60 Is 78 TAN [ Bolt (support to fender apron)-5/16"-24 x I" |2 | 20387-S8(B157)
60 S | 8 |'AIl | Lockwasher-5/16" 2 | 34956-5(X82)
61,63 ]A-with A/C or H/D extra cooling | 8 \ All ! Bolt (support to radiator)-1/4"-20x1/2" hex. hd. | 3 | 20308-S7-8(B40)
60/64 |A 6&8| All Bolt (fan guard to radiator top) 3
61/ s I8 | Al \ (Support to radiator) 3
61/63 \A-with A/C or H/D extra cooling |8 | All | Flatwasher (support)-1/4" |3 | 44719-88(X17)
60/64 |A 6&8| All | Flatwasher(fan guard)-1/4" | 3]
60,63 | 8] Al | Screw(supportiorad.)-5/18"-18x 1/2"-tapping |3 |i§9883-s7
60/64 | A |6&8] All | Screw (fan guard to radiator) | AR |
60/ |A | 8 i All | Bolt (supporttorad.support)-5/16"-18 x 1 1/8" | 2 353483 -52(BB588)
60/62 |A | 8 | All | Screw(fan guard to rad. suppt. ) 2

[

9 Also refer to Group 8149

$ Relocate and drill center hole



FORD CAR PARTS 39
SECTION 80
YEAR | MODEL JevLI CID. | DESCRIPTION [QTY]  PART NUMBER _
BA193  SUPPORT - RADIATOR UPPER - continued s ‘
80/ \A \ 8 l All 1 "Nut retainer (support)-5,/16"-24 | 359952-52 MM19§
60/64 |A {8 | Alll | Nut-retainer (fan guard) )
61/63 |A-with A/C or H/D extra cooling | 8 | All | Nut (support to radiator)-1/4"-20 hex. lock 34350-57-8(M92)

2
2
3
3

2

60/64 A |6&8| All | Nut-lock (fan guard)-1/4"-20
83 [A | 8 | AIl' | Screw(fan guard to rad. suppt.)-5/16"-24x 1" 353714-S37(BB571
8194 RETAINER - RADIATOR GRILLE OPENING ORNAMENT - Refer to Group 8213

8196-7 MOULDING - RADIATOR GRILLE EXTENSION - Also refer to Groups 8190 & 16D014-5

62 B 6& 38| All [ R. H. -includes atfaching parts 1 C20Z 8196-A
L. H. -includes attaching parts 1 C20Z 8197-A
62 B 6&8[ All | Screw (extension to front fender radiator grille| 4 | 52727-858 (U382)
to front fender) -No, 10-12 x 1/2" tapping
8198 SCREEN ASSY. - RADIATOR BUG ‘
60/ |A.B.8&.X l6&8| All | | 1 | " C5AZ BIBB-A_
8200 GRILLE - RADIATOR - Includes attaching parts
- A -
60 A |6&8 All | T CUAZ B200-A
61 A 6&8| All Less center mouldine 1 l C1AB 8200-B
) Center moulding 1 Cl1AB 8418-A

62 A 6&8| All 1 C2AZ 8200-A

63 A & 8| All 1 C3AZ 8200-B

64 __ |A l6&8| ALl 1 C4AZ 8200-A

-B -

62 B [6&8 ALl | 1 C20Z B200-A~

63 B 6&81 All 1 T30Z 8200-B

64 B 5&8| All 1 C40Z 8200-A

- s -

60 |S | 8 352430 Less bars | 1] cCo0Sz 8200-A
| [ | R.H. vertical bar | 1] COSZ 8A150-A
| ~ | | L. H. vertical bar 1 | COSZ 8A151-A
l | ‘ Ctr. vertical bar 1 COSB 8164-A
| ‘ | | Ctr.horizontal bar 1 COSB 8666-A

61 S I's | 390 1 C1SB 8200-B

62 S [ 8 390 1 C2SB 8200-A

63 S |8 | 390 I C3SZ 8200-A

64 S '8 | 390 1 C4SZ 8200-A

- X -

60 X {6 144 1 CODZ 8200 -A

61 X P 1 C1DZ 8200-A

A2 X 6 | All 1 C2DZ 8200-A

63 X 6&8 | All 1 C3DZ 8200-A

64 X 6&8| All 1 C4DZ 8200-A

60 (A [6&8| All | Screw (grille to headlamp case)-No,10-12x1/2"f 4 | 32924-S7-8(U344)_

64 X B&B ATl | Screw (grille to brace hood lock suppt.)- 1 [ 42127-88(U248C)
| | No.10-12 x 1/2"

64 A |6&8| All | Screw (grille to headlamp hsg.)-No.10-12x. 75" | 4 | 42141-S8(U250)

62 B 6&8] All | Screw (grille to radiator grille opening panel 2 | 50992-87(U154)

l | } I support)-1/4"-20 x 1/2"

62/ |A B&8 | All | Screw (grille to headlamp) 2

60/82 X |8 [AIl | Screw(grilletohsg.assy.-headlamp}-No.8-15xY/2" 4 | 52728-ST3(U3BI)

63 X B&8 ANl | Screw (grillé t6 headlamp)-No.B-15 x 3/2™ 4 | 350075-S13(0U88)

62 B 688 All Screw(grille to grille support)-5/167-24x1 1 /8" 2 | 353483-S2(BB588)

63 B 6&8| All Screw(grille to hood lock support) 2

63 B 6&8| All Screw(grille to headlamp bracket) 2

62/ B 6&8 All Screw (grille to front bumper stone deflector) 4

60/ [A |6&8| All Screw (grille to hood lock hook support)- 2 | 353483-52(BB588)
| | \ 5/16"-24 x 1 1/8"

81/ A i6&8) All | Screw (grille to front bumper stone deflector) 4

61/ ‘A ‘5&8| All | Screw (grille to outer support) 2

62/ X |6 | All Screw(grille to stone deflector) 4 |

62 |x |6 1 All | Screw (grille to hood lock hook support) 2 [

52 | x | 6 | Al | Screw (grille to radiator grille inner bracket) | 2 |

64 X 6&8| All | Screw (grille to upper mounting bracket) 2

64 X &8 All | Screw (grille to hood lock support) 4

1

l l




396

FORD CAR PARTS

SECTION 80
YEAR | JCYLT C1D. ] DESCRIPTION [QTY]  PART NUMBER

8200 GRILLE - RADIATOR - continued - Includes attaching parts
61 A 6&8| All | Screw (grille to front fender)-1/4"-20 x 3/4" 2 [371492-52(BB569)
61 A &8] All ‘ Screw (center bar to grille) 6
61/62 /s |8 | Al | Screw (grille to Irt. bumper) 6
61/62 |8 | 8 | Al | screw (grille to frt. bumper finish panel) 6
64 S |8 390 | Screw (grille to upper & lower front bumpers) | 10
64 A }6&8\ All ] Screw (grille to fdr. )-No.10-12 x 1 5/8" f 2 375706-S101(UussE)
63 S + 8 [390 T Screw (grille to irt,bumper IiniSh panel)- | 8 T %376775-82

j | ! 1/4"-20 x 1"
63 S 8 |390 | Screw (grille to frt, bumper) 8
60/61 L}(\ 6&8 Al | Screw& washer{grille to outer suppt.)-1/47-20x58™ 2 It50880-88
60/61 6 | All | Screw& washer (grille to bumper stonedeflector) | 2
60/61 |X | 6 f All Screw & washer (grille to fender apron suppt. ) 2 l
64 A B&8| All | Screw & washer (grille to front brace)- 2 | %379088-5101

No.10-16 x 1, 62"
60 S 8 1352430] Bolt (grille to bumperimpactbar)-1/4™-20x1/3" | 16 | 20308-56(B40)
60/ |A [6&8| Al | Bolt (grille bartolamphsg.)-1/4"-20 % 5/8" | 6 | 20324-58(B41)
63 lA ’6&8\ All | Bolt (grille to headlamp brkt.)-5/16"-24 x 1" 2 20387- S8(B157)
63 }A |6&8' All | Bolt (grille to hood lock support) ( 2 ,
64 B B&8| All | Bolt (grille to hood lock support) 2 |
64 B 6&8| All | Bolt (grille to headlamp brkt.) 5 4 |
‘ l
63 \JA i6&8\ All | Lockwasher (grille to headlamp bracket)- 2 | 34906-S8(X98)
| 5/16" int, tooth

63 A 6&8| All ’ Lockwasher (grille to hood lock support) 2
64 B &8 All Lockwasher (grille to hood lock support) 2
64 B &;a ’ All ’ Lockwasher (grille to headlamp brkt, ) ( 4 ’
60 § 8 | Al | Flatwasher-1/4" AR | 44719-58(X17)
61/ S 8 ["All | Nut-1/4"-20 6 | 33795-57(M49)
60 'S i 8 1352430 Nut-1/4"-20 16 | 34390-87(M92)
64 Is [8 |390 | Nut(grille to lower front bumper) | 6|
60 A |6&8| ALl | Nut-No.10-12 spring | 4 |*45186-57-8
60 Lﬁ. 6&8| All | Nut-5/16"-24 Iock 2 |354299-S2MM156)
61 6&8| All | Nut (grille to outer support) 2
61 ’ A f Nut (grille to hood lock hook support) 2
63 |A |6&8| All | Nut (grille to stone deflector) 4
63 |B |6&:8| All | Nut (grille to hood lock support) 2 ‘
64 A F&S‘ All ] Nut (grille to headlamp housing)-No. I0-12sprg.; 4 *375348-S32
62 |a |6&.8 | All ’ Nut (grille to head lamp spg.)-1/4'~20 '"T'type | 2 | 375788-52

| i (MM256D)
63 S | 8 390 | Nut (grille to frt. bumper finish panel)- 1/4"-20 | 6 [#376762.82
60 ]ﬁ 16&8I ATl Nut retainer (grille to outer Support)-1/47-20 21 354394-S2(MM187)
60/ 61 l All Nut retainer (grille to bumper stone deflector) 2
60/61 |X | 6 | All | Nut retainer (grille to center support) AR
61 A |6&8] All | Nut retainer (grille to deflector) 5
61 lA ' Nut retainer (grille to fender frt. ) 2
61/63 |S 8 | All Nut retainer (grille to bumper tront) 6,
64 Lsa | 8 | 390 | Nutretainer (grille to upper front bumper) 4
62 B&8| All | Nut retainer (grille to support bracket) 2
61 A |6&8f All | Nut retainer (center bar to grille) 6
61/ A B&8 | All | Nut retainer(grille to hood lock suppt.)-5/16"-24 |20r31350952-S2(MM158)
64 7 6&8| All | Nut retainer (grille to outer support) 2
61/ [A &8 | All Nut retainer (grille to bumper stone deflector) 4
62/ \X | 6 [ All Nut retainer (grille to stone deflector) 20r4
62/ X l'6 | Al | Nut-retainer(grille to hood lock support) 2
62 lX ! 6 / All ’ Nut-retainer(grille to grille inner bracket) 2
63 A B 6&8] All Nut-retainer (grille to headlamp brkt.) 2
64 k &8 | All Nut-retainer (grille to hood lock suppt. brace) 1
64 B &8| All | Nut-retainer (grille to headlamp brkt. ) 2
63 &8 All Nut-retainer (grille to hood lock support) 2
63 &8 All Nut-retainer (grille to stone deflector) 4
64 X &8 | All Nut-retalner(grille to upper mounting bracket) 2

| [




FORD CAR PARTS 397

SECTION 80
YEAR | MODEL ]CYL.] ClD. | DESCRIPTION | QryY.| PART NUMBER
8200 GRILLE - RADIATOR - continved - Includes attaching parts

L.73 X 8&8) All | Clipnut (grilletohood lock suppt. brace)-No.10-12] 1 [355768-AS2(MM277)
83 8&8] All | Spring nut (grille to headlamp)-No, 8-15 4 | 359487832MM279
60/ X | 8 ] AIl” | Rubber bumper-used as spacer betwéen grille 1 =

| and center support \ |
60/61 |X 6 | All | Grille to center support | 2]

| ] I L
SA2N  DEFLECTOR ASSY. - RADIATOR AIR SIDE _ Refer to Group 8310-1

l \ P
| | | . | |
8213 ORNAMENT - RADIATOR GRILLE - Includes attaching parts

'QTY.] RETAINER  |QTY.|  ORNAMENT
62 |A(54A,62A,65A,T1A,TiE, 5A,76A) [6&8| All | 4-pointed star 1 C2AZ 8B080-A| 1 | C2AZ 8B075-A
63 A |6&8] All Crest w/3 lions |71 | C3AzZ 8213-A
T | C4AZ 8213-A
62 IA (544, 62A, 65A, T1A, T1E, 75A,76A)/6&8| All Nut-No. 10-24 hex. (ornament to grille) 2 | 34053-58 (M156)

Lockwasher-No. 10 int. tooth ornamenttogrille 2 | 34903-S8 (X96)
"CT-washer(ornament to hood lock)-improvise |AR w377783-5100

62 IA (54A, 624, 65A, 1A, T1E, 15A,76A)6&8| All
63 A |6&8| A1l
T T

|
84 |A (54A, 57, 62A, 63, 11, 76) 6&8| All | "Galaxie” 1 CA4AZ 8194-A |
|
l
1
I

\ 1 1 —

TAS13  HOSE - RADIATOR OR SUPPLY TANK OVERFLOW - Cut from C2AZ 9324-D

60 1A 6&8] All § Clip-improvise 1 [*373374-52

61/ A 6&8| All | Clip-improvise 1 [ 379042-5{0-143A)

L l
214  PANIL - RADIATOR GRILLE UPPER .

60 \is II 8 \‘Au I\ Less holes for (8259) ornament | 1 ‘l B8S 8214-A

|

€321  COVER - RADIATOR GRILLE OPENING PANEL JOINT - Refer to Group 8242-3
l L l L

82372 BRACKET - RADIATOR GRILLE SUPPORT - CENTER
62 B ]6&8 All | |71 | C20Z 8232-A
! !
80 S 18 [353430] Not replaced 1 *B8S  8232-A
80 | ! All Nut-1/47-20 lor2 33795-S7(M49)
BT 8 | Al [ Lockwasher-1/4" Tor2| 34805-S8 (X62)
LY 3 87"AIl | Flatwasher-1/4" T 744719-58(X17)
€0 8 8 | Al | Bolt (bracket to grille)-1/4""-20 x 1/2" 71 | 20308-57(B40)
80 S g | All Screw (bracket o front bumper)-1/47-20 x 1/2" 1 [*50517-513
82 B 6&8 All Screw (support to body assy. at front cross- 1| 353483-52(BB588)
member)-5/16"-24 x 1 1/8"
62 B 6&8 All | Retainer nut-5/16"-24 1 359952-52(MM198)
\ | |
8233 SUPPORT - RADIATOR UPPER - Relfer to Group 8A193
| [ | ]
L \ L
8242-3 MOULDING ASSY. - RADIATOR GRILLE OPENING - Includes attaching parts
62 B &8 | All | R.H. -less ctr, joint cover r 1 C20Z 8243°A
i L. H. -less ctr, joint cover | C20Z 8243-A
‘ ‘ Center-joint cover ‘ 1 C20Z B8221-A
|| l ]
. | L ]
8255 GASKEYT --WATER OUTLET CONNECTION TO CYLINDER HEAD
- A -
60/64 A "6 | 223 | 5 outer holes-2. 12" center hole 1] EAG 8255-B
63/ (A 8 260,289/ 3 outer holes-1.82" center hole | 1 | C30Z 8255-A
80/62 | A |8 ] 202 | 3 outer holes-2. 22" center hole |1 B5A 8255-A
80/ |A '8 1352390/ 2 outer holes-2,22" center hole ‘ 1 B8A 8255-A
] ]406,427
‘i |
- ‘

827 |B
21,26
289 |
A | o
L ! L

s&e‘szog{ 3 outer holes-1.82" center hole ‘ 1 ‘ C30Z 8255-A




398

FORD CAR PARTS

SECTiON 80
YEAR | MODEL JevL.] €D | DESCRIPTION [ QY] PART NUMBER
8255 GASKET - WATER OUTLET CONNECTION YO CYLINDER HEAD - continvesd
-8 .
60 S ) '8 430 "2 outer holes-2. 24" center hole-3, 24" center- | 1] CI1VE 8255-A
to-center of outer holes | |
60 3 | 8 B52,390] 2 outer holes-2.22" center holes 1] B8A 8255-A
‘ . 428 | |
‘ L
- X -
60 K '8 144170 3 outer holes-1.82" center hole [ 1] C30Z 8255-X
200 I
63/ - 8 260289 |1
\1 T T T T *L*" T Tt ‘] I’
8255 GASKET ASSORTMENT - OUTLET WATER CONNECTION
60,/ T | AR | CBPZ B255-A
| (RG-19)
Consists of the following
(10) BSA  8255-A (RG-1) (5)C8PZ  8255-K (RG-17) (10) C8PZ 8255-U (RG-24)
(5) C8SZ 8255-A (RG-T) (5)C8PZ  8255-L (RG-18) (5) C8PZ 8255-V  (RG-25)
(5) EAG 8255-B (RG-18) (5)C8PZ  8255-M (RG-19) (10) C8PZ 8255-Z (RG-26)
(5) EAD 8255-A (RG-10) (5)C8PZ  8255-N (RG-20) (10) C8PZ 8255-AA (RG-27)
(5) C8PZ 8255-E (RG-13) (5)C8PZ  8255-R (RG-21) (10) C8PZ 8255-AB (RG-28)
(5) C8PZ 8255-G (RG-14) (5)C8PZ  8255-S (RG-22) (5) C8PZ 8255-AC (RG=-29)
(5) C8PZ 8255-H (RG-15) (5)C8PZ  8255-T (RG-23) (15) C9AZ 8255-A (RG-30)
(5) C8PZ 8255-J (RG-16)
8259  ORNAMENT - RADIATOR GRILLE UPPER PANEL
60 S 8 Al 1 COSB__8258-A
60 I's 8 - All Nut (ornament to panel)-3/16" self threading | 3 | 373503-87-8
| | (MM285A)
\ - L
i 1
8260 HOSE - RADIATOR
ENGINE HOSE UPPER LOWER
cyL| c.1.D. TY;’E(,NCHES) “Ne PART NO. (INCHES) 7 PART NO.
- A -
60 A 6 223 M [11/2 [61/4 4COAZ 8260-A[13/4 17 $+COAZ 8288-D
% KCOAZ 8260-B
" F 13/4 18 3/4 C2RZ _8260-M
A 81 202 [M |13/4 l115/8 COAA 8260-A(13/4&2 | 16 COAZ 8286-E
F l13/4 13 *C2RZ 8260-K|13/4&2 |161/2 | *C2RZ  8260-R,
A 8| 32 |M [13/483/8 COAA 8260-B[13/4&2 |151,2 COAZ 8286-F
61 A 61 223 M (112 61/2 COAZ 8260-B|13/4 17 $+COAZ 8286-D
i F i ‘ 13/4 18 3/4 C2RZ 8280-M
A 87 202 |M [13/4 [115/8 COAA 8260-A[13/4&2 | 16 COAZ 8286-E
| F [13/4 |13 *C2RZ 8260-K|13/4&2 |161,2 *C2RZ 8260-R
A# 8 B52,390 | M |13/4 |83/8 COAA 8260-B[13/4&2 |151/2 COAZ 8286-F
F 13/4&2 |16 1,2 *C2RZ 8260-R
62 A 6] 223 M [11/2 |101/2 COAZ 8260-B|13/4 17 $+CO0AZ 8286-D
F |11/2 ]103/4 C2RZ 8260-B|13/4 18 3/4 C2RZ_ 8260-M
A 8] 292 |M [13/4 |115/8 COAA 8260-A[13/4&2 |16 COAZ 8288-E
F [13/4 |13 *C2RZ 8260-K |13/4&2 |16 1/2 *C2RZ 8260-R
A¥ 8 852,390, M |13/4 |83/8 COAA 8260-B[13/4&2 |15 1,2 COAZ 8286-F
406
F |13/4 |85/8 C2RZ 8260-H|13/4&2 |16 1/2 *C2RZ 8260-R
3
|

A COAZ 8260-A used on units manufactu

@ Length on curved moulded hoses is approximate developed (curved) length
# Includes Special 4/B or 6/B 390

i Cut to fit

F - Flexible

r“ea before June 13, 1960; COAZ 8260-B used on units manufactured from June 13, 1960
% M - Moulded,



FORD CAR PARTS

399

SECTION 80
8260 HOSE - RADIATOR - continued
TENGINEL o UPPER LOWER
YEAR MODEL k"y‘- ¢.1o TY‘EErNéHE:b 'Tr%czggsf){ PART NO. (INCHES ll'rchrgsTs;‘ PART NO.
- A -
63 A 8T 223 M [11/2 [101/2 COAZ 8260-B |13/4 7 FCOAZ 8286-D
F |11/2 |10 3/4 C2RZ 8260-B |1 3/4 18 3/4 C2RZ 8260-M
A 8| 260 |M [11)2 C4AZ B8260-B |1 3/4 17 C3AZ $286-B
F (1172 |12 1/4 C3RZ 8260-C|{13/4 13 * Ocorz 8260-K
F 13/4 16 1/4 *|0 C2RZ 8260-L
A g 289 |M [11/2 C4AZ B8280-B(13/4 12 C3AZ 8286-B
F 1172 |121/4 C2RZ 8260-C|13/4 161/4 *C2RZ 8260-L
A# 8 352300, | M |13/4 |8 3/8 COAA 8260-B [13/4& 2 [151/2 COAZ 8286-F
406, 4217
F [13/4 |85/8 C2RZ 8260-H |13/4&2 [161/2 *C2RZ 8260-R
64 A 6| 203 |M [11/2 I C4AZ 8260-C [13/4 20 3/8 C4AZ 8286-B
293 |F [11/2 |14 *~C2ZRZ 8260-D [13/4 183/4 *C2RZ 8260-M
A 8| 2890 |M (11/2 [141/2 "C4AZ 8260-B C4AZ 8286-F
289 |F [11/2 |14 **C2RZ 8260-D |1 3/4 16 1/4 **C2RZ 8260-L
A 8 [35239G |M |13/4 §CdAZ 8260-D|13/4& 2 |15 3/4 C4AZ 8286-D
427
8 352390, F |13/4 [111/8 *C2RZ 8260-J [13/4&2 |161/2 **C2RZ 8260-R
427 .
- B -
62 B 6] 170 |[M $CI0Z B8260-K T20Z 8286-G
B 6| 170 |F |11/4 |11 C2RZ 8260-AHT 1/4& 1 1/2[10 516 *1C2RZ 8260-N
Not replaced
B § 220260 (M (112 (11172 C207Z 8260-E |13/4 149/18 C50Z 8286-A
B g 122,260 | F ([11/2 [121/4 CIRZ 8260-C |13/4 161/ *C2RZ 8260-L
63 B 6 170,200 |M C30Z 8260-H C20Z 8286-G
B 6 |170,200[F 11/4 |11 C2RZ 8260-AH114&112[19 516 *{C2RZ 8260-N
Not replaced
B-exc.w/4(2V) g (22,280, [ M [11/2 |[IT1/Z C20Z B8260-E [13/4 149/16 C50Z 8286-A
carb. kit 289
BA4(2V)carb.kit 8 260,289 NOTE 1 13/4 i49/16 C50Z 8286-A
B-exc,w/a(2v) | 8 |22L26G|F ([11/2 [121/4 C2RZ 8260-C [13/4 16 1/4 %C2RZ 8260-L
carb. kit 289
64 B 6 (170,200 | M FC20Z 8260-H |1 /4.1 1220 374 $C3DZ 8286-H
B 6 |170,200(F |1 1/4 (11 *C2RZ B8260-AHI11/4 &112[19516 *fC2RZ 8260-N
Not replaced
B-exc.w/4(2V) § 260,280 |M |1 1/2 (11 1/2 C20Z 8260-E [ 3/2 149/18 C50Z 8286-A
carb. kit
B4(2V)carb.kit | 8 [26(289 NOTE 1 13/4 149/16 C50Z 8286-A
B-exc.w/4(2V) 8 |26G289 |F |11/2 |121/4 ~C2RZ 8280-C [13/4 16 1/4 TCZRZ 8260-L
carb, kit
-5 -
60 S g 352 M |2 BI/Z | B85 8260-A |2 12372 COAZ 8286-G
S 8| 430 M2 T1/4 B8S B8280-B {2 141/2 COAZ 8286-H
61/63] S 8] 300 [M [13/4 |81/8 C1SS_8260-C|13/4& 2 (14 C1SS_ 8286-D
81 300 | F 13/4&2 7143/18 CIRZ 8260-5
64 S 8] 390 |M [13/4 1C4SZ B8260-E |13/4&2 [145/8 C4SZ _8286-A
S 8 390 |F [13/4111/8 ~C2RZ 8260-J |13/4&2 [143/16 «C2RZ 8260-§
]
- X -
60/62] X 6 (144170 |M |11/4 C5TZ 8%60-AJT A& T1Z[18 1/8 C3UZ 8286-A
X-w/o A/C 6 (144,170 |[F |1 1/4 |11 CIRZ 8260-AB1 14& 11219516 OC2RZ 8260-N
X-with A/C 6 144,170 |F |11/4 |8 3/4 C2RZ 8260-V |11/4&1121]19516 RO C2RZ 8260-N

& Length on curved moulded hoses is approximate developed (curved) length

+ Cut to fit
# Includes Special 4/B & 6 /B 390
NOTE 1 - Use (1) B9A 8260-D or (1) C2RZ 8260-Y radiator to water - & - fuel manifold and use (2) C5TZ 8260-A to

# C2RZ 8260-K used except on units with A/C, C2RZ 8260-L used with A/C.
intake manifold

t Not used with power steering
O Cut 3/8'"from radiator end

% M - Moulded, F - Flexible
* Use on non-warranted vehicles



400

FORD CAR PARTS

SECTION 80
8260 HOSE - RADIATOR - continved
ENG!NEHOSE UPPER LOWER
LENGTH LENGTH
YEAR MODEL CyL| C.1.D. [TYPE| I.D. PART NO. . D. ’( PART NO.
!
¥ (INCHES)) NCgES) UncHES | NCHES
- X -
63 X 6 (144170 [ M [T 1/4113/4 [¥C3DZ BZ60-D[ T A& 112 20 3/4 IC3DZ 8386-H
M [11/4 $C5Tz 8260-A
X-w/0 A/C 6 144,170 |F [11,/4 |11 CORZ 8260-AB114&11/3 | 19516 *0C2RZ 8260-N
X-with A/C 6 144,170 | F [11/4 |8 3/4 C2RZ 8260-V|[114&1172]105/16 *0C2RZ 8260-N
X-exc.w/4(2V) | 8] 260 | M |11/2 C3DZ 8260-J| 13/2 147/8 FTIDZ B8IBB-F
carb. kit
X-4(2V)carb. kit | 8| 260 NOTE 1 13/4 147/8 X C3DZ 8288-F
X-exc. w/4(2V) 81260 |F |[11/2 /10374 CIRZ B260-B[13/4 161,42 *C2RZ 8260-1L,
carb, kit
64 X 6 (143170, M [T 1/2 (11 374 $TIDZ 8260-Df TIAG T 12 IC3DZ 8286 H
200 |M [11/4 $C5TZ 8260-A
X-w/o A/C 6 |144170,/ F [11/4 | 11 *C2RZ 8260-AB114&112| 10516 *0 C2RZ 8260-N
200
X -with A/C 6 (144170 F [11/4[83/4 *C2RZ 8260-V| 11/4& 113 10516 *0 C2RZ 8260-N
200
X-exc, w/4(2V) 8] 260 | M |11/2 C3DZ 8260-J| 13/4 14778 AC3DZ B286-F
carb, kit
X-4(2V)carb.kit | 8] 260 NOTE 1 13732 14778 XC3DZ B288-F"
X-exc,w/&2V) | 8] 260 | F [1L/3 (12174 *C2RZ 8260-C| 13/4 T6 1/4 %+C2RZ B8260-1,
carb. kit
LIST OF FLEXIBLE HOSES BY LENGTH
I.D. LENGTH PART NUMBER I.D. LENGTH PART NUMBER
11/4"x71/2" A9AZ 8260-A 11/2" & 13/4" x 15 5/16" C2RZ 8260-Z
11/4" x 8 3/4" C2RZ 8260-V 11/2" & 13/4" x 19 3/4" C2RZ 8260-aAA
11/4"x9 172" C2RZ 8260-A 13/4'x 8 5/8" C2RZ 8260-H
11/4" x 11" C2RZ 8260-AB 18/4" x 11 1/8" C2RZ 8260-J
11/4" x 14 7/8" C2RZ 8260-W 13/4" x 13" *C2RZ 8260-K
11/2" x5 3/4" B8AZ 8260-A 13/4" x 16 1/4" *C2RZ  8260-L
11/2" x73/4" C2RZ 8260-Y 13/4" x 18 3/4" C2RZ 8260-M
11/2" x 10 3/4" C2RZ 8260-B 13/4" x 23 1/4" C2RZ 8260-U
11/2" x12 1/4" C2RZ §260-C 13/4" & 2" x 14 3/18" C2RZ  8260-8
11/2" x 14 * C2RZ 8260-D 13/4" & 2" x 16 1/2" *C2RZ 8260-R
11/2" x 15 1/2" C2RZ 8260-F 2" x 12 1/4" B5SAZ 8286-A
11/2" x 17" C2RZ 8260-F 2" x 14" B7AA 8286-A
11/2" x 19 7/8" C2RZ 8260-G 2" x 14 5/16" B7TAZ 8286-A
YEAR [ MODEL ]CYL.] C.l.D. ] DESCRIPTION ] QTY.I PART NUMBER
8A278 BRACKET - RADIATOR GRILLE UPPER MOUNTING
64/ X B&8 Al | 2] "T3MY 8A2T8-A
l [ | ! |
8286 HOSE-RADIATORLOWER - MOULDED OR FLEXIBLE- Helerio Group 8260
J ] ] ]
| ] [ [ ]
8287 CLAMP - HOSE
60/  |A,B,X-with F /M, C4 trans. [6&8 | AIl' |1/2"band type-for (7C332) hose 4] COAZ 8287-A
I [ L]
60/ |[A,B,5,X |6&8| All" | Universal type-adjustable range AR B7A 8287-A~
| | 5/8"to11/4"-worm type
66/ |A,B,8,X B&8 ALl | Universal type-adjustable range [AR | BTAZ 8287-C
| | | 13/16" to 1 3/4"-worm type |
60/ JA,B,S§,X [6&8 [ All | Universal type-adjustable range | AR | B7A 8287-B

| l

11/2" to 2 1/2"-worm type

|

l

l |1 I

L
NOTE 1 - Use (1) B9A 8260-D or C2RZ 8260-Y radiator to water - & - fuel manifold and use (2) CBTZ B260-A to intake manifold,

® Length on curved moulded hoses is approximate developed (curved) length
$ C3DZ 8260-D used except units with A/C; C5TZ 8260-A used with A/C
* M -~ Moulded, F - Flexible

1 Cut to fit

* Use on non-warranted vehicles
A Cut111/64" from radiator end



FORD CAR PARTS SECTION 85 401
YEAR | MODEL TevJ cibl T DESCRIPTION [@v.]  PART NUMBER
8287 CLAMP - HOSE - continved i
60/ |A,B,5,X [6&8[ Al | Universal type-adjustable range AR 8A 8287
1 L] | 11/2" to 2 3/4'-slot type
60/ [A,B,S5,X [6&8T ALl | Universal type-adjustable range AR | B7AZ 8287-D
I | 21/2" to 4'-worm type
60/ IA,B,8,X 6&8[ A1l | Range 2 1/16'to 3" AR C9AZ 8287-B
a0/ |A,S 6&8| All | Screw(radiator hose clamps)- No,10-32x1 1/2" | 1 | 27177-S7(U177)
60/ |A.S |6&8] Al [ Nut-No. 10-32 1 | 34079-S7(M163)
| |
| L i |
8310-1 DEFLECTOR ASSY. - RADIATOR AIR - Also refer to Group 8104-5
T A -
60/63 |A T 6 | 223 ] Improvise-cut from BOAB 17808-E 18" long 2 #COAB 8A211-A
63 A "Before 9/3/62" '8 260 | R.H.& L.H. 2 C3AZ 8310-B
A "From 9/3/62" '8 p60,289° R.H. 1 C3AZ 8310-C
"From 9/3/62" | 8 260289 L.H. 1 C3AZ 8310-B
B4 A L 8 \352,390 R.H. (no L, H, used on this application) 1 C4AZ 8310-A
1_ 628223289 R.H. |1 C4AZ 8310-B
1‘ \6&&223.28d L.H. l{ 1! C4AZ 8311-A
. l
1 ‘ |
- S .
61/63 |S '8 Al [R.H. | 1| Cisz 8310-B
| '8 ! Al | L.H | 1| c1sz 8311-B
64/ (s | 8 “ 390 [ R.H. T |7 C48Z 83I0-A
L | L.H. 1| c4sz 8311-A
60/63 |A J 6 ALl [ Screw(deflector to radiator support)- 3 | 52727-88(U382)
: o No.10-12 x 1/2" pan head
63 A '8 | 260 | Nut{deflector torad.support)-No.14-10 spring | 5 [#45148-52
63 ) |8 1260 | Screw(deflector torad. support)-No, 14-10x5/8" | 5 | 31498-S8(U253B)
63 |8 | 81 390 | Screw(deflector torad. support) | 4]
64/ ~LA F&B 523,289,1 Nut retainer (deflector to rad. suppt, )-1/4'-20 2 | 354394-S2(MM187,
52390
64 }A IP&B j223,289,1 Screw (deflector to rad. suppt.)-1/4"-20x 3/4" 2 371492-52(BB569)
852,390, ‘
| . |
8333 HOSE - RADIATOR BULK
60/ [Cut to required length L [11/471.D. x 36" long UAR | 51A 8333-D
60/ | Cut to required length [ [ 11/2"1.D.x 36" long TAR | 51A 8333-A
60/ |Cut to required length ro |13/4"1L.D, x 36" long AR | 51A 8333-B
60/ |Cut to required length [ |"2"1.D. x 36" long AR | 51A 8333-C
| [ ! |
8349 SEAL - RADIATOR A!R DEFLECTOR
63 1A [6 223 | R.H, & L, H,-lower-tire carcass T2 c3az 8349-C
} 6 1223 ' L, H. -rubber 1/8" thickx 2"'widex 20" long | 1 | C3AZ 8349-B
tA (except A/C) ‘ 8 P5239& R, H. -rubber 1/8"thickx 2"widex 20" long \ 1 , C3AZ 8349-A
406 |
|
llA 8 952,390” R.H. -tire carcass \l 1 | C3AZ 8349-C
| 406
64 A [6& 8| All }‘ Lower-tire carcass T C4A7Z 8349-A
| | | | Upper-rubber-cut from C4AZ 16A238-A 1 i *C4AB 8A397-A
64/ S [8 1390 | Rubber-17"long 2| C48Z 8349-A
| |
! i
8A500 CAP - WATER PUMP HOUSING OR WATER OUTLET CONNECTION TO CYLINDER BLOCK
60/64 A 6 {223 | Neoprene |81 | C4TZ 8AS500-A
6062} 18‘292 | 81!
A-with 2/B carb, | 8| 352 | 'ty
81/63 \A 8 [353390 3 |
64/ A &8 \223 427‘ To cap return nipple on water pump [ 3
62 [B L6 | 170 | 1
60/61 |S | 8 ,‘352,390‘ Used to cap water pump connection §1
82/63 IS | 8 | 390 | Used to cap intake manifold fitting (9A455) 1
60/ A 6&8| Al | Clamp (cap to heater connection) 1 | 97333-335(E8)
60/ s s | Al | | 1
i H

\ l

l

§ Used wilthout heater



102 SECTION 85 FORD CAR PARTS

YEAR | MODEL TevL.] ¢1b. | DESCRIPTION [QTY] __ PART NUMBER
8501 PUMP ASSY. - WATER - Less Pulley - Includes {8507) Gasket

- A -

60 A |8 | 223 | Uses C4AZ 8530-A bearing i C2AZ 8501-D
A |8 1292 1 B6A 8501-B
|A(except Special)} '8 ;352 1 1 B9AZ 8501-A

(Special-4/B carb.) |8 |352 Not replaced 1 *COAE 8501-A

61 ] 6 1223 Uses C4AZ 8530-A bearing [ 1 C2AZ 8501-D

A |8 282 | | 1 B6A_8501-B
| 8 852,390 Use with generator-has mtg. dowel [ 1 C4AZ 8501-B

62 A | 8 223 | UsesC4AZ8530-Abrg.-used w/non zero-lash eng, 1 C2AZ 8501-D
A 8 1292 | [ 1 B6A 8501-B
A 8 135239Q/ Use with generator-has mtg. dowel 1 | C4AZ 8501-B

406

83 |]A % F{ 223 | Uses C4AZ8530-A brg.-usedw/nonzero-lasheng 1 ] C2AZ 8501-D
A | 8 260289 Uses C40Z 8512-B impeller | 1 | C5AZ 8501.K
|Alexcept P/C) | 8 B52,390 Use with alternator-has tapped hole N CHAZ 8501-v
A 8 B52390] Use with generator -has mounting dowel 1 C4AZ 8501-B

106,427 |
A(P/C), (Special 4/B & 6/B carb.) [8 [390,427 Use with alternator IEN C5AZ 8501.S

64 | 6 {223 [ Uses C4AZ 8530-A brg. | 1 [ C2AZ 8501-D
|A | 8 1289 | Uses C40Z 8512-B & C40Z 8530-D | 1| C5AZ 8501-K
|A(except P/T) |'8 [35%,390 Use with alternator-has tapped hole | 1 | C5AZ 8501-V
A I'8 5?,390,‘\ Use with generator-has mtg. dowel 1 i‘ C4AZ 8501-B

427
|A(P/C),(Special-4/B & 6/B carb. ) ‘\ 8 390,427 Use with alternator 1 i C5AZ 8501-8
1 |
- L \ I
62763 [B 670,200 | 1 | C6DZ 8501-D
l 8 IBZI,Q'GQ‘i Uses C40Z 8512-B impeller 1 |I C5AZ 8501-K
289 [
|B-Special (4/B carb. ) | 8 1288 [ Uses C40Z 8512-A impeller l’ 1 \} C50Z 8501-A

64 |B(excent B-Special 289) | 8 1260289 Uses C40Z 8512-B & C40Z 8530-D 1 C5AZ 8501-K
B-Special (4/B carb.) [8 289 | Uses C40Z 8512-A Impeller | 1T [ Cs0z 8501-A
B | 6 1170,200| 1 CéDZ_8501-D

L 1
- S -

60 |8 8353 | 7T | BIAZ B501-A
IS | 8] 430 | [ 1] BOSZ 8501-A

61/84 B 8 [890 | Use with generator-has mounting dowel N C4A7Z 8501-B

63/64 IS 8 390 | Use with alternator-has tapped hole |1 C5AZ 8501-V
| l | L

- X -
80/ K 8 14417q) 1 C8DZ 8501-D
200
“5’3763_\7 8 280 [ Uses C40Z 8512-B & C40Z B530-p T C5AZ B50I-K
80/ A, S 8 252; 3904 Bolt (water pump to cylinder block)- AR | 20428-58(B82)
06,427 3/8"-16 x 1 1/4"

60 S 8 |430 7 Bolt (water pump to block) 1

60/62 A |8 [ 292 [ Bolt{water pump to cyl.cover to biock}5/16"-18x4" 3 45562-58(B69)

80/64 A 6 | 223 Bolt (pump to cyl.block)-3/8™-16 x 1 1/2" 1or2| 20468-S8(B85)

'80/64 |A 6 | 223 Bolt (water pump to cyl. block)-3/8"-16 x 2" 1 | 20522-S8(B89)

60/64 6 | 223 Bolt (water pump to cyl.block)-3/8"-16x1 3/8" 1 20448-S8(B83)

60/ ja.s { 8 1332352 Bolt(water pump to cyl. block)-3/8"-16x1, 12" 1 | 42999-5(B253)

] |390,42 hex. locking

60 |S | 8 | 430 | Bolt (water pump to cyl. block)-3/8"-16x1 1/8"| 4 | 20408-58(B81)
K | 6 1441700 Boll{water pumpto cvl.block)-5/16"-18x%2.0" | 1 | 373221-S(BB416)

60/ X | 6 |{144170| Bolt (water pumpto ¢yl.block)-516"-18%x 3/4" [ 171 370790-5BB423)

62 B | 8 | 170 | Bolt (pump to block) 1

62/ B I's B;l,26Q|| Bolt (pumptofrt.cover)-5/16"-18 x 1" 3or5ll 376256-S(BB545A)

89
82/ A, B,X 8 rzzl,ze Bolt (pump & cover to block)-5/16"-18 x 3 1/2" | 3 * 376258-5(BB545C)
289
62/ ]A,B, X 8 }zgl,zeqlt Bolt (pump& cover toblock)-5/16"-18 x 4 5/8" 1 ’ 376259-S(BB545D)
89
l | |

1 I

I




FORD CAR PARTS SECTION 85 403

YEAR | MODEL [eveT cib | DESCRIPTION [QTY.]  PART NUMBER
8501 PUMP ASSY. WATER - continved -Includes (8507) Gasket
53 A, B K 1221,260‘ Stud (pump o cyl, block)-5/16"-18 x 4 1/3" T | 377958-37-8
| | s (WW104)
60  fA.S 31 'All | Clamp (water by-pass hose) -Kit AR | BPA 18572-A
g0/ AB I8 [ ANl | Lockwasher-5/18" AR | “34806-57(X64)
60/ iA,S [6&8| Al | Lockwasher-3/8" (medium) AR | 34807-38X66)
60/ A |6&8 All [ Lockwasher-3/8" (heavy) AR | 34847-88 (X74)
60/ A, S s | Al | Plug (water pump)-3/8"-used when heater is AR | 87710-S(P16)
60/ IX.B | 6 144,170/ not installed | 1
63/64 EA \\6 |‘223 1‘ 1
8507 GASKET - WATER PUMP HOUSING »
60/64 (A |76 | 223 | 5 holes | 1] B7A 8507-A
80/ |B,X (8 144,170) \ 1 CODE 8507-A
i i 200 ‘ .
60/62 A 8 292 4 holes l1or2 B5A 8507-A
60/ |A,BS 8 $52,390) 2 holes \ 2 B8A 8507-A
62/ A, B (Special) |8 406,427 2
LY IE | 8| 430 | 2holes 2 | BSE 8507-A
62/ 11A.B.x 8 Fg ééze 9 holes-2 cutouts 1 C20Z 8507-B
\ | |
8508 COVER - WATER PUMP
an/64 A |6 | 223 | Oblong 1] B7A 8508-A
60/ [A,B,S | 8 852390, Round-with 6 tabs-includes (1) C2AZ 8513-A \ 1 C2AZ 8508-A
62/ A, B (Special) |8 406,427 gasket 1
B0/64 | A 6 | 223 Bolt(cover & generator bolt adjusting arm to 1 | 20386-S8(B53)
housing)-5/16"-18 x 1" { (
60/64 A 6 | 223 | Lockwasher-5/16" 2 | 34806-87(X64)
60/64 A |6 223 | Bolt {cover to pump housing)-5/16"-18 x 3/4" 1 | 20346-S8(B50)
80 I8 8 | 430 | Bolt{cover to water pump hsg. )-5/16"-18 x . 50" 6 | 372139-S(BB540)
60/ ILA, ] lev\ 3452??739(? Bolt{cover to pump hsg. )-5/16"-18 x . 44" 6 | 359061-S8(BB531)
| 6
| ! i
8509 PULLEY - WATER PUMP
YEAR MODEL CYL[ cID. DESCRIPTION NO. OF [ o.p. | @TY. PART NUMBER
SHEAVES
T A -
60 |A-X/C or A/C |6 | 223 | Used w/30.40.50.60 amp. generator 1]5.24] 1 B7A 8509-D
|A (except X/C or A/C) |6 | 223 | Used w/30 amp. generator 15,78 1 B7A 8509-A
A |6 | 223 Used w/50, 60, 100 amp, alternator 2(5.23( 1 COTE 8509-D
A (except A/C) 8 | 202 | 2.36" thick 1]6.80| 1 B7A 8508-C
A (except A/C) 8 292 1(7.32] 1 B7A 8509-B
A-A/C 8 292 3|7.43) 1 COAE 8509-B
| ‘ 6.30
|a (exc. A/C), A Special (4/B carb,) [ 8 | 352 1]7.32] 1 B8A 8509-A
A [ 8 ' 352 | Used w/60amp.gen., 50,60,100 3(6.82| 1 *BJA 8509-G
P amp. alt. | | Notreplaced
A-A/C 18 | 352 3(7.43] 1 | COAE 8509-A
| 6.30
61 A-X/C or A/C 6 | 223 Used w/30,40,50,60 amp, generator) 15,24 1 B7A 8509-D
A (except X/C or A/C) 6 | 223 Used w/30 amp. generator 1(5,78) 1 B7A 8509-A
A 6 | 223 Used w/50, 60, 100 amp. alternator 2(56.23| 1 COTE 8509-D
A 6 | 223 Used w/40 amp. Delco generator 26,15 1 *Cl1AE 8509-G
[A 8 | 292 16,80 1 B7A 8509-C
A 8 | 292 1]7.32] 1 B7A 8509-B
IA (except A/C) 8 | 292 | Used w/40 amp. Autolite generator 216,80 1 ClAE 8509-F
A-A/C 8 292 3/6.25| 1 ClAE 8509-E
iA (except A/C) 8 | 292 Used w/400r 60amp. alternator 3[6.80| 1 C1AE 8509-A
IA-X/C (exc.A/C or A Special) 8 352,390 116,80 1 B7A 8509-C
|A (except A/C or X/C) A Special 8 352,390 117.32] 1 B7A 8509-B
|A (except A/C) | 8 352,390 Used w/40 amp. Autolite generator 216,80 1 CI1AE 8509-F
|A-with A/C 8 (352,390 316.25] 1 ClAE 8509-B
|A (except A/C) 8 (352,390 Used w/40 amp. Delco generator 316.80] 1 C1AE 8509-A
[A (except A/C)-without fan clufch | 8 352,390 Used w/40,60 amp. alternator 316,80 1 ClAE 8509-A
| I i P




104 SECTION 85 FORD CAR PARTS
8509 PULLEY - WATER PUMP - continued

YEAR MODEL ICYL.I c.LD. l DESCRIPTION [sﬂg;&v(g ’O.D. l QTY.[ PART NUMBER

- A -

62 |A-X/C or A/C 6 223 | Used w/30,40,50,60 amp. generator 175.24; 1 B7A 8508-D
A 76 223 . Used w/50,60, 100 amp, alternator 2/5,23| 1 COTE 8508-D
|A (except A/C) '6 223 | Used w/40 amp. Autolite generator 25,23 1 COTE 8509-D
f ; ‘ & dual belt drive
IA (except A/C) "6 | 223 | Used w/40, 42 amp. alternator 2/6.10| 1 C2AZ 8509-B
A 8 | 292 1(6.80, 1 B7A 8509-C
A 18 | 202 1(7.32] 1 B7A 8509-B
A(except A/C) \ 8 ]2%2 Used w/40 amp. Autolite generator 276.80] 1 C1AE 8509-F
A-A/C '8 282 | 3[6.25] 1 C1AE 8509-E
A (except A/C) |8 | 292 Used w/400r 60 amp, alternator 3 6. 80] 1 ClAE 8509-A
A-X/C (exc.A/C or A Special) i 8 1352,390 1|86, 80! 1 B7A 8509-C
A (except A/C or X/C), A Special | 8 352,390 1]7.32] 1 BTA 8509-B
|A-with fan clutch [”8“"352,39q Used with 30 amp. Ford gen.,40 amp. 2 [5.30 1 CZAZ 8509-A
: | f i Autolite gen, , 40,42,60 amp. alt,

A (except A/C) 8 352,390/ Used w/40 amp. Autolite generator 2[6.80 1 Cl1AE 8509-F
A-A/C 8 352,390 316,25 1 Cl1AE 8509-B
A (except A/C) 8 352,390, Used w/40 amp. Delco generator 316,80/ 1 C1AE 8509-A
A (except A/C)-without fan clutch | 8 1352,390| Used w/40, 60 amp, alternator 316,80 1 Cl1AE 8509-A
A Special 1‘ 8 | 406 i 117,32 1 B7A 8509-B

63 |A-X/C or A/C I'6 | 223 : Used w/30,40,50,60 amp. generator 11]5.24]| 1 B7A 8509-D
IA (except X/C or A/C) "6 223 | Used w/30 amp, generator 1[5.78] 1 B7A 8509-A
A 16 223 | Used w/50,60,100 amp, alternator 205.23] 1 COTE 8509-D
A 8 223 Used w/40 amp, Autolife generator 275.23 1 COTE 8509-D
! 1 i & dual belt drive
|A -6 | 223 | Used w/40, 42 amp. alternator 216,10 1 C2AZ 8509-B
|A (except A/C) 8 260,280 1[5.82| 1 C20Z 8509-A
ASA/CX/C '8 1260,287" 215,40 1 C20Z 8509-B
A | 8 260,289 Used w/40, 42, 60 amp. alternators 215,40 1 C20Z 8509-B
! i . or 40 amp. Autolite generator
JA“X/C (except A/C) 8 353390 17]6.80| 1 B7A 8509-C
A(except A/CorX/C)-w/ofanclutch |8 B52,390 1(7.327 1 B7A 8509-B
|A-with fan clutch |8 352,300 Used w/30 amp, Ford gen,, 40amp. 215.30] 1 C2AZ 8509-A
j ‘ . Autolite gen., 40,42,60amp. alt, ’

A-without fan clutch "8 B52,390/ Used w/40 amp. Autolite generator, 216,80 ) 1 Cl1AE 8509-F
[ [ {40, 42, 60 amp, alternator ,

1A (except A/C) 8 352,390/ Used w/40 amp, Delco generator 316,80 1 Cl1AE 8509-A
A-hang-on A /C ‘f.352,3903 (1y1/2™" pulley & (2) 3/8™ pulleys 317.43 ‘ 1 C3AZ 8509-A
' Pt 6.32

(A Spectal 8 308427 T|7.32] 1 B7A 8500-B

64 A-X/Cor A/C 6 | 223 Used w/30,40,50,60 amp, generator 1(5.24| 1 B7A 8508-D

|A {except X/C or A/C) 6 | 223 Used w/30 amp. generator 115,78 1 BTA 8509-A

6 | 223 Used w/50,60,100amp, alternator 215,23 1 COTE 8509-D

A 6 | 223 Used w/40 amp, Autolite generator 2 (5,23 1 COTE 8508-D

! & dual belt drive

A 6 \ 223 | Used w/40,42 amp. alternator 216,10 1 C2AZ 8509-B

[A (except A/C or alf.) 8 [289 175,821 1 C20Z 8509-A

-X/C "From 12/2/63" |8 | 289 | 175.82 1 C20Z 8500-A

A-X/C "Before 12/2/63" |8 289 215.40] 1 C20Z 8509-B

A-A/C 8 289 | Also used w/40,42,60 amp. alt, 2715.400 1 C20Z 8509-B

| ! or 40 amp. Autolite gen.
|A-X/C(w/auto.trans}w/ofanclutch [ 352,390 176.80| 1 B7A 8509-C
|A-without fan clutch 8 (352,390 Used w/30 amp. gen. & 42 amp. 117, 32[ 1 BTA 8509-B
! (single drive) alternator

A-with fan clutch 8 (352,390 Used w/30amp.Ford gen., 40amp. 2 |5, 305 1 C2AZ 8509-A
Autolite gen,, 40,42,60 amp, alt.

A-A/C (withor without P/5) 8 |352,300 26.20] 1 C4SZ 8500-A

A-without fan clutch 8 352,390 Used w/40amp, Autolite gen.’, 40,42 276,80 1 C1AE 8509-F
‘ ; (dual drive), 60 amp, alternator

A Speclal 8 [ 427 17.32| 1 B7A 8509-B

|




FORD CAR PARTS 405

SECTION 85
8509 PULLEY - WATER PUMP - continued

YEAR MODEL \CYL.] C.1D. ‘ DESCRIPTION ShrligAVOEE { 0.0. l GTY.I PART NUMBER

2B -

62 B (except F/M with P/Sor A/C) | 6 170 | 1[5.60 1 | CODE 8509-A
B-A/C {6 170 (1) 1/2" pulley & (1) 3/8" pulley 215,00 1 | C20Z 8509-C
IB-F/M with P/S |6 170 | (2) 3/8" pulleys 2(5.64| 1 | C20E 8509-C
B (exc. A/C, X/C or alternators) | 8 [221,260] 1]5.82] 1 C20Z 8500-A
B (except A/C), X/C 8 \221,260) Alsoused w/40,42,60 alternators 2 {5.40) 1 C20Z 8509-B
‘ ‘ i

83 {B-Deluxe hang-on A /C - G 170 | 1,87 depth -use w/C30Z BA616- i \5. 00 1 C30Z 8509-B
i "From 2 /25/83" | | ! B’ \

'B-hang-on A /C (with fan clutch) | 6 | 170 " 2, 17" depth-including pilot { 115.00] 1 ] C30Z 8509-A
'B-hang-on A /C (without fan clutch) | 6 170 | Use with ECZ 8546-E spacer 1/5.60| 1 | CODE 8508-A
B (except A/C) |6 | 170 ‘H ‘ ‘ |t
|B-P/S or alternator e | 170 | | 2|5.64| 1 | CR20E 8509-C
|B-Deluxe hang-on A /C- 6 170 | Use w/C30Z 8A616-B 3 5.64| 1 | C4DZ 8509-A
“ "Before 2/25/63" | | ‘ l \ |
{B-Deluxe hang-on A /C- 6 [170 | Use w/C30Z-8A616-A 2/5.64| 1 | ~C20E B509-C
{ "Before 2/25/63" | | \ l | |
|B-A/C (exc. P/S or alternator) 6 | 200 | 1.87" depth [ 15.00) 1 | C30Z 8509-B
'B-P/S or alternator |6 200 | Used w/40 or 60 amp. alternator | 215,00 1 | C3DZ 8509-C
IB (exc. A/C, X/C or alternators) N 8 \23;,926 N 175, 82\ 1 \ C20Z 8509-A
L ‘ |
l\13-A/c,x/c or alternators “‘8 lyzzl,zeq [ 2 \5. 40j 1 j C20Z 8509-B
| 289 !
| — l\ ] 1

64 B-Selectaire A/C | 6 \ 170 “ 1. 87" depth \ 1 [5.00 1 ] C30Z 8509-B
B (except B/S, A/C or alternator)- | 6 170 ! 115,60 1 \ CODE 8509-A
‘ "Before 11,/20/63" ‘ I \

} “From 11,/20/63 | | \ 15,00/ 1 | C30Z 8509-B
B-P/Sor alt. "Before 11/20/63" | 6 ) 170" | Used w/40, 42, 60 amp, alternator 25,64 1 C20E 8509-C
! “From 11/20/63" | | ‘] l 2 15.00] 1 \ C3DZ 8509-C
“‘B-A/C (except P/S or alternitor) | 6 00 | 1.87" depth | 1[5.00] 1 | C30Z 8509-B
iB-P/S or alternator 6 | 200 | Used w/40, 42, 60 amp. alternator | 2[5.00] 1 | C3DZ 8509-C
\B(exc. A/C, X/C or alternator) 8 260289 | 105.82 1 | C20Z 8509-A
|B-A/C, X/C or alternators 8 260,289 % 2 5.40] 1 C20Z 8509-B
I

I |
1 ] !

\ P \

- § -

60 S (except A/C) '8 1352 ‘l \ 1]7.32] 1 | B8A 8509-A
IS-a/C 7§ (352 | (1) 1/2" pulley &(2) 3/8" pulleys ‘ 3|7.43] 1 ‘ COAE 8509-A
! L i 6.30 1
S-A/C - T8 | 430 | 1] 1| BOSZ 8509-A
i ; i 1 l l

61/63 |S (except A/C) '8 | 390 ‘\ Used 1963 for 30, 42 alternator 1|7.32, 1 | B7A 8509-B
ls-a/C 8 [ 390 | (1) 1/27 pulley &(2) 3/8" pulleys 376.25| 1 | CLAE 8509-B
; ; T 1 [
: ‘ ‘ i L

64/ S (except A/C) 8300 | 1 7.32\ 1 | B7A 8509-B
§-A/C-with or without P/S g 390 | 1 216,20 1 | C4SZ 8509-A
| T | 1 | | ]

60/61 X (except A/C) T6 144, 1 175.60| 1 | CODE B8509-A
\m"',f\Tg "Used with CODD 8600-E fan [ 25,28 1 | CODE 8509-C
g o o | \ |

62 X (except A/C or Taxi) | 6 144,170 | 1]5.60] 1 | CODE 8509-A
X-a/C "Before 9/15/61" |6 |144,170 Used with CODD 8600-E fan 1 3 [5.28| 1 | CODE 8508-C
\X—Taxi T8 [144 | Used w/35 amp. Delco generator | 2 5.64] 1 | C20E 8509-C

| T I
j Lo i ! | |

63 X (except A/C or P/§) 6143170 T[5.60] 1 | CODE 8509-A
[X-A/C (except P/S) 6 144170 2 [5.00] 1 | C3DZ 8509-C
IX-P/S (except A/C) 6 144170 2 [5.64| 1 | C3DZ 8509-A
IX-P/S (with A/C) |6 144,170 | 305,00 1 | C3DZ 8509-B
X (except A/C,X/Cor alternators) |8 | 260 | | 15,82 1 | C20Z 8509-A
[X-A/C, extra cooling with §/T (8 | 260 | \ 215.40| 1 | C207Z 8509-B
| — j I \‘

|




406

FORD CAR PARTS

SECTION 85
8509 PULLEY - WATER PUMP - continued
YEART MODEL ]CYL.} C.1.D. I DESCRIPTION l IODIQTYl PART NUMBER
SHEAVE
) - X -

64 X (except A/C or P/S) 6 1200 | 1 5,00] 1 ] C30Z 8509-B
X (except A/C or P/S) 1 6 1144,170! 1 5,60 1 § CODE 8509-A
X-A/C (exc.P/S) "Before 3/2/64" |6 144,17(% ) 3/8" sheaves 5.00| 1 ‘r C3DZ 8509-C
\ | 200 | | :

X-A/C(w/or w/o P/S)'From 3/2/64"[ 6 [4417G( (1) .60 sheave, (1), 38" sheave 2 [5.00f 1 | C4DZ 8509-B
‘ \ 200 | X I
P | .
X-P/S(exc.A/C) "Before 3/2/64" |6 144,170,‘ 2, 37" thick 2 ’Tﬁ‘l 1 C3DZ 8509-A
1 I 1200 | P
! “From 3/2/64" |6 u44,17d 1.73" thick 2 .64l 1| C4DZ 8509-A
l [ le200 | | 5
[X(except A/C,X/C or alternators) |8 ;260 | 1 5.82 J 1] C20Z 8509-A
X-A/C, extra cooling with §/T 'g 260 5.40] 1 | C20Z 8509-B
YEAR MODEL TCYL.] C.ID. | DESCRIPTION T ary] PART NUMBER
8512 IMPELLER - WATER PUMP
- A -

60/62 A g7 7202 | 4,75" O.D. -1, 41" depth 1 +tB5A 8512-B

60/64 }A 6 1223 13.50 0O.D. -.889" depth 1 C3AZ 8512-D

63/64 |A '8 260,289 4.70" 0.D.-1,27" depth 1 TC20Z 8512-A

63/64 A I's 260,289 3,9470.D.-1,79" depth-8 vanes 1 C40Z 8512-B

60/ A '8 ;352,390,\ 1 C3AZ 8512-E
| 06, 421

- B -
62 'B 6 11’70,200‘ 3.00" 0.D.-1.14" depth ! i |‘ C3DZ B8512-B
i

'62/63 B '8 ‘221 26q 4.7070., D, -1, 27" depth 1 ‘ +C20Z 8512-A

63 |B (Special) '8 [289- -4V 3,947 0.D.-1.27"depth- 1 [ C30Z 8512-A

62/ B \8 §31,260) 3.947 0.D,-1. 79" depth-8 vanes i C40Z 8512-B
! ' 289-2v|
|B 8 p89-4V| 3,947 0.D.-1.79" depth-6 vanes 1 C40Z 8512-A

- s -

60 |S with A/C l 8 | 430 \ 5.00" O.D. -, 90" depth 1 [ tB9S 8512-B
IS (except A/C) 8 | 430 | 5.00" O.D.-1.00" depth 1| B9SZ 8512-C

B0/ "8 352,390 1| C3AZ 8512-E

"

60/ P( 6 [144,17(;\ 3.00"0.D. -1,14" depth 1 | C3DZ 8512-B
‘1 200

63/64 X '8 260 “‘ 4,707 0, D, -1, 27" depth - 1 +C20Z 8512-A

63/84 X 8 260 : 3.9470.D.-1.797depth-8 vanes 1] €407 8512-B
8513 GASKET - WATER PUMP COVER

60/64 | A "6 | 223 | Oblong |17 B7A 8513-A

60/61 A,S 8 1352,390\ Round-6 tabs-4 3/4" 1, D, -when replacing fibre |1or2 B8A 8513-A
| i | & rubber gasket-2 req'd i

60 A 18 352 \ Round-6 tabs-4 5/8" 1.D. 1] C2A7 8513-A

62/ 'A,B,S | 8 B52,394 | 1 |

62/ |A,B (Special) '8 406427 1
8526-7 DIVERTER - WATER INLET

60 'S |8 | 430 | R.H 1] B8E 8526-A
i | i 1 L.H, 1| B8E 8527-A
X - | L
8530  SHAFT and BEARING - WATER PUMP

60/64 |A 6 1223 ] 4.92"long-part of BTA 8501-A,B&C2AZ8501-D| 1 C4A7Z 8530-A

60/ B, X 6 u44,170,[ 4,527 long-part of CODZ 8501-A,B,C & 1 C6DZ 8530-B
\ | 200 C6DZ 8501-B-mark on long end

60/62 |A [8 1292 | 5.62" long ~-part of B6A 8501-B 1 +B5A 8530-A

50 AS "8 352 | 6.29" long-part of BOAZ 8501-A, COAE 8501-A | 1 1B8A 8530-A

§0 1S with 4/C |8 430 [ 4.54" Tong 1| ¥COSZ_8530-A

60 IS (except A/C) "§717430 | 4. 89" long T [ ™89Sz 8530-A

81/ |A,B,S (including Specials) ] ;352,390; 5.37 long 1‘ 1 \ C1AZ 8530-C
i | |

: 406,427
63/84 |A, X |8 \260,2891 5.92" long-part of C20Z 8501-B & C30Z 8501~ A[ I |7 7C20Z 8530-A
62/63 |B | 8 [221,26Q 1|
N |
82/ |A,B,X i 8 21,260 71 | C40Z 8530-D
L 289 | .
+ Also serviced in 8591 kit




FORD CAR PARTS w7
SECTIONM 85

YEAR | MODEL ICYL.] C.ID. | DESCRIPTION [ Qry.] PART NUMBER

8546 SPACER - PULLEY TO FAN - Including pilot unless noted
- A -

80 A (except A/C) I8 1202 - 2.30" thick ' 1 | BYME 8546-D
|A-except A/C & A-Speclal |8 B52,390 1.0T' thick-used with 50 amp. alernator RN C6TZ 8546-A

61 |lA (except A/C) |8 1292 | 2.38" thick-not used w/40 amp. Autolite gen., T B9ME 8546-D

: ' 40 amp. alternator or 60 amp. alternator -
|A(except 76B)-with alternafor 8 292 2,137 thick , 1 EDJ 8546-A
|A Special(d/B carb. )-w/o fan clutch 8 @ 390 1.28" thick i1 B5S 8546-A
[A-except A/C & A-Special I 8 1352390/ Not used w/40 amp. gen. , 40 or 60 amp. alt. 1
|A-except A/C & A-Special 8 352,390 1.07" thick -used with 50 amp. alternator 1 C6TZ 8546-A
62 IIA (except A/C) |8 1292 | 2,307 thick-not used with 40 amp, Autolite gen.,, 1 | BYME 8546-D
[ ' 40 amp, alternator or 60 amyp. alternator
|A (except 76B)-with alternator '8 1292 | 2,127 thick 1 EDJ 8546-A
A |8 7292 ! Used with 40 amp. Autolite generator o1
|A-except A/C & A-Special 8 352390 1.07" thick -used with 40 amp. alternator 1 C6TZ 8546-A
|A-except A/C & A-Special \‘ 8 852390/ Used with 40 amp, generator '
|A Special (4/B carb.)}»w/ofanclutch; g ‘390,406 1. 28" thick | 1 B5S 8546-A
]fxcept A/C & A- Spec1al \ 8 B52,390 Not used with 40 amp.gen.,40 or 60 amp.alterna,, 1 |
|A (except A/C & A-Special) 78 B52,39( 1.18" thick-w/60 amp, alt, 1l B5A 8546-A
|A-Special (with slip fan clutch) L??’%Q@ . 19" thick-no pilot 1 ' C2AZ 8546-A
|

63 |A-except A/C or extra cooling | 8 260,289 2.36™ b1 C30Z 8546-A
A-X/C 18 260 ‘ 3.02" 1 C20Z 8546-D
A- with hang-on A /C | 826028972, 13" 1 EDJ 8546-A
A i 8 1260289 Used with 40 or 60 amp. alternators |

-except A/C & A-Special t\ 8 [352 390 I,28" thick-not used w/40 amp, generator, I B5S 8546-A
i 40 or 60 amp, alternator
-except A/C & A-Special | 8 B52390| 1.18" thick-w/60 amp. alternator 1 B5A 8546-A
A-except A/C & A-Speclal |8 1352,390/ 1., 07" thick-used with 40 amp, alternator 1 C6TZ 8546-A
IA(hang~on A/C) 8 352390 Used w/C3AZ 8509-A (A/C) pulley 1,
A-Spec.(4/B carbj(exc. slipfan clutchy 8 39Q406, 1,28 thick T B5S 8546-A
I fagr |
|A-Special (with slip fan clutch) '8 BQQ406, 19" thick-no pilot ' C1 C2AZ 8546-A
f 427 ' '
| R _
64 [A "Before 12/1/83" "6 333  .19" thick-no “pilot -fOF 2371/4" rad. core width 11 C2AZ 8546-A
_IA "From 12/1/63" ‘ 6 ! 223 : . 39" thick-no pilot-for 20 1/4" rad. core width 1 1T C4AZ 8546-FE
{ﬁnm hang-on A /C 8§ D8y 3,094" thtk 1 C4AZ 8546-D
A -except A/C -8 289 Used with 40, 42, 60 amp, alternators or 1
i 40 amp. Autolite generators

A-except A/C or extra cooling 8 289 Used with 30 amp. generator Sl

|A-exc, w/sllp fan "Before 3/16/64" | 8 355390 3. 02" thick R A C207 8546-D
| 427 | ‘

[A-except A/C '8 B52, 39q 2 74" thick-w/40, 42,60 amp. alternators B C4AZ 8546-B

|A=with hang~on A /C 8 352,39072,92" thick T " C4AZ 8546-C

IA-exc. w/slip fan "From 3/16/64" | 8 352 39G o1

[ booa2r |

| T .

-8B -

62 “P/S& F/M [6_[T70 [ 167" thick [ 1| C20E 8546-B
B-40, 42, 60 amp, alt, (6 1170 . 1.67"thick 1 C20E 8546-B
B-except A/C,P/S or alt. 6 170 1 1.91" thick 1 C20Z 8546-C
B-except A/C or X/C "8 221260 3.22" thick - ' 1 C30Z 8546-A
B-X/C, 40, 42, 60 alt, -except A/C 8 1221260 3.02" thick ' T T C20Z 8546-D

| 1

63/64 |B-with Hang-on A/C 6 170 ‘Ji.?c;""'tméf - T J’TL ECZ 8546-E
B-P/S & F/M, 40, 42, 60 alts. '6 170200 1,67 thick T T o 1 C20E 8546-B
B-except A/C,P/S or alts. 16 170,200 1,91 thick e C20Z 8526-C
|B-X/C, Hang-on A/C, 40, 42, 60a1t§.T221,26q 3.02" thick ' o o 1 C20Z 8546-D

289 ‘
||B-except A/C or X/C 8 23;,926@ 3,22 thick — T T T I'1 7 C20Z 8546-A

+ For Air Condittoning see Groug 8A616



108 SECTION 85 FORD CAR PARTS
YEAR | MODEL JeYLT CIb. ] DESCRIPTION [ QW] PART NUMBER
8546 SPACER - PULLEY TO FAN - continued - Including pilot unless noted
- § -

60 S-except A/C |8 1852 |1,62" thick 1 C30Z 8546-B
S-with A/C '8 | 352 | 1,50 thick 1 | ®*COSE 8546-A
S-with or without A/C '8 430 | 2.28" thick 1 BOME 8546-C

61/63 {S-except A/C t |8 390 1. 28" thick 1 B5S 8546-A

64 S-except A/C "Before 1/2/64" 8 390 2. 30" thick 1 BOME 8564-D

"From 1/2/64" 8 [390 | 2.12" thick 1 EDJ 8546-A
| 3
- X -

63 LX-with A/C 6 144,170\ . 78" thick 1 ] C3DZ 8546-B
X-with Power Steering "6 144170 1,677 thick 1 C20E 8548-B
[X-except A/C or extra cooling i 8 | 260 | 1,58" thick 1 C30Z 8546-B
\X-with A/C & extra cooling 8 [260 | 1,28" thick 1 B5S 8546-A

[ |
64 |X-A/C (with or without P/S) "6 1144’ 170, , 62" thick 1 C3DZ 8546-B
\ | 200 |
-P/Slexcept A/C) ''Before 3/‘2./64"; 6 %138'01701 1
| i
X-P/S(except A/C) "From 3/2/64"‘3 6 \144,1’70r‘ . 86''thick 1 C4DZ 8546-A
| 1200 |
IX-with A/C & extra cooling '8 260 | 1,28 thick 1 B5S 8548-A
X -except A/C or extra cooling |8 [260 1,58 thick 1 C30Z 8546-B
. "Before 12/16/63" : ‘ \
"From 12/16/63" \ 8 | 260 L 1, 82" thick 1 B6A  8546-A
[ 1 |
8548 TUBE - WATER BY PASS - FRONT - Also refer to Groups 8555 & 8597

80/62 |A 8 1292 ¢ Steel 1] C2TZ 8548-A

62 B / 8 r221,260) Steel-not used with heater-13" o/all length 1 C20Z 8548-B

83/64 |X(Sprint) 8 260 | with bend at one end only 1

64 A, B, X 8 1260289 Steel-used w/water heated choke when heater 1 C4AZ 8548-A

not used-10 1/2" o /all length with large bend at
one end & slight bend in other end
\ \ [ |
8550 SLINGER - WATER PUMP SHAFT ~ Also refer to Group 8530
60/ [A,B,5,X B&8 All 5 /4" long 1 B7C 8550-A
L
8553 HUB - WATER PUMP PULLEY

60/ [A, B, X(144, 170,200, 223) 16 | 2.5070.D. -,56"/,66" Iength 1 B4A 8553-A

60/62 |A 18 292 2,54" 0. D, -, 74" depth 1 BOAE 8553-A

62/ A,B,X 8 221,260, 1

‘ 289

60/ |A,B,S -8 ‘352,39q 1

62/ A, B(Special) '8 406,427 1

60 ]S "8 430 | 2.56" O.D,-.74" depth 1 BSME 8553-A
i ; r
8555 TUBE - WATER BY-PASS - Also refer to Groups 8548 & 8597

60 S | 8 [ 430 | Steel-7/8" O.D. x 1,50" long 2 C3TZ 8555-A

60/ A,B,S |8 B52390, Steel-5/870,D, x 2.5 long’ 1 CBAZ B8555-A

406427 !
[ P
8556 CLAMP - WATER BY PASS - Use BPA 18572-A or B7A 8287-A
| O ]
i L ] ] |
. 8563 GASKET - WATER BY PASS TUBE
60/62 [A | 8,282 | T EAN 8583-B°
T
) 8564 SEAL - WATER PUMP

60/ |A, B, S,X(144, 170, 200, 221, 223, \6&8}1 | 1.6270.D. 1 B2AZ 85%84-B
1260, 289, 293, 352, 390, 406, 427) | ) |

T ' 8 [ 430 [ 1.72" 0,D, 1| B6CZ 8564-B

f f |
‘| | !

H f‘or Air Conditioning see Group 8A616



FORD CAR PARTS SECTION 85 109
8375 THERMOSTAT . WATER
ENGINE Q 1 LOW TEMPERATURE T HIGH TEMPERATURE
YEAR MODEL cYL. c.1.D. 1 TEWP. PART NUMBER |Temp PART NUMBER
- A -
60/62 | A 6 223 17160 ABAZ 8575-D [180 ABAZ 8575-E
A 8 292,352,390,40€6 1 [160 ABAZ 8575-D [180 ABAZ B8575-E
(1960/61)
188 C3AZ 8575-A
(1962)
63/64 A [ 223 17160 A8AZ 8575-D [188 C3AZ 8575-B
A 8 260,289 1160 ABAZ 8575-A [190 A8AZ 8575-C
A 8 352,390,406,427 160 ABAZ 8575-D | 188 C3AZ 8575-B
- B - .
82/ |B 6&8 | 170, 200, 221, 11160 ABAZ 8575-A |190 A8AZ 8575-C
260, 289
S -
80 ] 8 430 1160 ABAZ 8575-D |180 ABAZ 8575-E
80 S-19/16" dia. -in block| 8 430 140 ABOSZ 8575-B [140 4B9SZ 8575-B
60/62 S 8 352, 390 11160 ABAZ 8575-D [180 ABAZ 8575-E
(1960/61)
188 C3AZ 8575-A
(1962)
63/64 | S 8 390 1160 ABAZ 8575-D 188 C3AZ 8575-B
- X -
60/62 |X 6 144,170 17160 ABAZ 857T5-A77180 ABAZ 8575-B
(1960/61)
190 ABAZ 8575-C
(1962)
63/64 | X 6&8 | 144,170,200,260 | 1 | 160 ABAZ 8575-A {190 ABAZ 8575-C
| i |
8375 THERMOSTAT ASSORTMENT
80/ | ) 180° |AR | C8PZ 8bTh-AX
P | i (RT-1000)
Consists of the following
6-A8AZ 8575-B (RT-8) 6-A8AZ 8575-E (RT-18)
60/ | 190° [AR | C8DZ 8575-B
| 5 | (RT-1001)
Consists of the following
6-A8AZ 8575-C (RT-9) 6-A8AZ 8575-F (RT-19)
83576 LOCKRING - WATER PUMP BEARING
60/63 |A 6 233 [ Front 71 O0BA 8576-A
80/62 |A |8 | 292 | Front | 1]
60762 |A | 8 172902 | Rear I 117 "8BA 8630-A
60/63 |A |8 |228 | Rear |1
i ! [ | |
) ! ) i
8591 REPAIR KIT - WATER PUMP
60/ B, X |6 r144,17? For CODZ 8501-A, B, C water pumps-use details| 1 ’ *C0DZ 8591-B
200 |
Consists of the following
1-CODE 8507-A Gasket * 1-CODZ 8530-A Bearing & slinger (use C6DZ 8530-B)
1-C3DZ 8512-B Impeller 1-B2AZ 8564- B Seal
60/63 |A 6 223 Use with B7A 8501-A& CZAZ 8501-Cwater pumps| 1 *BTA 8591-A
~-use Detalls \
Consists of the following
1-B7A 8507-A Gasket 1-B7TA 8530-A Bearing 1-0BA 8576-A Lock ring
1-C3AZ 8512-D Impeller 1-B7C 8550-A Slinger 1-8BA 8630-A Lock ring

1-B7A 8613-A Gasket 1-B2AZ 8564-B Seal

+ Low temperature-use wlth alcohiol type anil-Ireeze. Use BIgh temperature for replacement except when permanent type

antl-freeze has been drained & replaced by alcohol,



410 FORD CAR PARTS

SECTION 85
YEAR | MODEL JeyL.] C.1b. ] DESCRIPTION [Qry] PART NUMBER
859 REPAIR KIT - WATER PUMP - continued
62/64 A, X 1’8 260,289 Use with C20Z 8501-A or B water pumps- 1 r C20Z 8591-B
62/63 |B(see Description column on 8 21,26Q, for B-Special (289) w/C30Z 8501-A pump |1
B-Special-4/B carb.) l r289 substitute C30Z 8512-A for C20Z 8512-A 1 \
Consists of the following
1-C20Z 8507-B Gasket 1-B2AZ 8564-B Seal
1-C20Z 8512-A  Imveller 1-C920Z 8530-A Bearing & shaft
60/62 A |8 292 | Use with B6A 8501-B water pump 11 B5A 8591-C
Consists of the following
1-B5A 8507-A  Gasket 1-B7C 8550-A Slinger 1-0BA 8576-A Lock ring
1-B5A 8512-B  Impeller 1-B2AZ 8564-B Seal 1-8BA 8630-A Lock ring
1-B5A 8530-A  Bearing
B0 ‘A,S |8 ‘352 ‘ Usew/BQALBSOI-A&COAE8501-Awaterpumps| 1 1 BBA BLGUT-A
Consists of the following
2- BS8A 8507-A Gasket 1-BBA 8530-A Bearing & shaft assy.
1.C3AZ 8512-B Impeller 1-B2AZ 8546-B Seal
$§1-B8A 8513-A Gasket

61/ A8 |8 [35339( For CIAE 8501-C,C2AZ 8501-A & B, 1 *
i 406427 C4AZ 8501-A,B & C5AZ 8501-C, D-use Details

Consists of the following

2-B8A 8507-A Gasket 1-B8A 8513-A Gasket 1-C1AZ 8530-B Bearing & Slinger
1-C3AZ 8512-C Impeller 1-C2AZ 8513-A Gasket (use with 1962/
cover plate) 1-B2AZ 8564-B Seal

60 lIS (except A/C) ™8 | 430 | Use with water pump assy. showing housing ‘t 1] B8S 8591-A
i casting number 5751568 | |

Consists of the following

2-B8E 8507-A Gasket 1-B8S 8513-A Gasket 1-B9SZ 8530-A Bearing assy.
1-B9SZ 8512-C Impeller 1-B2AZ 8564-B Seal

60 |Swith A/C ™8 | 430 | Use with B9SZ 8501-A water pumpor housing | 1 | *
casting number 5751540 -not supplied-use \ l
[ | details of water pump | |

Consists of the following

2-B8E 8507-A Gasket 1-Bgs 8513-A Gasket 1-B6TZ 8564-Dmr Seal
1-B9S 8512-B Impeller 1-C0SZ 8530-A Bearing & shaft assy.
8592-4  CONNECTION ASSY. - CYLINDER HEAD WATER OUTLET
- A - QTY.] SUPPLY TANK ]QTY. WATER OUTLET
60 A & 223 | 1 [ ACIAE 8A080-C | 1 COAE 8594-A
A 8 292 | 1| CIAE 8A080-A
A g 352 | 1 CTAZ 8A080-C
81/83 § 223 | 1 CIAE B8A080-C | 1 COAE 8594-A
A 1963) 8 p63289] 1 C30Z 8592-A
A {1961/62 1292 1 CIAE 8A080-A
K 5 352,390 1 CIAZ 8A080-C
| Eow'll
64 A 61223 | | 1| C4AZ 8592-A
A 8 (289 | 1 | C30zZ 8502-A
(A 8 1353390, 1 CIAZ 8A080-C 1
| | 1427 | |
- B -
62 B |8 1170 | | 1 C1DZ 8592-C
63/64 |B |8 I70,200] 1 C1DZ 8582-C
B 8 221,260 1 C30Z 8592-A
1 | l2ee | |
-8 -
8B § [352 | 1| B8SZ B8A080-A
8 | 430 1 B8SZ 8A080-B
WE-Special (6/B carb.) 8§ | 390 Bright finish 1 C2SZ B8A080-A
B/ | 8 | 390 1 CIAZ B8A080-C
- X -
60/ X [6 144170 1 Ci1DZ 8593-C
| [200 | T
83/ KX '8 60,289 |1 tC30Z 8592-A
I | |

& It may be necessary to substitute C2AZ 8513-A on some 1962/65 service pumps
A When used as replacement on models built prior to June 13, 1960-C0AZ 8260-A hose is required.
t+ Use with intake manifold having thermostat seat.



FORD CAR PARTS SECTION 86 411

YEAR | MODEL JevL ] CIb. | DESCRIPTION [@TY]  PART NUMBER
8592-4 CONNICTION ASSY. - CYLINDER HEAD WATER OUTLEY - continved

60/64 A | 6 | 228 Plug-3/8"-18-used when heater isnotinstalled | 1 | 87710-S(P16)
| L Lockwasher-3/8" AR | 34847-S7(X74)

61/64 A 16 | 223 ' Bolt(connection to cyl, head)-3/8"-16 x 7/8" | 1 120368-58(B79)

60/ |X | 6 144170, Bolt (connection to cylinder head)- P2 370790-S (BB428)

6%/ |B | 61170 | 5/18"-18 x.875" 1

62 B 8 221,260 Bolt (connection to intake manifold)- I 2| 357235-S(BB136)

63 |A,B 8 21,260 5/16"-18 x 7/8" hex. head 2

60/ X 6 144170 Lockwasher-5/16" 2 | 34806-S7(X64)

62 |B | 8 | 221 | bt

60/63 A "6 | 223 ' Bolt (tank to bracket)-1/4"-28 x 1/2" 2 20309-88(B150)

60/63 A "6 | 223 | Lockwasher-1/4" 2 34805-S8(X62)

60 A, S ‘ 8 1292352 Screw& washer (tanktoengine)-5/16"-18x 1" ‘lor2" 42847-S7-8(U14)

61/64 |A, S(except S-Special) } 592,352 Screw & washer (tank toengine)-5/16"-18x11/8" |1or2i #42848-S8

390 .

62 [A, S-Special "8—1390,406‘: Screw (tank to manifold)-5/16"-18 x 1 1,/4" | lor2 358805-S7(BB561)

60/64 |A T8 352 | Bolt (tank, ignition coil and strap assembly to 1 %24504-S8

61  |AS | 8 | 390 | engine)-5/16"-18x 1 3/4" b

61/63 A 6 17223 | 1 | 34055-58(M158)

61/64 |A,S 8 282,352 Flatwasher-5/16" lor2 44722-88(X19)

| 390,406 * f

60 S 8 | 352 Bolt (tank to intake manifold)-5/16"-18 x 1" I 2 1| 20386-58(B53)

60 S 8 | 352 | Lockwasher-5/16" | 2 34806-58(X64)

60 s 8 | 430 | Bolt {tank to intake manifold)-3/8"-16 x 5/8" | 2 | 20328-58(B76)

60 1ls . 8 %‘ 430 Lockwasher-3/8" . o T2 34807-57(X66)

! |
8597  HOSE - WATER BY-PASS - Also reler to Groups 8548, 8555
62/ [A,B,X I8 pzx,zeo,l Rubber elbow-5/8"1.D. x 1'0.D. x 3 1/&7long-| 1 : C20Z 8597-B
1289 water outlet connection to water pump

62 B \ 8 221,260 Connection to carburetor spacer by-pass tube- 2
| ‘ not used with heater

60/ !A, B,X JAB—‘ZZI,ZGO,; Rubber-straight-cut as req'd. from FDA 18472-4; 1 | *

1 : 289,292

60/61 !A,S |8 '352390 Rubber-straight-cut as req'd, from FDA 18472-A 1

60 s 8 [430 | Rubber-.85"1.D.x 2.88" long Pl C0SZ  8597-A

62 1A, B, 8 BB 5?,390,1 Rubber-5/78" LD, x 2 3/4" O.D. - 1|7 C207 8597-D

t427

61/62 |A,S I8 35339Q Clamp-hose (hose to water pump)- 12 '%97355-S8

| 1408 | use BVA 8287-A
62/ \A, B 78 221,260 Hose clamp (connection to water pump & 2 *376413-S
{ ‘ | “ by-pass tube)-use B7A 8287-A ; |
| L
8600 FAN ASSY.
ENGINE CENTER
YEAR MODEL DESCRIPTION BLADES| DIAM. QTY PART NUMBER
cyL|C. 1. D. HOLE
. - A -

60 A 6 223 4 018 1/4"75/8" |1 C3AZ 8600-B
A-A/C 6 223 5 18" 5/8" i1 C5AZ 8600-F
A-except A/C 8 292 4 [1g1/27 | 5/8" |1 C5AZ 8600-G
A-with A/C 8 292 5 18" 5/8" |1 B7Y 8600-A
A-except A/C 8 352 : (181/2" | 5/8" |1 C5AZ 8600-G

61 A 6 223 4 1018 1/475/8™ 11 C3AZ 8600-B
A-X/Cor A/C 6 223 Not used with P/S 5 18™ 5/8" |1 C5AZ 8600-F
A-dual belt drive 6 223 Used with 40 amp. Delco generator 5 18" 1.00" 1 1 C1AA 8600-F
A-exc.A/Cor X/C| 8 792 3 (1812 | 5/8" |1 C5AZ 8600-G
A-A/C- 8 292 Blades riveted to frt. of spider-use 5 18" 25/8'1 |%*BY9MM 8600-B

"Before 10/1 /60" w/C1AA 8A616-D
A-A/C- 8 292 Blades riveted to rear of spider-use 5 18" 25/8"11 C1SS 8600-A
"From 10/1/60" w/C20Z 8A616-A
A-X/C,exc.A/C 8 292 5 18" 5/8" |1 B7Y 8600-A
A-A/C- 8 352,390 5 18 1/2" | 25/8"1 C1SS 8600-A
"Before 1/16/61" exc,Spec.
A-except A/C 8 352, 390] S 5 |181/2" | 5/8" |1 CIAZ 8600-A
exc.Spec‘.
|

0 Replaces 17" production fan



112 SECTION 86 FORD CAR PARTS
8600 FAN ASSY. - continved
YEARI MODEL ENGINE CENT
; DESCRIPTION BLADES| DIA. ER laTv. PART NUMBER
CYL.; C.1.D. } HOLE
- A -
61  [A-H/D extra '8 352,390 - 7T (18007 (238771 T C4SZ 8600-A
. cooling-exc. A /C ‘
TA-X/C,exc.A/C 78 1352,300 6 [181/2" [5/8" |1 C6MY 8600-B
[A-A/C- '8 352,360 T Tig" 237871 457 8600-A
"From 1/16,61" ‘
A-Special {8 390 o 4 [147 5/87 |1 C1AA 8600-E
A-Special [8 T390 5 18 1/2" | 5/8" |1 ClAZ 8600-A
I
62 A 6 223 4 P181/4715/87 i1 C3AZ 8600-B
A-X/Cor A/C [ 223 Not used with P/S 5 (18" 5/8" |1 C5AZ 8600-F
|A-except A/C 8 202 o 4 1181027 [5/8" |1 C5AZ 8600-G
A-X/C,exc.A/C 8 292 5 18" 5/8" |1 B7Y 8600-A
A-A/C 8 202 5 18" 25/8" 1 C18S 8600-A
A-except A,/C § | 352 5 |18 1/2" | 5/87 |1 CIAZ 8600-A
A-H/D extra 8 ;’352, 3901 Used with fan clutch 7 18" 23/8"1 C4SZ 8600-A
cooling-exc. A/C lexc,Spec.
A-X/C,exc. A/C 8 1352, 390 6 18 12" | 5/8" |1 C6MY 8600-B
E exc,Spec
A-A/C ; 8 [352, 390! 7 18" 23/8"1 C4SZ 8600-A
A-Special 8 406 | Used with fan clutch 1
A-Special 8 [390, 406 without fan clutch 4 14" 5/8" |1 C1AA 8600-E
A-Special 8 390, 406; Without fan clutch 6 18 1/2" | 5/8" 1 C6MY 8600-B
i
63 A-exc.X/CorA/C | 6 223 - 23 1/4" radiator core 4 18 14" {5/8" |1 C3AZ 8600-B
A-X/C or A/C 6 223 Not used with P/S 5 18" 5/8" |1 C5AZ 8600-F
A_except A/C 8 [260, 289 4 17127 [5/8° |1 C60Z 8600-A
A-X/C,exc.A/C 8 , 260 5 17 1/2" 1 5/8" |1 C20Z 8600-F
A-_Deluxe hang-on | 8 1260, 289] Used with {anclutch 5 18" 23/8"1 C4SZ 8600-A
A/C ;
A-H/D X/C 8 352,390 | Used with fan clutch 1
A-hang-on A /C § 1260, 289 5 |17" 5/8" |1 C5AZ 8600-A
A-X/C,exc.A/C 8 [352,390] Used without fan clutch 6 18 1/2" | 5/8" 1|1 C6MY 8600-B
A-Special 8 1390, 406/ Without fan clutch 4 14" 5/8" |1 C1AA 8600-E
A-Special 8 1406,427| Used with fan clutch 7 18" 23/8" 1 C45Z 8600-A
A-Special 8 390, | without fan clutch 6 181/2" | 5/8" |1 C6MY 8600-B
406, 427
A-Deluxehang-on | 8 [352,390| Used with fan clutch 7 18" 23/8"1 C4SZ 8600-A
A/C-
"Before 1/2/63"
A-Deluxe hang-on | 8 |(352,390: Used with fan clutch 7 ]191/4" | 23/8"1 C5AZ 8800-B
A /C-'From1/2 83" ,
64 A-exc.X/Cor A/C. [ 6 223 5 20 1/4" radiator core 4 17" 5/8" |1 C20A 8600-B
"From 12/1/63" :
A-exc.X/CorA/C-| 6 223 1733 1/4" radiator core 4 18 1/4" | 5/8" 1 C3AZ 8600-B
"Before 12/1/63"
A-X/C or A/C 6 223 Not used with P/S 5 18" 5/8" |1 C5AZ 8600-F
A-except A/C 8 289 4 171/2" | 5/8" |1 C80Z 8600-A
A-X/C,exc.A/C- 8 289 4 17 12" [5/8" |1 C60Z 8600-A
"From 12/1/63"
A-X/C, exc.A/C- | 8 289 5 (17" 5/8" |1 C5AZ 8600-A
"Before 12/1/63"
A-hang-on A /C 8 | 289 5 17" 5/8" |1 | C5AZ 8600-A
A-Deluxe hang-on | 8 289 Marked C60E-C-used w/C4AZ 8A616-C| 17 171/2" | 23/8"1 C40Z 8600-C
A/C-<'From 12/1/63" replaces 5 blade fan
"A-Deluxehang-on | 8 289 | With 23 1/4" radiator 7 (18" 23/8"1 C4SZ 8600-A
A/C-
"Before 12/1/63"
A-H/D extra 8 |352,390| Used with fan clutch 1
cooling-exc. A/C
A-hang-on A /C 8 352,390 4 17 172" | 5/8" |1 C80Z 8600-aA

¢ Replaces 17" production fan



FORD CAR PARTS secrion 86 413
8600 FANASSY - continued
ENGINE CENTER
YEAR MODEL DESCRIPTION BLADES} DIAM. QTY PART NUMBER
cytL., C.I.D. HOLE
<A -
84 A-except A/C- 8 352,390 4 T8I 754" J1 C5AZ 8600-B
"From 1/2/64"
A-except A/C- 8 (352,390 6 (181/2" | 5/8" |1 C6MY 8600-B
"Before 1/2/64"
A-Deluxehang-on | 8 352, 300 T N191/4" | 23/871 C5AZ 8600-B
A/
A-Special- 8 427 4 |r81/2" | 5/8" |1 C5AZ 8600-G
"From 1/2/64"
A-Special- 8 427 6 (181,27 | 5/8" |1 C6MY 8600-B
"Before 1/2/64"
-8 -

62 B-exc.A/Cor X/C[ § 170 4 751277 5/8" |1 C2DZ 8600-D
B-A/Cor X/C [3 170 5 7" 5/8" 1 C5AZ 8600-A
B-exc.A/CorX/C | 8 221 4 (17" 5/8" |1 C20A 8600-B
B-X/C except A/C| 8 221 5 [177 5/8" |1 C5AZ 8600-A
B-Deluxe Hang-on| 8 221 Used with 17" radlator core 5 [17" 25/8" 1 C20Z 8600-E
A/C
B-except A/C 8 260 4 [171/2" | 5/8" |1 C60Z 8600-A
B-X/C exc.A/C 8 260 5 117 5/8" |1 C5AZ 8600-A
B-Deluxe Hang-on| 8 260 Used with 20" radiator core 5 |17T1/2" | 25/8"|1 C20Z 8600-G
A/C

63 B-except A/C 6 [170,200 4 |151/2" | 5/8" |1 C2DZ 8600-D
B-Hang-on A/C 6 170 5 177 5/8" |1 C5AZ 8600-A
B-X/Cexc.A/C 6 [170, 200 5 17" 5/8" |1 C5AZ 8600-A
B-Deluxe Hang-on| 6 [170, 200 5 [171/4" ] 23/8"1 C30Z 8600-D
A/C
B.exc.A/CorX/C [ 8 221 4 17" 5/8'" |1 C20A 8600-B
B-X/C exc.A/C 8 221 5 (177 5/8" |1 C5AZ 8600-A
B-Hang-on A/C 8 221 5 (17" 5/8" |1 C5AZ 8600-A
B-Deluxe-Hang-on| 8 221 | Used with 17" radiator core 5 17" 25/8"( 1 C20Z 8600-E
A/C
B-X/C 8 221 Used with 20" radiator core 5 1712 | 25/8"[1 C20Z 8600-G
B-exc.A/C 8 260 4 17 172" | 5/8" |1 C60Z 8600-A
B-X/C exc.A/C 8 260 5 17" 5/8" |1 C5AZ 8600-A
B-Hang-on 4/C 8 260 5 117" 5/87 |1 C5AZ 8600-A
B-Deluxe Hang-on| 8 260 | Used with 17" radiator core 5 1 25/8" 1 C20Z 8600-E
A/C
B-Deluxe Hang-on| g 260 Used with 20" radiator core 5 17 172" | 25/8"] 1 C20Z 8600-G
A/C
B-Special 8 289 4 J1Im1/8" | 5/87 11 C80Z 8600-D

64 B-exc.A/C or X/C| 6 [170,200 4 |151/2" | 5/8" |1 C2DzZ 8600-D
B-X/C 6 (170, 200 5 17" 5/8" |1 C5AZ 8600-A
B-Hang-on A/C 6 [170, 200 5 177 5/8" |1 C5AZ 8600-A
B-Deluxe Hang-on| 6 {170,200 5 171/4" | 5/8" |1 C30Z 8600-D
A/C
B-Special 8 289 4 17 1/8" | 5/8" |1 C60Z 8600-D
B-exc.A/CorSpec.| 8 (260, 289 4 1 5/8" |1 C20A 8600-B
B-exc.A/CorSpec,| 8 260, 289 4 17172 5/8" |1 C80Z 8600-A
B-X/C exc.A/C 8 1260, 289 5 17 5/8" |1 C5AZ 8600-A
B-Hang-on A/C 8 1260, 289 5 (177 5/8" 11 C5AZ 8600-A
B-Deluxe-Hang-on| § [260, 289 Used with 20" radiator core 5 J1ri/et) 25/8M1 C20Z 8600-G
A/C
""Before 10/20/63'

B-léeluxe-Hang-on 8 {260, 289 7T |171/27 | 23/871 C40Z 8600-C
A/C-
"From 10/20/63"




414

FORD CAR PARTS

SECTION 86
8600 FAN ASSY. - continued
ENGINE CENTER
YE AR MODEL cYLl c.1.D. DESCRIPTION BLADES| DIAM. woLe |4 PART NUMBER
-8 -
60 | S-exc.A/Cor X/C[ 8 [352,430 4 [181/2" | 5/8" |1 C5AZ 8600-G
S-A/CorX,/C 8§ 352,43 5 |18 5/8" |1 B7Y 8600-A
61/ | S-A/C 8 390 | Used on first 500 units manufactured 5 18" 25/8" 1 C1SS 8600-A
S-exc. A/C 8 ! 390 5 18 172" | 5/8" |1 ClAZ 8600-A
S-A/C . 8 1 390 ! Used after 500 units manufactured 7 18" 23/8"1 C4SZ 8600-A
i !
- X -
60 X-except A/C 8 144 4 [141/27] 5/87 |1 CODZ 8600-A
X-A/C 6 144 6 15" 5/8" |1 ~CODD 8600-E
61 X-except A/C 6 144 4 [*141/2"[ 5/8" |1 CODZ 8600-A
X-except A/C 6 170 4 15 172" | 5/8" 11 C2DZ 8600-D
X-A/C 6 (144, 170 6 15" 5/8" |1 CODD 8600-E
62 X-8/T (exc. A/C) 6 144 4 141727 5/87 |1 CODZ 8600-A
X-E/M/2(exc.A/C)-| 6 144 4 la1/2v[ 5,87 |1 CODZ 8600-A
"Before 4/2/62"
X-F/M/2(exc.A/C)~| 6 144 4 151/72" | 5/8" |1 C2DZ 8600-D
"From 4,/2/62"
X-A/C- 6 (144, 170| Use with CODE 8509-C 6 15" 5/8" |1 CODD 8600-E
""Before 9/15/61"
X-A/C- 6 [144, 170 6 [15" 1" 1 C5GY 8600-C
"From 9/15/61"
X-except A/C 6 170 4 15 172" | 5/8" |1 C2DZ 8600-D
63 X-except A/C 6 1144, 170 4 15 1/2" | 5/8" |1 C2DZ 8600-D
X-A/C 6 (144,170 6 (15" 1 1 C5GY 8600-C
X-exc.A/C 8 260 4 17" 5/,8" 11 C20A 8600-B
X-A/C 8 260 6 (17" 5/8" [1 C3DZ 8600-B
64 X-except A/C 6 14;6(1)70, 4 15 1/2" | 5/8" |1 C2DZ 8600-D
X-A/C 6 | 144,170, With or without P/S 6 15" in 1 C5GY 8600-C
200
X-except A/C 8 260 4 17" 5/8" 1 C20A 8600-B
X-A/C 8 260 6 17" 5/8" |1 C3DZ 8600-B
YEAR MODEL JevL] cio. DESCRIPTION QTY.] PART NUMBER
60/ |A,X & |[AIl | Bolt (an to water pump)-5/16"-24 x 58" 4| 350400-S(BB208)
60/ |A,B,X B&BTAIl | Lockwasher 5/16" AR | 34806-S7(X64)
61/ JA '8 135239Q Bolt (fan to pulley to pump)-5/16"-24 x 2" 4 | 20521-S8(B162)
, 406 |
63 [S-except A/C ! 8 ’ 390 ’ Bolt (fan to pulley) 4
61/ '8 '8 | All | Bolt (fan, spacer, pulley to pump) 4 |
60/62 A |8 "All | Bolt(usedw/A/Cor X/C fan)-5/16"-24 x 3" 4 | 45533-S8(B1686)
63 A | 8 1260280 Bolt (fan thru spacer & pulley to pump) 4 |
64 s ['8 ' All | Bolt(fan thru spacer & pulley to water pump) 4 |
63 [ | 6 [AIl | Bolt({fan & spacer to water pump)- 4 | 20467-S7(B160)
‘ 1 \ 5/16'"-24 x 1 1/2" ! |
64 X-with A/C 16 | All | Bolt (fan, spacer & pulley to pump) | 4 | )
60 {A (except A/C) '8 [ Al ] Bolt(notused w/extra cooling)- 4 | 45533-S8(B166)
\ \ 1 5/16'"-24 x 2 3/4"
60 K [8 [352 | Bolt (fan to water pump)-5/16"-24 x 2 1/8" 3 5 379031-57-8
62/63 B | 6 170,200 Bolt(fan & spacer to water pump) 4 (BB211B)
80782 [A |78 282 | Bolt (fan to pulley to water pump)- 471 720347-S8(B156)
60  |A-except A/C | 8 (352390 5/16"-24 x 3/4" 4 ‘
64  |B-with A/C '8 | All | Bolt(fan to clutch) [ 4|
B0/ A |8 332,352 Bolt (fan to pulley to water pump)- |4 | 355480-S8(BB525)
80/64 |A-with A/C | 6 | 223 | 5/16"-24 x 7/8"-alsoused withair conditioner | 4 |
60 |A-with A/C 6&8 “AT1 [ Bolt (fan to pulley to pump)-5/16"-24 x 1" 4 | 30387-38(B157)
61/ [X-with A/C 6 |an | | 4 (
64 IA e | 223 J Bolt(fan to pulley to pump) | 4|
81/ [A,5-w/A/C(221, 260,292, 352,300) |8 | | Bolt (fan blade to clutch assy.)-5/16"-18 x 58" | 4 | 20328-8T(B&0)
62/ |A-with slip fan (352, 390, 406) '8 | |4 |

[ | I

* Replaces 14" production fan



FORD CAR PARTS SECTION 86 415

YEAR | MODEL levL.] cto. | DESCRIPTION | ary)] PART NUMBER
8600 FAN ASSY. - continved

62/64 B-except A/C [ 8 221,260, Bolt (blade, spacer & pulley to pump)- 4 145555-S7-8(BB166B)
g | | 5/16"-24 x 3 3/4"

62 |B-with A/C J 6 J 170 | Bolt (fan, spacer & pulley to pump)- 4 | 45520-S8(B63B)
| | 5/167-24x 2 1/2"

64 A ‘ 8 [352390 Bolt (fan,spacer & pulley to pumpy 4 379292878
! { | 427 | 5/16"-24x31/2" (BB570X)

64 |B-~except Deluxe Hang-on A/C |6 ] All | Screw (fan, spacer & pulley to pump)- 4 ) 45521-87-8(B164A)

k | 5/16"-24 x 2 3/8" ‘

64 X ‘ | All | Screw(fan, spacer & pulley to water pump) | 4

64 A '8 283 | Boli(fan, spacer & pulley to pumpr5,/16"-24x3/4'* 4 3009»4_7”57-8
| \‘ | | (B166F)
| [ | L
8A600 BRACKET - FAN SNIO[\ID T0 SUP‘PORT - Refer to Groun 8149 | \
| | | | |
'SAGIT GUARD - FAN

60 A 6 [228 | 201/16" long ¥ 5 C34Z 8AGI1-B
A-w/ or w/o A/C [8 p93352 22 1/2" Tong 141 C3AZ 8A611-A

61/63 \A-w/0 A/C "§ 1 923 | 20 1/16" long |1 7 C3AZ 8A611-B
A-w/0 A/C or fan clutch I 8 Egz 359 22 1/7" long-coated steel l 1 ’ C3AZ BABII-A
‘ ‘1 “ 9(;406,‘ 22 1/2" long-chrome | 1 C3AZ 8A611-C

| 427 !

64 A-w/0 A/C [8 P5239Q) 12" long-coated steel | 1 | C4AZ 8ABl1-A
\ | i427 | 12" long-chrome P 1 C4AZ 8A611-B
l \ P
BA616 CLUTCH ASSY. - FAN _ VISCOUS DRIVE

A -

61 |A-with A/C 8 1292 | 3,69 depth i1 7 C20Z 8A616-A
|A-with A/C 8 B52,390 Replace 5 blade Ian w/C4SZ 8600-A (7 blades) | 1 | CB5AZ 8A616-B
|A-except A/C 8 1352390 Used with C2AZ 8600-A (5 blade) fan-6, 00'" dia, \ 1 T C2AZ B8A616-A
; § iexcept 2, 31''dia, hub-heavy duty extra cooling ‘ }

‘ | ISpecial |

62 |A-with A/C 81292 Used w/CISS 8600-A (5 blade) fan "1 | C20Z 8A616-A
[A-with A/C |8 852, 390 Used w/7 blade fan 1 | C5AZ 8A616-B
|A-except A/C i 8 352, 390‘ Used w/C2AZ 8600-A (5 blade) fan-6'"" dia, - i1 | C2AZ 8A616-A
1 Fm’jpa: hub-heavy duty extra cooling } '
|A-Special (4/B, 6/B, 8/B carb. ) 8 406,427 Used w/C2AZ 8600-A fan L1 !

63 |A-with Deluxe Hang-on A/C K 560,289 6.00" dia. -2. 32" dia. hub "1+ CB3AZ 8A616-A
[A-H/D X/C (exc.A/C) [8 1352390 Used with CIAZ 8600-A (5 blade) fan "1 | C2AZ 8A616-A
|A-with A/C '8 (352,390 Used with 7 blade fan | T | C5AZ BA616-B
|A-Special (4/B,6/B,8/B carb,) |8 ' 406 | Used with C2AZ 8600-A (5 blade) fan "1 ¢ C2AZ 8AB16-A

64 [A-with Deluxe Hang-on '8 289 | Std,or auto. trans. - 71 1 C50Z 8A616-D
|A -with Deluxe Hang-on A/C 8 1352390 Std. or auto. trans. -blue siripe-1.25 ratio i T T C4AZ BAGI6-A
iA-with H/D extra cooling {8 |352390 Std.or auto.trans, -red stripe-1, 25 ratio i1 ! C4AZ 8A616-B

- B -

62 |B-with A/C,X/C '8 £21,260 3 5/8" depth-2. 56" diam. hub "1 7 C20Z 8A616-A

63 B-w/Deluxe Hang-on A/C- 6 [170 | 271/2" depth-2.31" diam. hub-replaced by i 1T | %C30Z 8A616-A"
i "Before 2/25/63" ; (1) C30Z 8A616-B, (1) C4DZ 8509-A & (4)

: ‘ 317937-S (8-66)
"From 2/25/63" 6 174200/ 2 5/8" depth-2, 31" diam, hub |1 | C307 8A616-B

64/ ‘B -w/Deluxe Hang-on A/C |6 170,200, 2'5/8" depth-2, 31" diam, hub © 1 ] C30Z 8A616-B
\B-w/Deluxe Fang-on A/C,X/C |8 221,260, 3 5/8" depth-2, 56" diam, hub |71 c20z 8asle-A
B-w/Deluxe Hang-on A/C, X/C- |8 260,289 3 5/8" depth-2. 56" diam. hub "1 ' C20Z 8A616-A
| “Before 10/20/63" . | :
| “From 10/20/63" 8 [260289| 3 5/8" depth-2. 31" diam. hub | 1 [ C4AZ BAG16-A

-5 -

61/65 [S-with A/C 8 [ 390 | 1| C5AZ BAG16-B

64/ |S-withA/C 8 390 | 3 11/54" depth-marked CTAE -C [ 1| C45Z BAGI6-B

61/ A, S-with A/C B TAIl [ Bolt (clutch to water pump)-5/16"-24 x 1" |74 | 20387-S8(B157)

64 /A, S{with A/C) (289, 352,390) {8 . Lockwasher-5/16" | 3 | 34806-S7 (X64)

64 IB-with A/C (170, 200, 260, 289) 6&8; i AR

62/ ‘\ B-with &/T i 8 221,26(} Bolt {clutch to water pump)-5/16"-24 x T 1/4" | 4 20427-S8(B158)
| 289 | : |

64 B-with A/C 8 [[7G200| Bolt (clutch to water pump)-5/16"-24 x 2 1/8" | 4 | 379031-S7-8
| co ! (BB211B)

& Relocate and drill center hole



416 SECTION s86.2 FORD CAR PARTS

FAN BELT LISTING BY SIZE & LENGTH

To find S. A. E. LENGTH measure outside circumference and subtract amount indicated under Condition of

Belt.
CONDITION of BELT CONDITION of BELT
BELT SIZE GOOD FAIR BADLY WORN BELT SIZE  GOOD FAIR BADLY WORN

3/8" 3/8" 2/8" °/8 o 1/87 5/8" /87 /8" 7,87 to 1T1/87
15/32" 13/16" 11/16" 11/16"to15/16" 11/16" 5/8" 7/8" 7/8'to11/8"
1/2" 3/8" 5/8'" 5/8"to 7/8" 3/4” 5/8" 7/8" 7/8"to11/8"
19732’  13/16" 11/16" 11/16"to 15/16" 13/16°° 5/8" 7/8" 7/8"to 11/8"

7/8" 5/8" /8" 7/8"to11/8"

The belts below are grouped by PULLEY GROOVE and within each pulley groove by length. Belts may
vary in design and consequently different sizes or top widths are shown within the same pulley groove.

For 3/8° Pulley Groove

15/32 28 C50Z 8620-B 15/32 40 C2AZ 8620-H 15/32 47 1/4 C60Z 8620-A
3/8 28 1/18 C4UZ 8620-A 15732 40 1/2 C4TZ B8620-K 16732 a7 1/2 C3DZ B8620-A
15/32 30172 C60Z™ 8620-C 15/32 40 3/4 C3TZ 8620-J 15/32 48 172 C60Z B8620-E
3/8 31 C7Z7 8620-F 15/32 41 C50Z 8620-C 3/8 28 7/8 CO9AZ 8620-C
15/32 32 1/2 C30Z 8620-D 15/32 31174 C4AZ 8620-A 15/32 49 C20Z 8620-L
15/32 331/4 C3DZ 8620-B 15732 31 3/4 BOAZ 8630-A 15/32 L) C9TZ 86230-C
15/32 33172 COAE 8620-B 15/32 33 Ci5Z 8620-A | 15/32 25 1/4 C60Z 8620-F
15/32 34 C3UZ 8620-A 15/32 421/4 C3VY 8620-B 15/32 49 3/4 C5AZ 8620-L
15/32 34 1/2 C20Z 8620-M 15/32 42374 COAZ 8620-2 15/32 50 CTAZ 8620-D
3/8 34 3/4 B4AZ 8620-B 3/8 43 C3MY 8620-A 3/8 50 1/8 *B75  8620-A
15/32 1 35 C20Z 8620-P 3/8 433/16 CCAZ 8620-D 15/32 | 50 1/2 C4RZ 8620-H
15/32 351/2 C3AZ 8620-A 15/32 43 1/4 BSAZ 8620-F 15/32 50 1/2 CITZ 8620-A
3/8 35 3/4 EAG 8620-B 378 437716 BSME 8620-A 15/32 50 3/4 IC8AZ  8620-C
15/32 36 BTAZ 8620-C 15/32 433/ BOSZ  8620-A 15/32 511/4 C3AZ 8620-D
3/8 38 3/8 B7A 8620-P 15/32 LY CYAZ 8620-N 15/32 511/2 C30Z 8620-F
3/8 36172 C6VY 8620-C 3/8 44 13732 EDC 8620-A 3/8 51 19/32 8BA 8620-B
15/32 36 3/4 C4DZ 8620-D 15/32 44 1/4 C4VY 8620-A 3/8 51 31/32 B7A 8620-N
15/32 37 1/4 CiUZ 8620-B 15/32 43 1/4 C92Z 8630-A 15/32 52 C5AZ 8620-D
3/8 373/8 C9AZ 8620-D 15/32 34 1/3 B8AZ 8620-E 15/32 52°13/32 BBA 8620-EF
3/8 87 7/16 B7A 8620-L 15733 a5 C2AZ 8620-J 15/32 521/2 C5AZ 8620-J
15/32 3711/2 B7TAZ 8620-B 15/32 45 1/4 C2TZ 8620-AC | 15,32 52 12 *C5AZ 8620-N
15/32 37 3/4 C2AZ 8620-G 15/32 35174 C9ZZ  8620-C 15/32 53 3/4 8SZ 8620-A
3/8 38 1/32 BYA  8620-C 15/32 45 1/32 IC2TZ 8630-F 15/32 54 7/32 COAZ 8620-C
3/8 3813/32 A B4AZ 8620-D 15/32 45 3/4 C2TZ 8620-G 15/32 54 1/2 C4RZ 8620-G
15/32 3871/2 COAZ 8620-AA |~ 15/32 48 C6TZ 8630-§ | 15/32 55 1/2 CARZ 8620-F
15/332 38 19/32 BYA 8620-B 15/32 46 1/4 B7Q 8§620-A 15/32 56 1/4 4RZ B8620-E
15/32 39 C4AZ 8620-C 3/8 46 5/16 CITE 8620-J 15/32 56 3/4 C4RZ 8620-D
15/32 391/2 C4AZ 8620-B 15732 a7 C2TZ 8630-H 15/32 57 3/4 C4RZ 3620-C
15/32 39 3/4 C3SZ 8620-A 3/8 47 1/8 BSAZ  8620-C 15/32 58 1/2 C4RZ 8620-B

15/32 59 1/2 C4RZ B8620-A




FORD CAR PARTS SECTION 86.2 417

FAN BELT LISTING BY SIZE & LENGTH

BELT SIZE| S.A.E. LENGTH BELT SIZE ‘ S.A.ELENGTH BELT SIZE | S.AE LENGTH| pagT nUMBER
(NCHES) | UNCHES) PART NUMBER | (NCHES) (NCHES) | PART NUMBER (INCHES) (INCHES)

for 1/2" Pulley Groove

172 29 C3TZ 8620-L 1/2 43374 C5TZ 8620-D 1/2 55 C5AZ 8620-G

1/3 301/2 *| C6TZ 8620-R i/2 43 1/4 CaTZ 8620-AA| —1/3 55 “TCYZZ 8620-B

172 311/2 0| CiTZ 8620-C 1/2 33 1/2 C6AZ 8620-A 172 55 12 CaRZ 8620-J

1/2 321/4 0| CiTz 8620-D 19/32 34 1/2 C6TZ 8620-F 1/2 56 C3AZ 8620-C

1/2 33 CITT 8620-F 173 45 C4DZ  8620-E 1/2 56 “TC3AZ_8620-E

1/2 33 ¥ CTTZ 8620-H 1/2 45 1/2 C5AZ 8620-K 172 56 COMZ 8620-B

1/2 33 1/2 C1AZ 8620-A 173 35 3/4 C20Z 8620-B 1/2 56 1/2 C4AZ 8620-D

1/2 333/4 C1TZ 8620-D 1/2 45 29/32 CITZ 8620-B 1/2 57 1/2 C5AZ 8620-E

1/2 34 3/32 B6TZ 8620-A 172 46 C6AZ 8620-H 172 58 1/4 C4SZ 8620-B

1/3 341/4 B6TZ 8620-B 172 46 1/4 C2TZ 8620-2 1/2 59 C5AZ 8620-F

1/2 343/4 C3TZ 8620-P 172 46 1/2 C4TZ 8620-R 172 50 1/2 C5AZ 8620-B

12 353/4 * | C5TZ 8620-C 1/2 46 3/4 C2TZ 8620-AB| 1727 60 C6TZ 8620-T

1/2 361/4 B5AZ 8620-E 19/32 47 1/4 CoTZ 8620-M 172 60 1/2 C6ZZ 8620-A

1/2 36 3/4 t|CITZ 8620-E 1/2 47 1/2 * | C4TZ 8620-J 1/2 60 1/2  *| C6ZZ 8620-B

1/2 37 COAZ 8620-AC 1/2 47 1/2 ¥ | C6VY 8620-B 1/2 61 *[ C6TZ 8620-J
1/2 48 CITE 8620-S 172 611/2 1| C1Z2Z 8620-C

1/2 37 15/32 O | C3TZ B8620-M

1/2 371/2 * | B6AZ 8620-D 1/2 48'1/2 CeTZ 8620-C | 1/2 61 3/4 C80Z 8620-A
1 49 CTTZ BB20-A 1/2 62 *| C8TZ 8620-B

172 38 C3TZ 8620-G

1/2 38 C3TZ B8620-R 172 49'3/8 B5A 8620-C 172 521/ CBAZ 8620-C
1/2 49 23/32 B7A 8620-H 1/2 62 1/2 1 C8ZZ B8620-A

172 38 1/2 *C8VY B8620-A

1/2 38 3/4 COAZ 8620-AB 172 50 BBAZ 8620-E 172 [:] CT7ZZ 8620-D
1/2 50 1/16 B6A 8620-D 12 63 1/2 CBAZ 8620-B

1/2 39 COAE 8620-E -

1/2 39 1/2 C30Z 8620-A 172 50 3/4 C6TZ 8620-D 172 63 374 C9TZ 8620-B
172 51 1/32 COAZ 8620-8 1/2 64 1/2 1 C8OZ 8620-B

1/2 39 C9AZ 8620-B )

1/2 39 11/16 * [C6TZ 8620-M 1/2 51 3/4 C4TZ 8620-D 172 65" CTZZ B8B620-A
' * 12 65 1/2 C6AZ 8620-G

1/2 39 374 C6TZ 8620-A 12 o2 C6TZ 8620-K 2 2

1/2 40 B8TZ 8620-F 17 5 T CTAZ 8650-A 12 66 1/4 C60Z 8620-D
1/2 52 1/4 1 C8HZ 8620-A i/2 66 3/4 C6AZ B8620-E

1/2 40 13/32 B8TZ 8620-D

1/2 41 C20Z 8620-R 172 52 1/2 C9TZ 8620-D 1/3 66 3/4 * C6AZ 8620-J
172 59 19/35 *ECU 8630-A 1/2 68 1/2 C8AZ 8620-A

1/2 311/ B6SZ 8620-A

1/2 42 C6TZ_8620-C 12 52 3/4 C7ZZ_8630-E 172 69 % C3TZ 8620-B
1/2 53 i C8HZ 8620-B i/2 69 1 C6AZ 8620-F

172 13 C9TZ 8620-E

1/2 42 1/16 B8TZ 8620-E 1/2 53 1/2 C20Z 8620-3 1/2 69 1/2 (| C8TZ B8620-A
1/2 54 C9C ~ 8620-B 1/2 3 O CTTZ 8620-G

1/2 42 1732 C5TZ 8620-B

172 43 B8QH 8620-F 1/2 54 1/4 C7ZZ 8620-B 172 70 /8 CTAZ 8620-B
1/2 543/4 1 C4TZ B8620-F

t Single belt * Set of 2 matched beits Set of 3 matched belts



418

FORD CAR PARTS

SECTION 86.2

FAN BELT LISTING BY SIZE & LENGTH

S.A.E.
N

. ENGT
{INCHES)

H

PART NUMBER

IZE

BELT
( S)

INCH

|

SAA.E. LENGTH
(INCHES)

\ PART NUMBER

cheqt

PART NUMBER

(a) For 5/8'* Pulley groove
(b) For 11/16" Pulley groove

FOR PULLEY GROOVES 5/8° AND UP

(c) For 3/4'" Pulley groove
(d) For 13/16" Pulley groove

(e} For 7/8" Pulley groove
(f) For 1/2" Pulley groove

5/8  (a) | 49 3/16 C4TZ 8620-A
5/8 (a) | 55 1/4 SRT 8620-B
5/8 (a) | 56 93/32  |B8QH 8620-D
5/8  (a)] 58 BSQH 8620-C
5/8 (a)] 621/8 C2TZ 8620-T
5/8  (a)] 63 C2TZ 8620-E
5/8 ()| 65 COTZ 8620-B
5/8 (a)| 66 13/16 |COTE 8620-A
21/32 (£)| 3713/16 C8VY 8620-B
11/16 (a)| 371/8 C3TZ 8620-N
11/16 (a)| 37 13/16 | C3TZ B8630-E
11/16 (a) | 38 1/2 C6TZ 8620-G
11/16 ()| 40 1/2 C6TZ 8620-E
11/16 (a)| 41 1/32 C3TZ §620-B
11/16 (a) | 42 11/16 B 8620-A

11/16 (& | 43 C4TZ 8620-N | 3/4 (a)] 5563/8 67 8620-A
11/16 (a) [ 46 1/2 CTTZ 8620-K 3/4 ()| 611/16 C6TZ 8620-P
11/16 (a) | 52 5/32 CTTZ 8620-N | 25/32 (a)| 44 1/16 C7TZ 8620-M
11/i6 () | 52 15/16 78 8620-C | 18/16 (a)| 45 9/16 B8TZ 8620-B
11/16 @) | 55 C8TZ B820-H |713/16 (d) | 56 BSTE 8620-A
11/16 (a) | 57 C3TZ 8620-C |77/ (d)] 34 21/32 3GT B8620-A
11/16 (a) | 60 3/4 BEL 8620-A |T%78 (a)] 37 CITT 8620-E
11/16 (a)] 66 1,2 C1TZ 8620-F | %/8 (d)] 40 1/16 BATZ 8620-B
3/4  (c)| 3613/16 | ABAZ 8620-A | ¥/§ (e)| 40 3/4 BITZ 8620-B
3/4 (@] 381/32 BATZ 8620-A | %75 (d)] 41 31/32 THA 8620-A
3/4__(0) | 3915/16 | CITZ 8630-A | %75 (ej| 425/32 B2TZ 8620-A
3/4 ()| 4521/32 C6TZ 8620-N 7/8 (@) | 42 29/32 7THT 8620-A
3/4 ()] 588 C3TZ 8620-A [l<7g (d)| 44 19/32 gHT 8620-A
3/4 (@) 541/2 TRA 8620-C {7 (qy| 48 C4TZ 8620-E




FORD CAR PARTS

BELT IDENTIFICATION MARKING TO SERVICE PART NUMBER GUIDE

SECTION 86.2

419

The purpose of this guide is to help find service part numbers for fan belts. Belts are identified with a
marking on the outer (wide) surface of the belt. Although the identification marking and service part number

may be the same in some instances, this is not generally true, Find the belt marking in the ""Belt

Identification Marking'" column, then order the number listed in the 'Service Part Number " column,

Following the guide chart, belt part numbers are listed by model year to help find service part numbers
when the belt marking is not known. The names Ford, Autolite, Bosch, Delco and Leece-Neville identify
the type of generator or alternator with which a particular belt is used.

IDENTIFICATION SERVICE IDENTIFICATION SERVICE IDENTIFICATION SERVICE
MARKING PART NUMBER MARKING PART NUMBER MARKING PART NUMBER
EAG 8571-A BYOA 8620-C CIDE 8620-A C4DZ 8620-D C20E 8620-G BBAZ 8620-E
EBP 8577-A B7AZ 8620-C C1DE 8620-B C207Z 8620-M C20E 8620-J C2TZ 8620-AA
EBY 8577-A B7A 8620-P C20E 8620-K C20Z 8620-R
ECE 8577-A C0AZ 8520-AC CISE 8620-B B68SZ 8620-A C20E 8620-N | -
ECG 8577-A CO0AZ 8620-AC CI1SE 8620-C C5TZ 8620-B C20E 8620-S C207Z 8620-L

C20E 8620-T C202 8620-L
ECJ 8577-A B6SZ  8620-A CITE 8620-H C2AzZ 8620-J C20E 8620-U C2TZ 8620-M
‘EDD 2890-D COAZ 8620-C CI1TE 8620-L C2AZ 8620-H C20E 8620-V C3DZ 8620-B
EDG 2890-A C4DZ 8620-D C1TE 8620-R C20Z 8620-R CI20E 8620-Y 307 8620-L
EDJ 2890-A C2AZ 8620-J CITE 8620-AG C2TZ 8620-AA C20E 8620-Z C20Z 8620-M
EDJ 2890-B BS8AZ 8620-E C1TE 8620-AH C20Z 8620-B
C20E 8620-AA C20Z 8620-B
BOAE 8620-A C3DZ 8620-B C2AE 8620-B COAZ 8620-S C20E 8620-AB C20Z 8620-R
BOLE B8620-F C4AZ 8620-A C2AE 8620-C COAZ 8620-AC C5OE 8620-AC 307 86%0-F
BOLE 8620-G C2TZ 8620-AA C2AE 8620-D EDC 8620-A C20E 8620-AD C207Z 8620-S
C2AE 8620-E CO0AZ 8620-Z
BOME 8620-B B9AZ 8620-A C2AE 8620-F C2AZ 8620-N C2SE 8620-A C5TZ 8620-B
B9ME 8620-D BSLY 8620-A C2AE 8620-G B8A 8620-F
BOME 8620-E C2AZ  8620-N C2AE 8620-H C2AZ 8620-H C2TE 8620-D C4DZ 8620-A
C2AE 8620-J C2AZ 8620-H C2TE 8620-G C20Z 8620-R
COAE 8620-A COAZ 8620-AA C2AE 8620-K BIAZ 8620-A C2TE 8620-L C2TZ 8620-M
COAE 8620-B COAE 8620-B C2AE 8620-L B6SZ 8620-A C2TE 8620-M C2TZ 8620-AA
COAE 8620-C C2TZ B8620-AA C2AE 8620-M BY9A 8620-B C2TE 8620-T B9A 8620-C
COAE 8620-D COAZ 8620-AC C2AE 8620-N C2AZ 8620-J C2TE 8620-AD BOA 8620-B
COAE 8620-E COAE 8620-E C2AE 8620-R C3AZ 8620-A C2TE 8620-AH C2TZ 8620-AA
COAE 8620-G COAZ 8620-2Z C2AE 8620-S C2AZ 8620-G
COAE 8620-H C2AZ 8620-G C2AE 8620-T C1AZ 8620-A C2UE 8620-A ClUZ 8620-B
COAE 8620-J C2AZ 8620-N C2AE 8620-U C2AZ 8620-N
COAE 8620-S COAZ 8620-S C2AE 8620-V BSLY 8620-A C3AE 8620-A C3AZ 8620-D
COAE 8620-T COAZ 8620-AB C2AE 8620-Z C0AZ 8620-AB C3AE 8620-B B9A 8620-B
COAE 8620-Y C4DZ 8620-D C3AE 8620-C C30Z 8820-A
C2AE 8620-AA C2AZ 8620-B C3AE 8620-D C3AZ 8620-D
CODE 8620-A C3DZ 8620-B C2AE 8620-AB C4DZ 8620-D C3AE B8620-F C2TZ 8620-H
CODE 8620-B C3DZ 8620-B C2AE 8620-AC B7A 8620-L
CODE _8620-C C3AZ 8620-A C2AE 8620-AD C2AZ 8620-B C3DE 8620-A C3DZ 8620-A
CODE 8620-E B5A 8620-C C2AE 8620-AE B7TAZ 8620-C
CODE 8620-F ClUZ 8620-B C2AE B8620-AF B8LY 8620-B C3DE 8620-B C3DZ 8620-B
C2AE 8620-AG B9SZ 8620-A C3ME 8620-A C3MY 8620-A
Cl1AE 8620-A ClAZ 8620-A C2AE 8620-AH C3AZ 8620-A
ClAE 8620-B C20Z 8820-R C2AE 8620-AJ C2AZ 8620-G C30E 8620-B C30Z 8620-A
ClAE 8620-C COAZ 8620-AB C2AE 8620-AK BOAZ 8620-A C30E 8620-C C72Z 8620-B
ClAE 8620-D C4AZ 8620-A C30E 8620-E C3AZ 8620-C
ClAE 8620-E B9A 8620-C C2DE 8620-A C3DZ 8620-B C30E 8620-F C20Z 8620-P
ClAE 8620-F C2AZ 8620-H C30E 8620-H C3AZ 8620-C
ClAE 8620-G B9AZ 8620-A C20E 8620-A C202Z 8620-L ‘C30E 8620-J C30Z 38620-D
Cl1AE 8620-H EDC 8620-A C20E 8620-B B8AZ 8620-E C30E 8620-L C4AZ 8620-D
Cl1AE 8620-J C2AZ 8620-N C20E 8620-C C20Z 8620-L C30E 8620-M C3UZ 8620-A
ClAE 8620-K B8A 8620-F C20E 8620-E C20Z 8620-G C30E 8620-N C20Z 8620-M
C20E 8620-F C202Z 8620-L




420 SECTION 86.2 FORD CAR PARTS

BELT IDENTIFICATION MARKING TO SERVICE PART NUMBER GUIDE

IDENTIFICATION SERVICE IDENTIFICATION SERVICE IDENTIFICATION SERVICE
MARKING PART NUMBER MARKING PART NUMBER MARKING PART NUMBER
C3SE  8620-A C3SZ 8620-A TSAE 8620-T | CS5AZ B8630-J | C6DE 8620-G C2TZ 8620-H
C5AE 8690-U C5A7Z 8630-K C6DE 6620-H BTAZ 8620-C
C3TE 8620-L BSAZ 8620-A C5AE 8620-V B8TZ 8620-F CEDE  8620-J BTAZ 8620-B
C3TE 8620-N B8TZ 8620-F C5AE 8630-AA C2TZ 8620-AC
C60E 8620-A C60Z 8620-A
C3UE  8620-C C3UZ 8630-A C5DE 8630-A C60Z 8620-E C60E 8620-B C20Z "8620-P
C5DE 8620-B C207 8620-L C60E 8620-C C60Z 8§620-C
C3VE 8620-A C3VY 8620-B C5DE 8620-C C3CZ 8620-A CBOE 8620-D C60Z 8620-7
C5DE 8620-D C3DZ 8620-B C60F 8820-F C6AZ 8820-C
C4AE 8620-A C4AZ B8620-B C5DE 8690-E C3DZ 8620- A C60OE 8620-G C60Z 8620-D
C4AE 8620-B C3AZ 8620-C C6OE B8620-H BBAZ 8620-F
C4AE 8620-C C3DZ 8620-A C50E 8620-A C30Z 8620-M
CZAE 8620-D B9SZ 8690-A C50E 86908 BTAZ 6620-C C6TA 8620-J C6TZ 8620-C
C4AE 8620-F C4AZ 8620-D C50E 8630-C C50Z 8620-C
TZAE 8630-G | C30Z 8§630-A C50F 8620-D C3DZ BE30-A C6TE B8620-A C20Z 8620-R
C4AE 8620-H C3VY 8620-B TSOE " B620-E | C2TZ B8B20-H | C6TE 8620-C B5AZ B8620-E
C4AE 8620-K BBA 8620-F C50E  8620-G C30Z 8620-A C6TE 8620-D C3TZ 8620-AC
C50E 8620-H CITZ 8620-AB C6TE 8620-E B6AZ 8620-D
C4DE 8620-A C4DZ 8620-D C50E 8620-J C507 8620-B C6TE 8620-G C1TZ 8620-D
C50E 8620-K C50Z 8620-C C6TE 8620-H C6TZ 8620-S
C4RA 8620-AH C2AZ 8620-G C6TE 8620-L C5AZ 8620-L
TSSE B8620-A | C5TZ 8620-B
C4SE 8620-A C4SZ 8620-A | C6VE 8620-a C2TZ 8620-AA
C45E~ 8620-B C4sZ 8620-B C5TE 8620-A CITZ 8630-Z C6VE 8620-F C6VY 8620-C
C4SE  8620-C C20Z 8620-L C5TE 8620-B €207 8620-M
C5TE 8620-C C2AZ 8620-N C6ZE 8620-A C30Z 8620-D
C4TE 8620-M C4AZ 8620-A C5TE 8620-D COAZ 8670-Z C6ZE 38620-B C4DZ "8620-D
C4TE 8620-N C2AZ 8620-H C5TE  8620-H C2TZ B8B620-AB C6ZE §620-D C6Z22Z 8620-A
C4TE 8620-5 C4TZ 8620-K C5TE B690-K €307 8600-H C6ZE 8620-E C4DZ 8620-D
C4TE 8620-Y C4TZ 8620-D C5TE 8620-1 B5AZ 8630-E
CSTE 8620-N C5TZ 8620-B CTAA 8620-A | CT7AZ 8620-A
C4TE 8620-AC C4TZ 8620-K C7AA 8620-B C7AZ 8620-B
C4TE 8620-AD C2AZ 8620-J C5UE 8620-A C2AZ 8620-7 CT7AE 8620-A C5TZ 8620-B
C4TE 8620-AE | BBAZ 8620-E C7AE 8620-B COAZ 8620-2
C4TE 8620-AF | C2TZ 8620-G__ | GsAE 8620-A C5AZ 8620-D C7AE 8620-C C7AZ 8630-D
C6AE 8620-B C5AZ 8620-J C7AE 8620-D BEQH 8620-F
C4VE 8620-A C4VY 8620-A C6AE 8620-C | C6AZ 8620-H C7AE 8620-F C6AZ 8620-C
C4VFE _8620-B C4DZ 8620-E CG6AE B8620-E C2AZ B8620-N C7AE 8620-G B8SZ 8620-A
C6AE 8620-F €4DZ 8620-E
C4ZE 8620-B C72Z 8620-B C6AE 8620-G B8SZ  8620-A C70E B8620-A C6TZ 8620-C
C4ZE _8620-C B7Q 8620-A C6AE 8620-H BYAZ 8620-A C70E 8630-B BSAZ 8620-E
C6AE 8620-J COAZ 8620-AB C7OE 8620-C C2TZ 8620-H
C5AE 8620-A B8SZ 8620-A C6AE 8620-1 C3TZ 8620-J C70E 8630-D C4TZ 8630-D
C5AE 8620-B C5AZ 8620-B C6AE 8620-M C4AZ 8630-A CTOE 8620-E C20Z 8630-D
C5AE 8620-C C6AZ 8620-H C6AE 8620-N C6AZ 8620-E
C5AE 8620-D C2TZ 8620-AC C6AE 8620-R C3TZ 8620-P CTSE_ 8620-A C5TZ 8620-D
CSAE 8620-E C5AZ 8620-L CGAE 8620-T C30Z 8620-F
C5AE 8630-F C20Z 8620-B CEAE 8620°0 CBAZ BEI0-F CTTA 8630-H 907 §830-5
C5AE 8620-G C5AZ 8620-G C6AE 8620-V BOAZ 8620-A CTTA 8620-8 C20Z 8620-8
CSAE B620-H CiDZ 8620-E CBAE 8620-Y “C6AZ 8620-G C7TE 8620-4 C4DZ 8620-E
C5AE 8620-J C6AZ 8620-A “| CTTE 8620-B C6AZ B8620-H
C5AE 8620-K C5AZ 8620-E C6DE 8620-A C5AZ 8620-K
C5AE 8620-L C2TZ 8620-AA — | C7ZE 8620-A C7ZZ 8620-A
C5AE 8620-M C5AZ 8620-F C6DE 8620-B C5AZ 8690-1, C7ZE 8620-B C7ZZ 8620-B
C5AE 8620-N C5AZ 8620-D C6DE  8620-C BTAZ 8620-C C7ZE 8620-C C77ZZ 8620-C
CGAE 8620-R COAZ 8620-Z C6DE 8620-E COAZ B620-AA C7ZE 8620-D C72Z 8620-D
C5AE 8620-§ B9SZ 8620-A | C6DE 9620-F C1UZ §620-B C7ZE 8620-E C72ZZ 8620-E




FORD CAR PARTS

SECTION 86.2

421

BELT IDENTIFICATION MARKING TO SERVICE PART NUMBER GUIDE

IDENTIFICATION

SERVICE

IDENTIFICATION

SERVICE

IDENTIFICATION

SERVICE

MARKING PART NUMBER MARKING PART NUMBER MARKING PART NUMBER
CTZE 8620-F BIAZ 8620-A EAA 8630-A TiDZ 8620-D ECD 33558-A “B6SZ_ 8620-A
C7ZE 8620-G C7Z2Z 8620-F EAA 8620-B C4DZ 8620-D

EAA 8620-D BOA 8620-B ECE 33558-A CITZ 8620-AA
CSAA 8620-A CSAZ 8620-C
] EBP 8620-D C4DZ 8620-D ECG 33558-A COAZ 8B620-AB
CBAE_8620-D | CB8AZ B8620-B | 'EBP 8620-E C3AZ 8620-A ECG 33558-B C2TZ 8620-AA
CBAE 8620-G | C4AZ 8620-A | EBP 8620-F BTA 8620-L ECG 33558-C COAZ 8620-AB
| EBP 8620-G C2AZ 8620-G ECG 33558-F C20Z 6620-R
CEDE_8620-B | C2TZ B8620-P | "EBP 8620-H B7A_8620-P
CB8DE_ 8620-C C50Z_ 8620-C EBP 8620-J BTAZ 8620-C ECJ 33558-A B8SZ™ 8620-A
EBP 8620-L C2AZ_ 8620-G
C80E 8620-B B6SZ  8620-A 5DB 335568 C3T7 86207
C8OE  8620-D c80Z_8620-A EBR_8620-F BYA_8620-B
C8OE 8620-F €80z _8620-B EDC 33558-A COAZ B8620-AA
ECD 8620-A C30Z B8620-R
CesE_ 8620-A Calz 8620-5 EDD 33558-A COAZ 8620-AA
C8SE  8620-B C5TZ 8620-B :
- - B5A_ 8620-C
CESE_ 8620-C C8ZZ 8630-A ECE 8620-A ST SETA e G T PIE
CaE e CiTe se-n ECG 8620-A CFTZ 8620-AA
8 - E ECG 8620-B CoTZ 8620-AA ECG 86204-A C2TZ 8620-AA
C8SE_ 8620-F C8VY 8620-B TR Cong 550
C8TA 8620-F COAZ 8620-AC G B6I0-K c3Az B620-N 5D 88620-A 457 8B90-D
CBTE 8620-4A C4AZ 8620-C EBP 88620-B B7A 8620-L
ECZ 8620-B C4VY 8620-A S
C8ZE 8620-C C8ZZ 8620-A 5750804 -
EDC 8620-A EDC 8620-A
CIAE B8620-A CIMZ 8630-B EDC 8620-B BOSZ_ 8620-A 5751168 C0AZ 8620-2
C9AE 8620-C CBAZ 8620-C EDC 8620-E COAZ 8620-B
C9AE 8620-D C20Z 8620-S EDC 8620-F C2AZ 8620-3 5751169 COAZ 8620-2
COAE B8620-E CUAZ 8620-B EDC_8620-G §C2AZ  8620-J
C9AE 8620-G COAZ 8620-C 5751396 B9sSz  8620-A
COAE 8620-H COAZ 8620-D EDG 8620-A BOSZ  8620-A
COME 8620-A * COMZ 8620-A EDG 8620-D BSLY 8620-B 5751413 C3TZ 8620-J
COME 8620-B COMZ 8620-B 8620-E COAZ 8620-Z
EDG 5751461 BOA 8620-C
COOE 8620-B C90Z 8620-B EDJ 8630-A COAZ 8620-2 =
COOE 8620-D C90Z 8620-C 51467 C2AZ 8620-B
OHA 8620-B COAZ 8620-Z
COTE 8620-C COTZ 8620-A GHA 8620-C C7AZ B6I0-R | 101992 COAE 8620-B
CITE 8620-D COTZ 8630-B U oK
CITE 8620-E COTZ 8620-C EDG 22906-A BBA 8620-F COAZ 8620-AA
CYTE 8620-G C9TZ 8620-D STESTER AT ET——
COTE 8620-H COTZ 8630-E EBP 33558-A €3DZ 8620-B -
EBP 33558-B B7A 8620-P
COZE 8620-A C9ZZ 8620-A EBP 33558-C COAE 8620-B
COZE 8620-B C9ZZ 8620-B
COZE 8620-D C9ZZ 8620-C EBU 33558-A C3DZ 8620-B




422 SECTION 6.2 FORD CAR PARTS
8620 BELT - WATER PUMP, FAN and GENERATOR
ELECTRICAL APPLICATION
Elalt ols
v AL
BELT SAE. Q| F
YEAR MODEL IDENTIFICATION | LENGTH | BEET 1 O | amps [T A IR IE [T ¥ |F|  PART NUMBER
MARKING (INCHES) k YINIEIRIRIRIR
Al N E
TiP|lA S|S
olu|T|T|S
RIM|O|R|O
PIR|G|R
80 | FALCON(144Standard CSDE 8620-D | 331/4 [15/327] 12 | 25,30 1] | x|x C3DZ 8620-B
A/C C6DE B8620-F 37174 |15/32"| 12 | 25,30 (1| X |x C1UZ 8620-B
A/C ECE 8620-A [493/8 | 1/2" 1 X B5A_8620-C
(Delco)  Optional CZAE 8620-AR |351/2 [15/327 12 |35 1| [x|x C3AZ 8620-A
~__|FORD (223)-Standard C6DE 8620-H | 36 |15/32"| 1230 1| [x[X B7AZ 8620-C
Std. X/C C2AE 8620-AH |35 1/2[15/32" 12| 30 1 XX C3AZ 8620-A
B [exc. AC) COAE 8620-B |33 1/215/32" 1 X COAE 8620-B
A/C C2AE 8620-AC 377/16/ 3/8" | 12 |80 [1]| [x|X BTA_8620-L
A/C C2AE 8620-B [pI 1/32[ 1/2" 1 X COAZ 8620-S
{Bosch)  Optional EBP 8620-H |363/8] 3/8" | 12 30,50, 1] |x|x B7A 8620-P
60
(Autolite) Optional EBP 8620-H [363/8 3/8" |12 [40 |1| [X|x BTA 8620-P
(Delco) _ Optional CAaRA 8620-AH |37 3/4 |i5/32" 12 |40 |1| |x|x C2AZ 8620-G
ATternator COAE 8620-AC |37 7/16 3/8" |12 [50 |2 X [x BTA_ 8620-L
FORD(29Z)-Standard C4TE B8620-AD | 45 | 3/8" |12[30 1| [x|x C2ZAZ 8620-J
] Std, X/C i C4vE B8620-A |44 1/4115/327 [ 12 [30 1] Ix|x CAVY 8620-A
P/Sexc.AQ) C3TE 8620-C |40 3/4 [15/32" 1 X C3TZ 8620-J
A/C C4AE 8620-D |43 3/415/32"| 12 30,35 2| |x X BOSZ_ 8620-A
&/C COAE B620-E 31/ i X | COAE B0620-E
PSWItHA/C CUAE 8620-E 3y 1/ i X COAE 8620-E
(Delco)  Optional X/C C6AE B8620-E | 44 |15/32" 12 40 |1| [x[x C2AZ 8620-N
(Bosch) __ Optional X/C C4TE B620-AD | 45 | B/8" | 12|50 |1 x|« C2AZ 8620-J
Alternator C6ZE 8620-E |36 3/4 [15/32" 12| 50 |1 X C4DZ_8620-D
Alternator EDD 2890-D |54 7/32[15/32"] 12 [ 60 2 X |x COAZ 8620-C
FORD (352)-Standard EDC 8620-A |gyya/m | 3/8° |12 30 |1 |x|x EDC_8620-A
Std. X/C C4AE 8620-D (43 3/4 [15/32"| 12130 |1| |x|x BISZ 8620-A
A/C EDC 8620-E_ |43 3/16] 3/8" | 12 30,35 (2] [x|x COAZ_8620-B
A/C CSAE 8620-L (44 1/4 |1/2" 1 x | C2TZ 8620-AA
PAExc.AK) CODE 8620-E |38 1/2 |15/32" 1 x COAZ_8620-AA
P/5,A/C CSTA 8620-F 3172 1 X COAZ 8620-AC
(Delco)  Optional C5AE 8620-K |42 3/4 15/32" |12 (40 [1] [x[x COAZ 8620-Z
(Bosch) __ Optional C4AE 8620-D |433/4 |15/32"] 12|50 1| |x x BOSZ_ 8620-A
Alternator C4TE 8620-AD |45 [ 3/ [ 1250 |2 x| x C2AZ 8620-J
T/81RD(352)-Standard EDC 8620-A g3 | 3/8° | 1230 1| [x|x EDC_8620-A
(352)-A/C EDC 8620-E_[43 3/16/ 3/8" | 12 30 |2 [x|x COAZ 8620-B
(352)-A/C CSAE 8620-L [441/4 | 1/2" 1 x | _C2TZ 8620-AA
(352)-P/S C8TA 8620-F 37 | 172" 1 x COAZ 8620-AC
T/BIRD (430)-Standard C4AE 8620-D |48 3/4 [15/32"| 1230 [2] |x|x BYSZ 8620-A
(430)-A/C C5AE B8620-R_ (42 3/4 [15/32" | 12 [ 30 2] [x|x COAZ_ 8620-2
(430)-A/C CS5AE 8620-L |44 1/4 | 1/27 1 x |__C2TZ B8620-AA
(430)-P/S CGDE B8620-E |38 1/2|15/32" 1 X COAZ 8620-AA




FORD CAR PARTS SECTION 86.2 423
8620 BELT - WATER PUMP, FAN and GENERATOR - continued
ELECTRICAL APPLICATION
v Enlclols
YEAR MODEL IDENTIFICATION | LENGTH 88T | O | amps an MITIE Y PART NUMBER
MARKING (INCHES) T Y.| N RIRIRIRIR
A N E
TIP|A|S|S
oO|UT|T!S
R{MiO[R|O
P|R|G|R
61 | FALCON(144170)-5td. CEDE 8620-D |33 1/4 |15/32"] 12 | 25,30 1] [x x C3DZ 8620-B
A/C CG6DE 8620-F (37174 |15/32" 12 [25,30 |1 x| x CIlUZ 8620-B
A/C ECE 8620-A |49 3/8 | 1/2" I X B5A 8620-C
(Delco) Optional (D.S.0.) C50E 8620-A |34 1/2 [5/32 12| 35 1 x| x C20Z 8620-M
{Delco or Boschj - Optlonal C6ZE 8620-E |36 3/4 [15/32'1 127]40,50 [ x[x C4DZ 8620-D
(Delcoy  Optional C3AE B620-AH |35 1/2 |16/32" 12 |35 5 1% |x C3AZ 8620-A
T |FORD(223)-Standard C6DE 8620-H 36 |15/3%2' 12 30 1 X [x B7AZ 8620-C
Std. X/C C2AE 8620-AH |35 1/2 [15/32" 127 30 T x| X C3A7Z 8620-A
PSS (exc.AL) C2AE 8620-T (331/2] 1/2" 1 X CIAZ 8620-A
A/C C2AE B620-AC |37 7/16] 3/8" | 12 | 30 T X | x B7A 8620-L
A/C C2AE 8620-B |51 1/32 1/2" 1 X COAZ 8620-S
(Delco) Optional C4RA 8620-AH |37 3/4 [15/32"| 12| 40 1 x| x C2AZ 8620-G
{Delco)-Optional (D. S, 0.) TITE 8820-T |38 1/32| 3/8 " | 12| 40 2 XX BJA 8690-C
(Autolite) Optional CB6ZE 8620-E |36 3/4 |15/32'] 12| 40 ¥ [x[x| | C4DZ 8620-D
Alternator C2AE 8620-AC (37 7/16] 3/8" | 12 | 50 2 X [x: B7A 8620-L
Alfernator (D.5.0.) C4TE 6620-N 40 |15/32" 1240 1 X |x | C2AZ 8630-H
FORD{252)-5td. C4TE 8620-AD | 45 | 3/8" | 12]30,35[1 x| x C2AZ 8620-J
Std, X/C-Note 3 C4VE 8620-A |44 1/4 [15/32" 12[30,85 |1 x| x C4VY 8620-A
Std, X/C-Note 4 EDC 8620-A |4413/32] 3/8" | 12730 1 x| x EDC 8620-A
PSS (exc.AC) C6TE 8620-A |41 1/2" 1 X C20Z 8620-R
A/C C5AE 8620-R |42 3/4 15/32" | 12 | 30,35 (2 X |x COAZ 8620-Z
A/C C2AE 8620-V 371932 1/2" 1 x BBLY 8620-A
PA with AC COAE 8620-E 39 [1/2" 1 X COAE 8620-E
(Delco) Optional C6AE 8620-E 44 115/32" 127140 1 X | x C2AZ 8620-N
(Bosch) Optional T4TE B8620-AD | 45 | 3/8" | 12|50 1 x| x C2AZ 8620-J
(Leece-Nevllle) Alternator C4TE 8620-N 40 T15/32" 12 ]40 2 x | x C2AZ 8620-H
with A/C (D.S.0.)
(Leece-Nevlille) Alternator C6AE 8620-H |41 3/4 {15/32'% 12 140 1 X |x B9AZ 8620-A
With A/C (D.S.0.)
(Leece-Neville) Alternator C6AE B8620-H [413/4 115/32% 12 |50 2Tx X X B9AZ 8620-A
Alternator C6AE 68620-H |41 3/4{15/32" 12] 60 2 X|x B9AZ 8620-A
FORD (352, 300)-5td, ~Note 5 EDC 8620-A [4413/32 [ 3/8" [ 12830,35 |1 x| x EDC 8620-A
‘ Std, -Note 6 CB6AE 8620-E 44 |15/3%2'7 12|30,35 |1 x| x C2AZ 8620-N
Std, X/C-Nots 5 C4AE 8620-D |43 3/4(15/32", 1230,35 |1 XX BOSZ 8620-A
Std, X/C-Note 6 C4AE 8620-K |43 1/4 (15/32" 12[30,35 |1 X | x BBA 8620-F
P (exc.AC) CB6AE 8620-J |383/4] 1/27 T x COAZ 8620-AB
A/C- Note 5 CATE 8620-M |41 1/4] 157327121 30,352 x| x C4AZ B620.A
A/C-"Note 6 “CBAE B8620-H 141 3/4[15/32" 127 30,352 XX B9AZ 8620-A
K/C CBOE 8620-B |4l 1/2] 1/2" 1 X B6SZ 8620-A
P/5,A/C C8TA 8620-F 3T T2 1 X CO0AZ 8620-AC
(Delco) Optional C5AE 8620-R (42 3/4 15/32"| 12 | 40 I X |x CO0AZ 8620-2Z
(Bosch) Optional CIAE 8620-D |43 3/4|15/327 12750 I X x B9SZ 8620-A
(Leece-Nevllle) Alternator C4TE 8620-N 40 [15/32" 12 | 40 2 X |x C2AZ 8620-H
With A/C (D.S.0.)
(Leece-Neville) Alternator C6AE 8620-H | 41 3/4[15/327 12| 40 2 x| x BYAZ 8620-A
Exc.A/C (D.S.0.)
(Leece-Neville) Alternator C6AE 8620-H |41 3/415/32" 1250 2 X | X BSAZ 8620-A
FORD (350 Special)-Std. C3AE 8620-AD (45 5/16] 3/8" | 12] 30 T X[ X C2AZ B8620-B

NOTE 3 - "Before 7/24/61"
& (1) Used for Single Belt Drive,

NOTE 4 - "From 7/24/61"
(2) Used for Dual Belt Drive

NOTE 5 - "Before 4/15/61"

NO

TE 6 - "From 4/15/61"



424 SECTION 86.2

FORD CAR PARTS

8620 BELT - WATER PUMP, FAN and GENERATOR . continuved

ELECTRICAL APPLICATION
v EINIT16]6
YEAR MODEL IDENTIEIGATION LENGTH 9ELT 1 O | amps 1N RITITIW W PART NUMBER
MARKING (INCHES) T YN RIR|R IR R
A N E
TIPIA|S|S
olU|IT|TS
RIMIO[R O
PIRI{G|R
61 'I‘/ll!'b(SQO)—Std.-Note 5 EDC 8620-A 4413/32 | 3/8" [ 12 [ 30 1 X | X EDC 8620-A
Std, -Note 6 C6AZ 8620-E 44 {15/32" 12 | 30 1 XX C2AZ 8620-N
P/Sfexc.AC) C5TE 8620-N [421/2 [1/3" 1 X C5TZ  8620-B
A/C-Note 5 C4TE 8620-M [411/4] 15/327" 12| 30 2 X|x C4AZ 8620-A
A/C-Note 6 C6AE 8620-H 41 3/4 {15/32" 12130 2 XX BIAZ 8620-A
A/C C8OE 8620-B [411/2|1/2" 1 x B6SZ 8620-A
P/S with AT CB6AE 8620-J 383/4 | 1/27 X COAZ 8620-AB
62 FALCON (144, 170)-Std., C5DE 8620-D 331/4 [15/32" 12 [25,30 |1 X X C3DZ 8620-B
A/C ECE 8620-A (49 3/8 [ 1/2" 1 X B5A  8620-C
A/C C6DE 8620-F 371/4 115/32" 12 [ 25,30 |1 XX ClUZ 8620-B
FAIRLANE (170)-Std, C5DE  8620-D 331/4 (15/32"| 12 | 30 1 X X C3DZ 8620-B
A/C C6ZE 8620-E 36 3/4 [15/32" 12| 30 1 X[ X C4DZ 8620-D
A/C C2TE 8620-L 47 1/4 |19/32"™ 1 X $C2TZ 8620-M
A/C CTTA 8620-5 [5312 [ 1/27 1 x| AC20Z 8620-§
P/S (F/M exc. A/C) | C4TE 8620-AE |44 1/2 | 15/32" 1 X B8AZ 8620-E
Alternator C50E 8620-A 34 1/2 |15/32" 12 | 40 2 xX|x C20Z 8620-M
Alternator C20E 8620-E 35 3/8" 112160 2 X |x C20Z 8620-G
FAIRLANE{221, 260)-~3td, C4SE 8620-C 49 115/32" 12 [ 30 1 X | x C20Z 8620-L
Std, X/C C4SE 8620-C 49 [15/32" 12| 30 2 X[ x C20Z 8620- L,
P/S (exc.A/C) C5AE 8620-F 45 3/4 | 1/2" 1 X C20Z 8620-B
P/S with A/C C5AE 8620-L 44T1/4 11727 1 X C2TZ 8620-AA
A/C C4SE 8620-C 49 [15/32" 12 130 2 x| x C20Z 8620-1,
A/C C6TE 8620-A 41 1/27 1 X C20Z 8620-R
Alternator C4SE 8620-C 49 15/32' 12 [ 40,60 |2 X X C20Z 8620-L
FORD(223)-Standard C6DE 8620-H 36 15/32" 12 | 30 1 X X B7AZ 8620-C
Std. X/C C2AE 86320-AH |35 1/% [15/33" 12| 30 T X] X C3AZ 8620-4&
P/S (exc.A/C) C2AE 8620-T 3BI1/2171/77 1 F3 CIAZ 8620-A
A/C-"Before 6/1/627 | C2AE 8630-AC 377/16 1 3/8" | 127 30 T x| x B7A 8620-L
A /C-"From 6 /162" C2AE 8620-AJ |37 3/4 [15/32" 12 | 30 1 X[x C2AZ 8620-G
A/C C2AE 8620-B |51 1/32] 1/37 1 x COAZ 8620-5
(Delco) Optional C4RA 8620-AH (37 3/4 [15/327 13 | 40 1 x| x C2AZ 8620-G
(Autolite) Optional C6ZE 8620-E 36 3/4 115/32" 12 | 40 X |x C4DZ 8620-D
Alternator C2AE 8620-AC |37 7/16] 3/8" | 12| 60 2 X B7A 8620-L
(Autollte) Alternator (D.S.0.) C2TE 8620-AD [3819/32[15/32"" 12 | 40 1 X | x BYA 8620-B
(Leece-Neville) Alternator C4TE 8620-J 40 |15/32" 1240 2 x| x “C2AZ 8620-H
fORD(292) -Standard C4TE 8620-AD 45 3/87 112730 1 x| x C2AZ 8620-F
Std. X,/C EDC B8620-A | a413/32| 3/8" [ 12130 1 X[ x EDC 8620-A
P/S (exc. A/C) C6TE 8620-A 41 1727 1 x C20Z 8620-R
P/SwithA/C COAE 8620-E 39 1/37 T X COAE 8620-E
A/C CSAE 8620-R [423/4 [ 15/32'"127] 30,35 2 X|x CO0AZ 8620-2
A/C C2AE 8620-V 371932 1/27 1 X B8SLY 8620-A
(Delco) Optional C6AE 8620-E 44 157327 1271 40 i Xix C2AZ 8620-N
(Autolite) Optional EDC 8620-A 4413/32] 3/8" | 12 | 40 2 X | X EDC 8620-A
Alternafor C6AE B8820-H 41 3/4°115/32" 12 140,80 |2 X |x B9AZ 8620-A
Std, X/C C2AE 8620-G [431/4 |15/32" 12| 30 1 X| X B8A 8620-F

# "From 4,2 /62'"but "Before 6 /11 /82"

NOTE 5 - "Before 4/15/61" NOTE 6 -

A 'From 6/11/62" & (1) usedfor single beltdrive, (2
"From 4/15/61"

use for dual belt drive



FORD CAR PARTS

SECTION 86.2

425

8620 BELT - WATER PUMP, FAN and GENERATOR - continued

\ ELECTRICAL i APPLICATION
| v HERBE
BELT SAE | geir | 0 Q| F 17 T WM PART NUMBER
g R T HH .
A N ' E
TP A|S!S
2MioiRS
H t
P ;R ;G R‘
| | |
62 |[FORD (352, 390)-5td, ¥ C6AE 8620-E 34 15/327 12130 T, 'x x | | . C2AZ 8620-N
(Forad) Optlonal X/C t CB6AE 8620-H 41 3/4 |15/32" 12 140 12° |x x, BOAZ 8620-A
(Autollte) Optional X/C ¥ 5752164 421/8 | 3/8" . 12| 40 2 XX : BBLY 8620-B
P/S(exc. A/C) CB6AE 8620-J [383/4"[ 172" 1 E COAZ 8620-AB
P/SwithA/C C8TA B8620-F 37 Ti/ev T T T T ik COAZ 8620-AC
A/C C6AE 8620-H |41 3/4 [15/327 12 30,35 | 2 x[x BOAZ 8620-A
A7C CBOE 8620-B |41 1/2 | 1/27 , 1 x| B6SZ 8620-A
(Delco) Optional C5AE 8620-R |42 3/4 115/32" 12 | 40 1 x|x; | COAZ 8620-Z
(Autolite) Optlonal C4AE 8620-D 43 3/4 ' 15/327 12 ' 40 1 x x| BISZ 8620-A
Alternator + CB6AE 8620-H 141 3/4 |15/32"" 12 | 40,60 |2 Tx Tx B9AZ 8620-A
Alternator X/C £ C4TE 8620-N 40 [15/32" 12 140,60 |2 x| X C2AZ 8620-H
T 1 T
FORD (390, 406 Speclal)-Std. C2AE 8620-AD |45 5/16] 3/8" 12?_ 30 11 x x X C2AZ 8620-B
T/8IRD_(390)-Standard C6AE 8620-E 4z [15/327 12 | 30 T xTx 1 C2AZ 8620-N
PSS (exc. AC) C5TE 8620-N (42 1/2 | 1/2" 1 T Tx C5TZ 8620-B
P/Swith A/C C6AE 8620-J [383/4|1/2" ] 17 I x COAZ 8620-AB
A/C CBAE 8620-H |41 3/4 [15/32" 12 | 30 ST x|x | | BOAZ 8620-A
A/C C8OE 8620-B [411/2 | 1/3" T x| DBASZ B8620-A
': i S
63 |FALCON (144, 170)-Std. C5DE 8620-D |33 1/4 (15/327 12| 25,30 (1| x|x|x| | ' | C3DZ 8620-B
A/C ECE 8620-A |493/8 , 1/2" 1 : T x| B5A  8620-C
A/C C6DE B8620-F |37 1/4 :15/327 12| 25,30 |1 x| X ClUZ 8620-B
A/C £ CG5DE 8620-E |47 1/2,15/327 1225 2 xTx C3DZ 8620-A
P/S(w/A/C) C6AE 8620-E 44 15/32" 1 x| C2AZ 8B20-N
B /Sexc.AC) CITE B8620-AE [441/3 15/327 | |1 (X | BBAZ 8620-E
FALCON (260)-Std. C43E 8620-C |, 49 |15/32" 127730 1 x x C20Z 8620- L,
A/C-"Beforé 5/1§/63"] C30E 8620-H 56 172" ‘ 1 ! X C3AZ 8620-C
A/CIFrom5/15/63" | C4AE 8620-F (56 1/2 | 1/2" 1] X C4AZ 8620-D
AIRLANE (170)-Std, C5DE 8620-D |33 1/4 |15/32" 12 30 T X X% C3DZ 8620-B
A/C # C2AE 8620-AH |35 1/2 .15/32" 12 [ 30 1 x| x C3AZ 8620-A
A/C$ C60E 8620-B 35 15/32" 12| 30 1 XX C207 8620-P
A/C CTZE 8620-B |54 /4 1/2" 1 X X C72Z 8620-B
P/S (F/M-exc.A/C) | CATE 8620-A% (44 1/2 [15/32" ! 1 T Tx B8AZ 8620-E
Alternator C50F 8630-A (34 17Y115/327 12740~ |2 x 1 x C20Z 8620-M
Alternator C20E 8620-E 35 3/87 127 60 2 x| x| C20Z 8620-G
]
‘ +— —
FAIRLANE (200)-Std. C6ZE 8620-A [321/2(15/32" 12| 30 1 x| x i C30Z 8620-D
P/S C6AE 8620-E 44  115/32" 1 X C2AZ 8620-N
A/C $# C60E 8620-B 35 (15/32'] 12 | 30 1xx[x C207Z 8620-P
Alternator C3UE 8620-C 34 [15/327 12 40 2] T [xix C3UZ 8620-A
Alternator C50E 8620-A |34 1/2 157327 12 | 60 2 X X C20Z 8620-M
FAIRLANE(221, 260)-Std, C4SE  8620-C 49 [15/32" 12730 1 X X C20Z 8620- L
Std, X/C C4SE 8620-C 49 [15/3%'1 12| 30 3 X 'x C20Z 8620-L
P&/ C50E 8620-G |30 1/2 | /27 T X C30Z 8620-A
A/C C4SE 8620-C 49 157327 12730 2 3 | C20Z 8620-L
A/C-"Before Y1563 C30E 8620-H 56 1/2" 1 X C3AZ 8620-C
A/C-"From 51/43" C4AE 8620-F |56 1/2] 1/2" ] 1 x C4AZ 8620-D
Alternator C4SE _ 8620-C 49 Ti{5/32"] 12 140,60 2 "X % C20Z 8620- L
. + S
X With or without power steering $ Integral # Hang on ¥ Without Fan Clutch ¥ With Fan Clutch



426 SECTION 86.2 FORD CAR PARTS

8620 BELT - WATER PUMP, FAN and GENERATOR - continued

ELECTRICAL APPLICATION
f JHRBE
i SAE, BET O SIANIT|T|wu PART NUMBER
YEAR MODEL lDEhNALIé:'I((I:'QEION (ll.r::gﬁgg) SIZE ,T_ AMPS A E S E E E
A N E
TIP|A|s|S
olu|T|T|S
RIM{O|R|O
P|IRIG|R
63 FAIRLANE (289 Spec.)-5td. C6AE 8620-T |51 1/2 [15/32" 1 C30Z 8620-F
FORD (223)-Std, C6DE 8620-H 36 [15/32"] 1230 1 x [x BT7AZ 8620-C
Std. X/C C2AE 8620-AH |35 1/2 [15/32" 12 | 30 T X | X C3AZ 8620-A
P/S(exc. A/C) C2AE 8620-T (33172 1/27 1 X CIAZ 8620-A
A/C C2AE 8620-B |51 1/32] 1/2" 1 X COAZ 8620-S
A/C C4RA 8620-AH |37 3/4 [15/327 12| 30 1 x| x C2AZ 8620-G
(Autolite) Optional C6ZE B8620-E |36 3/4 |15/32"] 12 [ 40 [} x| x C4DZ 8620-D
Alternator C4ATE 8620-N 40 [15/327 12 [40 27x XX C2AZ 8620-H
Alternator C2AE 8620-AC (37 7/16] 3/8" | 12 | 60 2 X | x BTA 8620-L
(Motorola) Alternator C2TE 8620-AD [3819/32]15/32"] 12| 40 2| x x| x BY9A 8620-B
(D,S.0.)
FORD (260, 289)-Std. C4SE 8620-C 49 [I5/7327 12130 1 X[ x C20Z 8620- L
Std.S/C C4SE  8620-C 49" [15/327 12| 30 2 x| x C20Z 8620-L
. P/S C50E 8620-G |39 1/2 | 1/2" 1 x C30Z 8620-A
: A/C C4SE  8620-C 49 [15/32] 12| 30 2 x| x C20Z 8620-L
A/C-"Before 15637 | C30E 8620-H 56 1727 1 x x C3AZ 8620-C
A/C-"From 5/15/63"| C4AE 8620-F |56 1/2 | 1/2" 1 x C4AZ 8620-D
Alternator C4SE 8620-C 49 15/32" 12 ] 40,60 |2 X|x C20Z 8620-L
FORD (352, 390)-Std. + C6AE 8620-E 44  [15/32" 1271 30 1 x| x C2AZ 8620-N
Std, X/C C4AE 8620-K |43 1/4 [15/32"] 12| 30 1 x| x B8A 8620-F
(Ford) Optional X/C F C6AE 8620-H 141 3/4 [15/32™ 127140 2 x| x BOAZ 8620-A
{Autolite) Optional X/Cf 5752164 421/8 [ 3/8" | 12|40 2 x| x BSLY 8620-B
P/S (exc. A/C) C6AE 8620-J (38 3/4 | 1/2" 1 X COAZ 8620-AB
% P/Swith A/C CBTA 8620-F 37 i/2" 1 X COAZ 8620-AC
#7  P/Swith A/C C5DE 8620-E (47 1/2 |15/32" 1 X x C3DZ 8620-A
$ A/C C6AE 8620-H |41 3/4 [15/32" 12 | 30 2 x| x BOAZ 8620-A
# A/C C4AE 8620-H [42 1/4 [15/32" 2] x X C3VY 8620-B
$% A/C CB8OE 8620-A [411/2 [ 1/3" 1 x B6SZ  8620-A
$4# A/C C5AE 8620-L [441/4 | 1/27 1 X C2TZ 8620-AA
%% A/C C4SE 8620-B [r81/4 | 1/27 1 x C4SZ 8620-B
Alternator ¥ C6AE 8620-H |41 3/4 (15/327] 12| 40,60 |2 x| x BYAZ 8620-A
Alternator X/C % C4TE 8620-N 40 |15/327 12| 40,60 |2 x| x C2AZ 8620-H
$$  Alternator C3AE 8620-A |51 1/4 [15/327 12 | 60 2 x|x C3AZ 8620-D
FORD (406, 427 Special)-Std. C2AE 8620-AD |45 5/16] 3/8" | 12| 30 1 %] x C2AZ 8620-B
427-8t4, ! C3ME 8620-A 43 3/8" | 127 40 1| x x| x C3MY 8620-A
T/BIRD (390)-5td, C4AE 8620-H [421/4 |15/32' 12 30,40 |1 x|x C3VY 8620-B
P/S(exc. A/C) C5TE 8620-N |42 1/2 [1/2" 1 x C5TZ 8620-B
P/S with A/C C6AE 8620-J (38374 1/27 1 x COAZ 8620-AB
A/C ¢ C3SE  8620-A 39 3/4 [15/32" 12 | 40 2 X | x C3SZ 8620-A
A/C CB8OE 8620-B (41 1/2 | 1/27 1 x B6SZ 8620-A

& (1) used for single belt drive (2) used for dual belt drive
% For units without vibration modification kit (idler pulley) ¢ Ford Alternator # With Fan Clutch  + Without Fan Clutch
$$ D.S.0.-390 C.1.D. P/I with 60 amp. Leece-Neville top mounted alternator

@ For units with vibration modification kit (idler pulley) $ Integral # Hang-on



FORD CAR PARTS SECTION 86.2 421

8620 BELT - WATER PUMP, FAN and GENERATOR - continued

ELECTRICAL APPLICATION
y ElA|L]5]5
F
YEAR MODEL IDENTIFICATION | LENGTH BET | O | Amps |T|A NITIE | PART NUMBER
MARKING (INCHES) T NigiIRIRIRIR
A N E
TIP|A{S|S
oIV |TiT|S
RIMIOIR|O
P|R|[G R
8a | FALCON (124,170, 200)
Std. (144, 170) C5DE 8620-D |33 1/4 [15/32"] 12 1 X x C3DZ 8620-B
Std. (200)-""Before 11/20/63" CSDE 8620-D |33 1/4 [15/32" 1lx[x|x C3DZ 8620-B
Std. (200)-"From 11/20/63" C6ZE 8620-A [321/2 [15/32" 1ix| x[x C30Z 8620-D
A/C [ -"Before 3/2/64" CG5DE 8620-E 47 1/2 |15/32" 12 2 X|x X C3DZ 8620-A
A/C ¥ - "From 3/2/64" CTTE 8620-A 45 172" 1] x X C4DZ 8620-E
A/C (exc.P/S)-"From 3/2/64" C6ZE 8620-E |36 3/4 [15/32"] 12 1lx| x|x C4DZ 8620-D
A/C with P/S-"From 3/2/63" C4ZE 8620-C 46 1/3 115/327 12 I x x X B7Q 8620-A
A/C with P/S-"From 3/2/64" C6ZE 8620-A 32 1/27115/32 12 1 x X C30Z 8620-D
P/S(exc, A/C)-"Before 3/2/64" C4TE 8620-AE [44 1/2 [15/327 1 x BSAZ 8620-E
P/S (exc. A/C)-"From 3/2/64" C5DE 8620-D |33 1/4 |15/32" 12 1ix x X C3DZ 8620-B
FALCON (260)-Std. C4SE 8620-C 49 15/327 12 x| x[x C20Z 8620-L
5td. X/T C4SE  8620-C 49 57327 12 2 x| x C20Z 8620-L
A/C Y C4SE 8620-C 49 15/32" 12 2 x| x C20Z 8620-L
P/S ¢ C50E 8620-G [391/2 [ 1/2" 1 x C30Z 8620-A
A/CJ C4AE 8620-F [561/2 [ 1/2" 1 x x C4AZ 8620-D
AIRLANE (170, 200)
Std. (170) ® C3DE 8620-B 331/4 [15/32" 12 Iix|x[x C3DZ 8620-B
Std. (170, 200) @ C6ZE 8620-A 32172 |15/32" 12 1x|x|x C30Z 8620-D
P/S (200) C4TE 8620-AFE [44 1/2 [15/32" 1 x BBAZ 8620-E
A/C @ C2AE 8620-AH (35 1/2 [15/32" 12 1 x{x C3AZ 8620-A
A/C @ C60E 8620-B 35 15/32" 1 xix C20Z 8620-P
A/C CTZE 8620-B 54 1/4 | 1/2" 1 X C72Z 8620-B
{Leece-Neville) Alternator © C50E 8620-A |34 1/2 [15/32" 12740 2 x[x C20Z 8620-M
(Leece-Neville) Alternator @ C5DE 8620-C 34 15732 12140 2 X [x C3UZ 8620-A
(Ford) Alternator & C5DE 8620-C 3¢ 115/327 12 | 42 2 x [x C3UZ 8620-A
(Ford) Alternator @ CSDE 8620-D 331/4 {15/32" 12|42 2 X [x C3DZ 8620-B
(Leece-Neville) Alternator & C20E 8620-E 35 3/8" |12 [60 2 X ix C20Z2 8620-G
(Leece-Neville) Alternator @ C50E 8620-A 34 1/2 115/32" 12 [ 60 2 XX C20Z 8620-M
FAIRLANE(260, 289 exc.Spec.)-Std. | C4SE  8620-C 49 15/32" 12 | 30 1|lx|(xx C20Z 8620-L
X/Cor A/C C4SE  8620-C 49 [15/327 12 2 x| x C20Z 8620-L
P/S ¢ C50E 8620-G 391/2 | 1/2" 1 X C30Z 8620-A
A/C C4AE 8620-F 56 1/21 1/27 1 x C4AZ 8620-D
(Leece-Neville) Alternator C4SE 8620-C 49 15/32" 121740,60 |2 x XX C20Z 8620-L
(Ford) Alternator C5DE 8620-E |47 1/2 [15/32™ 12| 42 21 x x[x C3DZ 8620-A
FAIRLANE (289 Spec.)-Std. C6AE 8620-T 51 1/2 [15/32" 1lx{x|x C30Z 8620-F
FORD (223)-Std. C6DE 8620-H 36 15/32"1 12 ] 30 1 X! x B7AZ 8620-C
Std. X/C C2AE 8620-AH {35 1/2|15/32" 12| 30 T x| x C3AZ 8620-A
P/S (exc, A/C) C2AFE 8620-T 3317271727 1 x ClAZ 38620-A
A/C C4RA 8620-AH [37 3/4 [15/327 12130 T x|x C2AZ 8620-G
A/C C2AE 8620-B |51 1/32] 1/2" 1 X CO0AZ 8620-S
(Autolite) Optional C6ZE 8620-E [36 3/4 |15/32" 12740 §x] x| x C4DZ 8620-D
(Leece-Nevllle) Alternator C4TE 8620-N 40 115/32" 127140 27x XX C2AZ 8620-H
(Leece-Neville) Alternator C2AE 8620-AC [37716] 3/8" | 12| 60 2| x Xx|x B7A 8620-L
{Ford) ATternator CZAE B5620-B 39 157327 127142 X XX C2AZ 8620-C
& ""Before 11/20/63"-170 C.1.D. X With or without P/S é (1) used for single belt drive, (2) used for dual belt drivé

@ "From 11/20/63"-170 and 200 C.1.D. ¢ With or Without A/C



428 SECTION 86.2 FORD CAR PARTS
8620 BELT - WATER PUMP, FAN and GENERATOR - continued
ELECTRICAL APPLICATION
% EiAlL[6]6
YEAR MODEL IDENTIFICATION | LENGTH 860 1 O | amps A FILIE M PART NUMBER
MARKING (INCHES) 7 Y. NIl R IR IR IR
A N E
T|IP|A|S|S
Q1U|T|T|S
RiM|OR|O
P|R|GIR
64 FORD (289)Std. C4SE  8620-C 49 |15/32" 12730 ITx xTx C20Z 8620-L
(Autolite) Optional C4SE 8620-C 49 ]15/32" 12 40 2l x{ x| x C20Z 8620-L
P/S C50E 8620-G [391/2 | i/2" 1 x C30Z 8620-A
A/CS # C4SE 8620-C 49 [I5/32" 12740 2 x| x| x C20Z 8620-L
A/CS# C4AE 8620-F |66 1/2] 1/2" I b3 CZAZ 8620-D
(Leece-Neville) Alternator C4SE  8620-C 49 115/32™ 12740,60 | 2] x x| x C20Z 8620-L
(Ford) Alternator C5DE 8620-E (47 1/2 [15/327 12| 42 2] x X[ x C3DZ 8620-A
FORD (352, 390)-Std. t C6AE 8620-E 44 [15/32" 12| 30 1 X| X C2AZ 8620-N
Optional X/C + C4AE 8620-K [431/4 [15/32" Ix[x[x BSA 8620-F
(Autolite) Optional X/C #* 5752164 421/8 | 3/8" | 12 ] 40 2 x| x| x B8LY 8620-B
(Autolite) Optional X/C ¢ C4SE 8620-A 42  115/32'] 12| 40 20 x| x|x C4SZ 8620-A
(Autolite) Optional + C4AE 8620-D {43 3/4 [15/32" 12| 40 2 x| x[x B9SZ 8620-A
(Ford) Optional X/C # C6AE 8620-H (41 3/4 [15/32"] 12| 30 2 x| x[x BY9AZ 8620-A
P/S(exc.A/C) C50E 8620-G [391/2 [ I/2" 1 x C30Z 8620-A
P/S (w/A/C) C4SE 8620-C 49 [15/32" 1 x x C20Z 8620-L
# Production Installation (with Idler)

P/S(w/A/C) C8TA 8620-F 37 1/2" 1 X CO0AZ 8620-AC
# Dealer Installation (without Idler)

P/S(w/A/C)§ | C4SE 8620-C 49 [15/327 1 X C20Z 8620-L

A/C # C4AE 8620-D [43 3/4 [15/32" [ ) X|x B9SZ 8620-A
# Production Installation (with Idler

A/C # C4AE 8620-H [421/4 [15/32" 2 x| x|x C3VY 8820-B
# Dealer Installation (without Idler)

A/C3 | C4AE 8620-D |43 3/4 [15/39" [ x| x B9SZ 8620-A

A/C# C4AE 8620-F 56 1/2] 1/27 1 X C4AZ 8620-D

¥ Production Installation (with Idler)

A/C# C5AE 8620-L [441/4 [ 1/27 1 x C2TZ 8620-AA

# Dealer Installation (without Idler)

A/CS C4AE 8620-F (561/2 ] 1/2" 1 x C4AZ 8620-D
(Leece-Neville) Alternator + C6AE 8620-H |41 3/4 [15/32" 12| 40 2[ x XX BOAZ 8620-A
(Leece-Neville) Alternator # C4TE 8620-N 40 15/327 127740 2] x x| x C2AZ 8620-H
(Ford) Alternator + CATE 8620-M [41 1/4 [15/32" 12 | 42 27x x[x C4AZ 8620-A
(Ford) Alternator % C4AE 8620-A |39 1/2 [15/32" 12 | 42 2| x X[ x C4AZ 8620-B
(Ford) Alternator- C4AE 8820-H [42 1/4 [15/32"] 127] 42 2(x X|x C3VY 8620-B

Police-390
(Leece-Neville) Alternator + C6AE 8620-H [41 3/4 [15/327 12| 60 2| x X[ x BOAZ 8620-A
(Leece-Neville) Alternator % C4TE 8620-N 40 [15/32" 12|60 27 x X[ x C2AZ 8620-H
(Leece-Neville) Alternator + C3AE 8620-A [51 1/4 [15/32" 127160 2| x X X C3AZ 8620-D

(D.S.0O.) top mounted
FORD (427)Std. C3ME 8620-A 43 3787 |12 ] 40 T x X[ x C3MY 8620-A
T/BIRD (390)Std. © C4AE 8620-H [221/7 [15/327 12 40 I x[x C3VY 8820-B

P/S(exc. A/C) C5TE 8620-N [421/2 |[1/2" 1 x C5TZ 8620-B

P/S with A/C C4SE 8620-C 49 [15/32" 1 X X C20Z 8620-L

A/C with P/S ¢ C4SE 8620-A 42 [15/32"7 127} 52 1 x| x C4SZ 8620-A
(Ford) Alternator 4 C4AE 8620-H |42 1/4 [15/32 12| 42 1 x|x C3VY 8620-B

A/C C4SE  8620-B [58 1/4 7| 1/2" 1 X C4SZ '8620-B

£ With or without Air Conditioning $ Integral # Hang On

* "Before 3/28/64"

¢ "From 3/28/64"

& (1) Used for single belt drive, (2) Used for dual belt drive

t Without Fan Clutch
¢ Ford Alternator

% With Fan Clutch

A With Transistorized Ignition



f£0 AR PARTS 429
RD c R R SECTION 86.2
VEAR | MODEL TeVL ] CiD. | DESCRIPTION ["QTY.] _ PART NUMBER
8A621 SPACER - FAN SHROUD
63 A-with A/C "Before 8/2/83" | 8 (352390 Steel tubing-.21" L.D.x . 44" O.D.x .76 long- | 2 | CB3AZ BA621-A
use w/C3MY 8148-A & C2MY 8600-A !
63/64 B-with A/C 8 P21,26Q Cut to , 25" long AR |
289 |
63/64 |A-with A/C “"From 8/2/63" |8 )352,390| Steel tubing-, 21" 1.D, x.44" O.D. x 1, 04" long | 2 | CB3AZ 8A621-B
.‘ | used w/(8148) panel |
I \ | |
8A626  STRAP - FAN SHROUD
61/63 B-with A/C [8 ]390 [Steel-.048" x 1" x 4" -Improvise 1 | #C1SS 8A626-A
64/ |S-with A/C '8 [390 | Included in C4SZ 8147-A-if needed Ioose, T 1 "#C4SA 8A626-A
|| ! improvise from steel .048" x2" x 3, 52"
! ] |
8630 LOCK RING - WATER PUMP BEARING - Refer to Group 8576
I | I
8A640 PISTON ASSY. - FAN CLUTCH CONTROL

61/63 [ A-with A/C | 8 352300 Used with C207Z 8A616-A

ClAA 8A840-A

8AG644 INSULATOR - FAN SHROUD - Rubber - Improvise
| ] | L
8A648 SHAFT - IDLER PULLEY
83/  B-with A/C | 6 [170,200] Use C30Z 8678-A for service 1 | *C20E B8A648-A
] 1
8653 DECALCOMANIA - FAN WARNING
60/63 |A l6&8 All | 8 1/8" long-"Keep fingers clear- 1 COAA 8653-A
64 A \ 8 352390 Fan-Caution-Fan" 1
63/ |8 8 1390 1
63/ 8 390 | 4 3/4" long "Caution-Fan" 1 COAZ B8653-A
l
8668 BAR-RADTATOR GRILLEHORTZONTAL - Refer to Group 8200
| [ T
8677 BRACKET - BELT IDLER - Use C302 8678-A for service
\ O \ 1
8678 PULLEY ASSY. - FAN BELT IDLER
ENGINE  ITYPe| 3 DETAILS OF ASSY, (8678) PULLEY & BRKT.
YEAR MODEL of |% BEARING OR MOUNTING AsSY.
CYLL CADlac| 8| BEARING & SHAFT CaP BRACKET PULLEY COMPLETE
- A -
60/62] A 6 223 F,D ABAZ 10094-B] EAD 8687-A Use 8678 [TCOAZ 8679-A] COAZ 8678-A
1C2A7Z 8680-A
A 8 [292 [ ABAZ 10094-B|] EAD 8687-A Use 8678 Use 8678 BY9AE 8678-F
A (1960)] 8 (352 & ABAZ 10094-B] EAD 8687-A Use 8678 Use 8678 B9AE 8678-H
63/641 A 8 (223 F,D ABAZ 10094-B] EAD 8687-A Use 8678 TCOAZ 8679-A] COAZ 8678-A
1C2AZ 8680-A
A 8 [260,283|F,D A8AZ 10094-B] EAD 8687-A Use 8678 [fCOAZ 8679-A] C3AZ 8678-B
A-with (1963)[ 8 352,390} F,D| C4AZ 2990-4 [C4AZ 8687-Al Use 8678 C3AZ 8679-A| C3AZ 8678-C
vibration kit
A (1964)] 8 [352,390(F,D C4AZ 2990-A |C4AZ 868T7-A Use 8678 Use 8678 C6AZ 8678-A
- B -
62 B 6 170 F,D C30Z 2873-A [BSQH 2894-A[ Use 8678 C30Z 8679-A] C30Z 8678-A
AC30Z 8680-A
63/84] B 6 (170,200 F,D C30Z 2873-A |B8QH 2894-A] Use 8678 C30Z 8679-A] C30Z 8678-A
AC30Z 8680-A
B 8 [221,264[ F,D ABAZ 10094-B EAD 8687-A Use 8678 TCOAZ 8679-A] C3AZ 8678-B
289 |
-8 -
64/ |8 8 [390 S [R|] C4A7Z 2990-A [C4AZ B8687-A Use 8678 Use 8678 CGAZ 8678-A
- X -
83/64| X 8 | 260 F ABAZ 10094-B] EAD 8687-A Use 8678 TCOAZ 8679-A] C3AZ 8678-B
0 Not used with A/C-used w/60 amp. gen, or 30, 50, 60, 100 amp. alternator # Pulley & Compressor suppt. -Not part of (8678)

¢ Not used with A/C-used w/50, 60, 100 amp. alternator
D - Deluxe hang-on F - Hang-on

t Includes EAD 8678-A Dust Cap

R Right Hand

A Idler support - tubing - bent - straighten for use on 1962 units-Not part of (8678)



430

SECTION 86.2

FORD CAR PARTS

YEAR | MODEL [eyL.] cb ] DESCRIPTION [ ary] FART NUMBER
8678 PULLEY ASSY. - FAN BELT IDLER - continued _
64 |A, S-with A/C . 8 352390| Bolt(pulley thru bracket & spacer to water l | 43002-S (B257)
‘ pump)- 3/8"-16 x 1 5/8" !
I e 1
60/64 A-with A/C 6 223 Bolt (pulley to idler bracket) 1 \ 20428-58(B32)
64 ‘;B, X-with A/C 8 260289 Bolt(pulley to adjustment arm) 1]
64 A-with A/C 6 223 Screw(pulley to adjustment arm) ] 1 f
60/63 A 6&8 AIl Lockwasher-3/8" | AR| 34807-S8(X66)
64 ‘A, B. X-with A/C 8 260.289 Lockwasher(pulley &adj. arm to gen. brkt. stud) ‘ ]
63/ A, S -with A/C : B 1352390 Lockwasher{pulley to alternator frt. brkt. ) i
] |
60/ A ! "Flat washer-3/8" AR| 44727-58(X24)
L |
60/63 |A-with A/C .6 1223 Bolt(pullev to idler brkt.)-3/8'"-16x1 1/8" 1 354135-S7-8
64 A-with A/C 6 ! 223 Bolt(pulley to compressor support)- 1 (BB155A)
64 |A, S-with A/C "8 ‘352,3901 Bolt(pulley to bracket)-3/8"-16 x 1 3/8" 1 20448-S8(B-83)
64 IA, B, X-with A/C 8 260289 Flatwasher(pulley to adjustment arm)-3/8" 1 | 352981-8(XX143)
63/ A, S-with A/C i 8 352390 Flatwasher(pulley to bracket) 1
| T i
62 'B-with A7C 6 | T70 Snap ring-retains bearing in pulley assy, | 2 | 353650-S100@Q11)
64 lA. B, X-with A/C ) 8 1260289 Nut(pulley to adj.arm to brkt. stud)-3/8'"-16 1 33799-S8(M52)
64 |A-with A/C 16 223 | Screw(pulley to water pump) 2 | 354581878
(BB567C)
64 IA-with A/C '6 223 | Flatwasher(pulley to compressor support)-3/8"| 1 | 351415-S(XX128)
'| — &
8679 KIT - FAN BELT IDLER PUI.I.EVY - Refer to Group 8678
j R A - ]
i ! 1
8680 BRACKET and SHAFT ASSY. - FAN BELT IDLER - Refer to Group 8678
60 |A 8 ["ATl | "Bolt (brk. to gen, frontbrkt)-3/8"-16x1 174" | Tor2| 20428-55(B82)
64 [B-with A/C \ 4 \170,20(1 Lockwasher (bracket & pulley bracket to P/S | 2 | 34807-5&X686)
1 ! pump support) -3/8" |
| e . Flat washer-3/8" AR | 44727-58(X24)
| I |
60/64 [A-with A/C \ 6 228 | Bolt (bracket to compressor)-3/8"-16 x 1 1/2" 20468-58(B85)
60/64 |A-with A/C T T 1"6 223 | Washer-3/8" flat-used as spacer between 1 | 351415-S(XX128)
i L | pulley & bracket at bottom hole
80/64 "A-with A/T L 6 | 223 ;| Lockwasher-3/8" 2 | 34847-88(X74)
| \ |
60/62 A ©6 | 223 ' Screw (bracket thru water pump to cylinder 2 | 354581578
| | | block)-3/8"-16 x 2. 25" hex. head (BB567C)
\ ! 1 |
64 B-with A/C ['6117G,200] Bolt (brkt, & pulley brkt, to P/S pump support)- 2 359266-S8(BB157)
| i 3/8"-16 x 1 1/4"
64 B-with A/C 3 ‘170,200\ Flat washer (brkt, & pulley brkt. to P/S pump 2 | 352981-S(XX143)
support)-3/8"
\
64 B-with A/C 1 8 170200 Screw (bracket to engine)-5/16"-18 x 3/4" 1 20346 -S8(B50)
64 B-with A/C | 6 1170200| Lockwasher (bracket to engine)-5/16" |1 | 34806-S7(X64)
] |1
64 A-with A/C "6 223 ' Screw (pulley bracket & compressor support to | 2 | 373294-S8(BB564)
! | | compressor)-3/8"-16 x 5/8"
| | |
I | l 1
8686 SHAFT - BELT IDLER PULLEY BRACKET - Use COAZ 8678-A for Service
| | ! |
[ L |1
8687 CAP - IDLER PULLEY IEARING Duﬂ - _Also Supplied in Basic 8678-Refer to Group 8678 for Model Usage
‘ ‘ Steel disc-1,59"dia.x ,0427th 1 EAD BB%;-K
| | | Steel disc-1.25"dia.x .075"th1ck 1 C4A7Z BBET-X
P |
| P
87258 CLAMP ASSY. - HEATER AIR DUCT RETAINER - Refer to Group 18758

[




